





f,«w-\\: i
§ CR

" . Following is a list of improved features:

TENTATIVE PARTS LIST
FOR

TD-14A CRAWLER TRACTORS -

SUBJECT: List of’ pariés for the new TD-14A (141 Series) Crawler Tractor with Power Steerlng and A

revised Operator features.

WHEN ORDERING PARTS FOR TD-14A (141 SERIES), REFER FIRST TO THIS PARTS
LIST. IF THE PART DESIRED CANNOT BE FOUND REFER TO THE REGULAR SECTiON' :
OF THE TD-14A PARTS CATALOG TC-42..

Chassis - ’ F lrst e

_ Model Prefix Letters Serial Numbér"_
TD-14A (141 Series) TD-141 39301

Under Hood Air Cleaner
Adjustable and Wider Seat )
Relocated Hand and Foot Cé_ntrols
Hydraulic Steering Clutch Co'h'trols _
Operator's Compartment Raised — Flusb wﬂh Fenders o -
Heavy Duty Fenders ' :
Larger Capacity Fuel Tank T e
Ratchet Type Governor Control | 7 e

e AL o

Radiator Grille Chgnge in Appearafnte

INTERNATIONAL HARVESTER_CGMPAW o

180 NORTH MICHIGAN AVE.

1013 004 R1. 4155 .

e S
T+ PRINTED |14 IIHITED STATES OF AMEAICA






g

INDEX

DESCRIPTICN

Page No.

DIESEL ENGINE

ELECTRICAL SYSTEM

ElectricSta.xtingandLighting(Batterngnition)..........................................; ...........

Final Drive
Steering Brakes and Control. ... ...
Steering Clutch Controls.................. ...... e e e e e e e

LT I SR ) B Y-S N

10
14
10
-13

14

16

19-26

27
29




— b

TC-42 DIESEL ENGINE
PART NUMBER DESCRIPTION No. REQUIRED
ENGINE
272 100 RY) Dieset ENGINE (For Service) (THIS 15 & STANDARD PRODUCTION EngIne, COMPLETE,
FROM FAN TO FLYWHEEL)
CRANKCASE
265 132 R93 | CRANKCASE, COMPLETE |
SAHE AS CRANKCASE CoMpPLETE, 265 132 R92 - Excepi -
THE ForLowing |Teds ARE DEDUCTED froM CRankcase, 265 132 R92
i PLug 30 387 B
| Wasuea 115 548
| ScREW ' 179 81k
| CRANKGCASE § 265 131 RI
THE FoLiLoWInG [TEMS ARE ADDED 7o CRANKCASE, 265 |32 RO2
| CRANKCASE § 265 131 R2
| PLue 268 403 Rt
| PLuc 268 443 Rt
2 0L Seat 272 481 Rr91
272 131 RII | 01 FiLLer Booy, 272 I31 Rl wiTk Stup, 28 797 D awp ScREEN, 50 HI1 D !
STARTING MECHANISM AND GOVERNOR CONTHOL
272 101 R9I_| GOVERNOR CONTROL TRUNNION |
272 129 Ril | GovErNOor ConTROL Roo |
272 130 Rt GOVERNOR CONTROL LEVER i
272 491 Rl CROSS SHAFT OPERATING LEVER i
CRANESHAFT AND RELATED PARTS
117 994 CRANXSHAFT GEAR Kty (Wooorurr Ne. 23) !
HYDRAULIC STEERING PUMP {Hydreco)
272 494 R91 | HyorauLic SteEmine Puup, GoMPLETE (ComPLETE No. 1510108187 1) I
CoNS1575 oF THE FOLLOWI NG PARTS -

18 523 R} CAP ScREW, HEX-S0¢KET Heap, 7/16-20 N.F. x 5" (A134x21) Y
124 542 Woonrure Kev, No. 2 (4258%2) !
124 543 WoooruFF Kev, Na. 3 (A258x%3) !
259 2l6 Ri Searine "0" Ring (3-7/8" 1.0, x 4-1/8" 0.0. x 1/8") (A395%65) y
271 11O RI SHAP RiNG {ExTERNAL) (Waros-TRusrc 5/00-50) (Hvoreco 6] 1%12) |
272 805 RGI | 01l SeaL (A362x8) !
272 806 R | D1 SeaL (A362X90) 0
272 807 R9! | BaiL Bearine (A333X3)

272 825 ROl | ApaPver ann Bussine (X /5X2) |
272 826 R91 | Cover AND BusHING (BXI5XE) i
272 827 R91 | Braming PLATE anp Buskine {15X15%4) 1
272 828 R9) | Housine, 272 829 RI (IXI5I0K2) wiTh Two BEARING Bussines, 272 830 RI (B3sxel) 2

§ - NOT SUPPLIED SEPARATELY




—_ 5 — -

1C-42 DIESEL ENGINE
PART NUMBER DESCRIPTION No, REQUIRED
HYDRAULIC STEERING PUMP (Hydreco)—Continued
272 831 ROI | Drive Swavt AND Gear, Compreve (COMPLETE No. ZOXISIQIOK{) |
{Composep oF -

I Pukp DRIvE Gear (BXIS10%I1) 272 832 m}

| Drive Suart (UX151010%1) 272 833 RI

| _Drive SuarT SnaP Ring (B12x49) 27z 834 I

| _DRive SuarT Key {(A258%5) 123 905}
272 835 RO | DrIvEN SHAFT AND GEAR WITH DRIVEN SHarT GEAR, 272 832 RI (EXI510XI),

Two DRIVEN SHAPT ‘SnaP Rises, 272 834 RI (B12%%9) anp One Drives
Pume SHarFT, 272 B4E RI(5X|5|O|0XI)(COMPLETE No. 2IXI51010%1) |

272 836 RI HYorauLic Pump GeEARs (BX1510%2) 2
272 837 RI WeaR PLATE (12X15X}) 3
272 838 RI Wear PLate {12X15%3) i
272 839 RI Gasker (Ameer) (.001") {712x944) X
272 Bho R1 { casket (Rep) (.002") (712XgkB) X
272 84 RI MaGrETO DrIVE Courting (B2TXT9) |
272 842 Rri SnaP RiNG {INTERNAL) (WALDS~TRuarc 5000-187) (HroReco AS5(5%33) I
272 883 R [ poweL pin {A550%2) 8
272 844 RI Hvorauctc Pump Cap Lus (ATOOXT} ) L
272 845 Rt | sPeciaL Kev (A258x43Y I
350 429 RI” [ SeaLine "0" Ring (5/8" 1.0. x 13/16" 0.0, x 3/32") (A395%12) M
179 840 car Scred, 3/8-16 N.C. x I-1/8" Hex. Heao 4
103 32) Lock WasHer, 3/87 4

HYDRAULIC STEERING PUMP—Miscellaneous Parts

45 903 D HYDRAULIC PuMp GEAR LOGK NuT ]
LREL HEX. JAM NuT, 5/8-18 N.F. ]
124 543 HYDRAULZIC PUMP DRIVE GEAR KEY I
262 622 RI HYDRAULTC PUMP DRIVE GEAR |
272 495 Ri HYDRAULIC PuMP GASKET f

HOUR METER-Miscellanecus Parts

21 362 D Hour METER DRIVE GEAR RETAINER

51 00fF D Hour METER DRIVE GEAR

103 9ok Hour METER DRIVE GEAR KEY (Wooorurr No. 3)

X - As REQUIRED




— § -

1C-42 MEMORANDA




1C-42

_ 7 -

ELECTRICAL SYSTEM

PART NUMBER

DESCRIPTION

No. REQUIRED

ELECTRIC STARTING AND LIGHTING (Battery Ignition)

272 185 R[] | BATTERY SuPporT . i
179 883 CaP SCREW, /2-13 N.C. x {-1/4" HEX. Hean b
103 323 Lock WasHea, |/2" b
272 190 R1| | BATTERY HoLD-DOWN RETA1NER 2
272 192 Ry BATTERY HoLp-Down Bouts 2
272 193 R9) | BATTERY TO BATYERY CABLE [
272 194 R91 | STARTING SWITcH To BATTERY CABLE I
272 199 RGl [ STARTING SWITCH YO CRAMKING MOTOR CABLE 1
272 196 891 | S5TARTING SHITCH To AMMETER CABLE !
272 198 R91 | Capre Ciamwp (Russer CoveRen) 2
179 813 Cap Screw, 5/16-18 N.C. x 6/16" Hrx, Heap 2
1c2 634 Hex. Not, 5/16-18 N.C. : 2
103 320 Lock WashER, 5/16" 2
272 294 ROl | CABLE HARNESS I
RADIATOR AND CONNECTIONS
239 620 R3 WATER TANK, UPper !
272 600 Ri| |Rapiavor GRILLE |
179 835 Car Screw, 3/8-16 N.C. x 5/8" Hex. Heao 16
103 321 Lock WasHem, 3/8" 16
Q| 504 STeEL WasWer, 13/32" 1.0, x 7/8" 0.D. x No. 16 Ga. 16
Q 1 504 STEEL WasWem, 13/38" |.D. x 7/8" 0.D. x No. 16 Gi. %
272 602 Rl RADIATOR GRILLE MouLDiuG !
272 603 RI RADIATOR GRILLE Mouiping FASTENER (TinxERMAn C2T65-060) 4
272 .60k4 R I.H. EMBLEM SyPPoRT |
100 776 ScReW No. 12-24 x 3/8" Rounp Heap 2
272 605 R9i | I.H. EveLew I
363 284 re I.H. EMBLEM FASTENER 2
ENGINE CONTROLS, INSTRUMENTS, DASH AND COWL
103 496 GOVERNOR CONTROL ROD YOKE PIn |
107 762 CovTer Pin, 3/32 x 5/8° i
133 l\195 GOVERMOR CONTROL ROD ADJUSTABLE YOKE PIN |
i07 762 Cotrer Pin, 3/32 x 5/87 I
10% 038 GOVERNOR CORTROL RO® ADJUSTABLE YOKE |

¥ - As REQUIRED




TC-42

—_ 8 —

CHASSIS

PART NUMBER

DESCRIPTION

No. REQUIRED

ENGINE CONTROLS, INSTRUMENTS, DASH AND COWL—Continued

251 8z gy COMPRESS 10N RELEASE RaD SPRING |
179 814 CaP Screw, 5/16-18 M.C. x 5/8" Hex. Heao !
102 634 Hex. Nut, 5/16-18 N.C. |
183 320 Lock WasHER, 5/16" i
261 650 RI GOVERNOR CONTROL HAND LEVER SPRiNG I
262 '(Oll R GOVERNOR CONTROL HAND LEVER PIw |
107 742 Cot1er Pin, 3/32 x 5/8 I
272 200 RIl | GoveErNeR CONTROL RATCHET !
Vil 700 StotTED ScrEw, 3/8-16 N.C. x 1(/16" Rouno Heao b
102 635 Hex. Nut, 3/8-16 N.C. n
103 321 Lock Waswer, 3/6" 4
272 204 RI GeveRNOR CONTROL HAND LEVER Hum I
272 205 RI GOVERNOR CONTROL HAND LEVER SHAFT !
11k 496 Hex. Jaw Nut, 1/2-20 N.F. :
103 323 Lock Wasker, i/2" {
272 206 RII | GovErRnor ConTRoL HAnD LEVER |
272 385 RIl | Goveanor CantroL Rob i
114 kol Hex, Jaw hur, 3/8-20 M.F. I
272 386 RI1 | Cospresston REcease Roo |
108 830 CoTrER PN, | /8 x 7/8" ]
272 396 RGI § DasH weTH 2 SPacews, [7 793 D I
179 891 Cap ScREW, 1/2-13 N.C. x 2-1/2" HEx. HEaD 2
103 323 Lock Wasuzr, 1/27 2
103 343 FLay Wasker, 17/32" 1.0, x 1-1/16" 0.D. % No. 13 Ga. I
18 514 R Car Screw, 5/B-11 N.C. x 2-3/8" Hex. Heao 2
103 325 Lock WasHer, 5/8¢ P
AIR CLEANER (United Specialties) AND CONNECTIONS

38 026 DMX INJECT I ON PUHP BREATHER PIPE CONNEGTOR WITH Hut, 37 165 D |
39 261 H AtR CLEANER PIPE Hose CLaMp 2
64 643 D IMJECT IGH AIR CLEANER {SAME AS [NJEGTION PUHP AIR CLEANER 1N TD-14A Parts CATALOG) |
140 580 INJECTION PuMP BREATHER PIPE CLip (MOUNT UNDER FRONT AIR CLEANER MouNT 1MG) |
251 226 RI CYLi1NDER HEAD BREATHER TUBE Hosk |
251 227 R9I CYLINDER HEAD BREATHER TwBE Hose CeLAMP (WevTER GM=5) 2

212 377 RS

AIR CLEANER STACK CAP

Rre




TC-42

—.-.-9........

CHASSIS

PART NUMBER

DESCRIPTION

No, REQUIRED

AIR CLEANER (United Specialties) AND CONNECTIONS—Continued

272 378 Rt AR CLEANER PIps i
17$ 839 CaP Screw, 3/8-16 N.C. x 1" Hex, Heap %
183 321 Lock Wasnen, 3/8" )
272 379 Rl AIR CLEANER PiPE Hoase |
272 380 RI | A1r Creaner Pipe Brace i
181 34 Cap Screw, 5/16-28 N.F. x 1-1/4" Hex. Heao !
103 ko FLaT Waswer, 11/32" 1.D. x I1/16" 0.0, x No. 16 Ga. i
103 320 Lock WaSHER, 5/16" I
103 025 HEx. Nut, 5/16-24 N,F. |
103 343 FLAT WasHer, 17/32" 1.D. x 1-4/16" 0.D. x No. i3 Ga. ]
272 381 11 | At CLeanEs BRacker 2
179 838 Car Screw, 3/8-16 N.C. x 7/8" 4
103 324 Lock WasHer, 3/8" 4
272 3B% RII | CvLinoER HEAD BREATHER TUSE WITH Nut, 37 165 D i
272 850 R Alr CLEANER PiPf i
272 851 Ri) [NJECTION BREATHER PIPE WiITH NuT, 37 165 D |
272 376 R91 | AIR CLEANER, COMPLETE !
(Conposen oF -
|__yrper Boov (UniTep Seeciacties 1046DIKO2)Y 272 872 r9|
! RemovasLE FILTER (UNITED SPeciALTIES |052C2) 272 873 R9|
|_Sprass BarrLE (UniTeD SpeciacTies 1049DI1) 272 874 r9l
|01t Cup (UniTeo SPEciaLTies IGSIDIKOR) 272 945 RYJ
| 0L Cur GaskET (UNITED SPECIALTIES GI6AT) 272 946 R
I "0" Rine (2-23/32" 1.D. x 2-31/32" 0.D. x |/4™)
{UniTee SpEciaLTIES GHOA3) 272 947 Ry
| Wine Nut ANO STup (UMITED SPECIALTIES
227A1K02) 272 G40 RG1)
181 365 CaP Screw, 3/8-2 N.F. x 1-1/8" Hex. Heao Y
103 321 Lock Waswer, 3/8¢ 4
103 341 FLAT Masugr, 13/32" 1.0, x {3/16" 0.D. % No. 16 Ga. 4
FUEL AND GASQLINE TANKS, AND PIPING
18 509 Rii | OverrLow axp VENT CONNEGT:NG Pipe EtBow I
28 899 DB | FueL RETURN TUBE (STAND PIPE 70 RETURN PIFE) ]
28 90) D8 | Fuer Tube (SHUT-OFF VALVE 7o FusL PIsE) |
42 bo6 DX FUEL REYURN PIPE CONNEGYOR (FRONT END OF FUEL RETURN PIPE) |-
259 937 RI1 | Fuee Tank FiLLER CAP BAFFLE AND GASKET, 25) 825 Re |
259 937 R3! | Fure Tamk FiLLER CAP WitH BAFFLE AND GASKET, 259 937 RII ano WASHER, 120 392 i
272 245 Rri FUEL TAWK OYERFLOW AND VEMT CONNECTING TuBe CLIP I

272 246 R1

FueL INLET PIPE




7C-412

CHASSIS

PART NUMBER

DESCRIPTION

No. REQUIRED

FUEL AND GASOLINE TANKS, AND PIPING —Continued

272 24 RI FuEL QuTLET PIPE |
272 830 R9! | FueL Tank wiTH F1LLER CaP, 259 939 R9), Piee, 42 38 OXA awo PLuc, 103 868 I
179 879 CaP Screw, 1/2-13 N.C. x 3/4" HEx. Hean 6
179 883 Cap Screw, (/2-13 N.G. x i-1/4" Hex. Heap 2
103 323 Lock WaskEg, |/2" 8
272 ¥37 RIT | FueL Tanc OverFLOM aND VENT ConsecTina Tuse wiTH Nut, 29 899 D i
272 138 RIt | FueL Pire 1o WaTer TRaP Tuee wiTh 2 Nuts, 37 165 D |
273 420 Ri1 | FueL Revuaw Tuse PRiMary PuMp To FueL PIPE WITR 2 Nuts, 37 165 D |
CLUTCH CONTROL AND CONNECTIONS (Hand Operated)

272 247 R9: | Encine CuurcH HAno LeveR witn Pin, 272 120 Ril asp Hawore, U1 597 D4 ]
103 373 Cotrer PiIn, 3/32 x 3/4" I

18 286 Ry Car Screw, 5/8-18 N.F. x 2-5/8" Hex. Heao I
103 030 Hex. Nur, 5/8-18 N.F. ]
103 325 Lock Wasuer, 5/8" i

MAIN FRAME AND COVERS
272 350 Rt | MAIN FRAHME COVER |
272 351 RI1 | ENsine CLutcH CoveRr }
272 352 R STEERING BRAKE LEVER [NNER [NSPECTION COVER |
GEAR SHIFTER MECHANISM AND TRANSMISSION

g 783 DA | GEAR SHIFTER LoGK SHAFT BRACKET J
179 838 Car Screw, 3/8-16 N.C. x 7/8" Hex. Heao 2
103 321 Leck Wasuew, 3/8" z
109 354 GEAR SHIFTER Housine BusHing LusricatTor {ALewiTe [613) (OPTionaL wiTh 109 4gz) |
109 462 GEAR SHIFTER Housiwc BusHing Lusricator (Lincoin SH0C) (OpTromaL WiTh [0G9 354) I
264 059 RI Hi~Lo GEAR SHIFTER LEVER BALL |
272 302 ROl | Gear SuiFTER Housine wiTk Y Busuives, 272 301 RI, Puuc, 172 545 ane 2 PLuss, [72 529 i
179 538 Cap Screw, 3/8-16 N.C. x 7/8" HEx. Heap 4
179 8o Cap Screw, 3/8-16 N.C. x 1~1/8" Hex. Heap 2
103 321 Lock WassEr, 3787 6
1I7a 8% CaP Screw, 1/2-13 N.C. x [-1/2" HEX. HeaD 6
103 323 Lock WasHEr, |/2" 6
272 303 RI1 | GEAR SHIFTER Lock Cak Heustneg WiTH PLug, 172 545 awp OiL Seac, 17 053 D [
179 816 Car Screw, 5/16-18 N.C. x 3/U" Hex. Heso I
103 320 Lock Wasker, 5/167 1
179 839 Car Screw, 3/8-16 N.C. x | Hex. Heao b
103 321 LocK Wasker, 3/8" '




T1C-42 CHASSIS

PART NUMBER

DESCRIPTION

MNo. REQUIRED

GEAR SHIFTER MECHANISM AND TRANSMISSION—Continued

272 304 RIt GEAR SHIFTER Lock CAM SHAFT |
103 373 CotTeR PIN, 3/32 x 3/4" i
272 311 R1) | Gear SHIFTER LOGK SHAFT CONNEGTING RoD |
272 112 Ril | GeaR SHIFTER LEVER WITH 2 PLuas, {72 529 !
272 313 RI Hi-Lo GEAR SHIFTER ARM SHAFT 1
272 314 RI Ht=Lo GEAR SHIFTER LEVER |
179 886 CaP ScreW, 1/2-13 N.C. x 1-5/8" Hex. Heao i
103 323 Lock WasHER, }/2" |
272 Y0 RI1 | GEAR SHIFTER Lock SHAFT ]
103 373 CoTTER Ptn, 3/32 x 34" |
272 532 Rt GEAR SHIFTER HOUSING ‘GASKET i
FINAL DRIVE-STEERING CLUTCH CONTROLS
98 795 H STEERING CLUTCH HAND LEVER PIN 2
109 354 1 s1EeRInG CLUTCH Hanp Levem Hue LUBRICATOR {ALEMITE 1613} (OPTionaL wiTh 169 462) |
109 hé2 STEERING CLUTCH Hawn LEYER Hue LUBRICATOR {LincoLN 57400} {OrrionaL WiTH (09 354) |
272 268 rI STEERING CLUTCH HAND LEVER HYDRAULIC BOOSTER LINK Pin 2
272 320 R| STEERING CLUTGH HanD LEVER ARM ) |
181 436 CAP SGREW, |/2-20 N.F. X 2-§/4" Hex, Heap |
103 028 Hex, Nut, 1/2-20 N.F. [
103 323 Lock Masngwm, 1/2" |
272 321 Ri STEERENG CLUTCH RELEASE LEVER 2
161 381 Cap Screw, 3/8-20 N.F. x 2-1/2" Hex. Heao 2
103 026 Hex. Nuv, 3/8-24 N.F. ]
193 321 Lock Waswer, 3/8" 2
272 533 RI) | SteerinGg CLuTcH HaMD LEVER 2
272 534 RI| | Sreerine CLuTcH HAND LEVER HuB, L.H. I
103 385 CotTErR PiN, [/ x (" 2
103 345 FLAT Masker, 2i/32" |.D. x 1-5/16" 0.D. x No. (3 GA. 2
272 535 RI STEERING CLUTCH Hano LEVER Hum, R.H. 1
181 136 CAP ScrEw, |1/2-20 N.F. x 2-1/4" Hex, Heao i
103 028 Hex. Nut, I/2-20 N.F, -
103 323 Lock Wasker, 1/2" |
103 385 Corter Pin, 1/8 x I 2
103 345 FLAT WasHER, 21/32" 1.D. x 1-5/16" 0.D. % No. I3 Ga. 2
272 536 R ['Svzeming CLuTeH Hawp LEVER RETURN SPRING 2




TC-42

— 12—

CHASSIS

PART NUMBER

DESCRIPTION

No. REQUIRED

FINAL DRIVE-STEERING CLUTCH CONTROLS—Continued

272 %37 RI1 | STEERING CLuTcH Hano Lever STOP wiTh 2 Bumpgrs, 272 539 RI !
179 838 cap Screw, 3/8«16 N.C. x 7/8" Hex. Heao 2
103 321 Lock Wasuer, 3/8" 2
272 54o R STEERING CLUTGH HARD LEVER STOP RETAINER !
272 542 Rl STEERING CLUTCH Hawp LEYER Hus ApJusting SCREW 2
FINAL DRIVE—STEERING CLUTCH RELEASE SHAFT AND MECHANISM
57 103 D% SYEERING CLUTEK RELEASE BEARING GREASE Tuee 2
109 354 STEERING CLUTCH HAND LEVER SHAFT Lusricator {Avemite 1613) (OpriomaL with 109 462) !
109 462 STEERING CLUTCK HAND LEVER S#AFT LusricaTor (Lincorn SM00) (OpTionaL with 109 354) |
218 443 STEERING CLUTGH HAND LEVER SHAFT Tic Rop ApJusTI®G NUT I
272 28 R STEERING CLUTCH HAND LEVER SHAFT !
272 301 RJ STEERING CLUTCH HAND LEVER SHAFT T!E Rob ADJusTING EYE BUSHING |
272 322 RI STEERING CLUTCH RELEASE FORy UPPER BEARING FELT WASHER 2
272 445 R9) | Steerine Cuutcn RELEASE FORK LOWER BEARING GREASE TUBE wiTH Nut, 29 899 p 2
13 243 Ry MACHINE BoLt, 3/H-20 N.C. x 3/U" I
169 o8l Hex. Mut, [/4-20 N.C. 4
i03 319 Lock WasHer, |/4" i
273 084 Ril | STeERrsnG CLuTCH HaNp LEVER SHAFT TIE Roo i
273 085 RII STEERING CLUTCH HAND LEVER SuarT Ti1g Rop ApJusTiNg EvYE !
FINAL DRIVE—STEERING BRAKES AND CONTROL
103 909 BRAKE PEDAL ARM AND RATCHET Ky (I1/4 x 1-1/8" Wooorurr, No. 8) I
109 161 BRAKE PEDAL INNER SUPPORT LUBRICATOR (LiNCOLN S000) (OFTIONAL WITK 119 512) I
109 350 BrakE PEGAL QUTER SUFPGRT LUBRIGATOR (LINCOLN 5300) {OPTtonaL wITH 09 Y60) I
119 512 BRAKE PEDAL INNER SUPPORT LUBRICATOR (ALEMITE [5]Q) (OPTroNaL with 109 361) I
109 héo BRAKE PEDAL OUTER SUFPORT LUBRICATOR (ALeMITE 1612} {OpTronaL wiTH 109 350) !
269 192 Ri BRAXE RATCHET PaWL RETAINtNG RING {WALDEs TRuARC 5100-50-5-PP) !
272 I5T RIT { STEER1NG BRAKE Rop, QUTER
103 373 CotTeER Pin, 3/32 x 3/4" 2
219 5% Hex, Nut, 3/9-16 N.F. 2
272 158 891 | Brake PeoaL SupporT, L.H. |
271 555 Cap ScREW, 5/8-11 N.C. x |-1/8" Hex. Heao 2
103 325 Lock Wasker, 5/8" 2
179 '{8‘( CaP ScREM, 1/2-13 N.C. x 5-!/1#" HEx. HEAD |
103 343 FLAT WasHer, [7/32" [.D. x 1=1/16" 0.D. x No. 13 Gi. f
103 323 Lock Wasuer, |/2" I
102 637 Hex. Nut, 1/2-13 N.C. i




TC-42 CHASSIS

— 13 —

PART NUMBER

DESCRIPTION

No. REQUIRED

FINAIL DRIVE-~STEERING BRAXKES AND CONTROL—Continued

272 164 RYI | Brake PeoAL InnER SuPPORT, R.H. wWiTH BusHing, 272 167 RI I
179 883 Cap Screw, {/2-13 N.C. x [=1/4" HEx. Hean 2
103 323 Lock WasHeER, |/f2"

272 168 RI1 | BRAKE PEDAL OUTER SuPPORT, R.H. WITH Buswing, 272 167 RI i
271 955 Cap Screw, 5/8-11 N.C. x [-1/8" Hex. Heao 2
103 325 Lock WasHeEr, 5/8" 2
150 270 Cap Screw, 1/2-13 N.C. x 4-1/4" Hex. Heao I
103 343 FLat WasHemr, £7/32" 1.D. x I-1/i16" 0.D. x No. I3 Ga. I
103 323 Lock Wasuer, |/2° i
jc2 637 Hex. Nuy, (/2«13 N.C. !
272 171 Rl | BRAKE Peoat, L.H. WiTH 2 BusHines, 272 167 Ri i
272 17U RII | BRake PeDaAL SHAFT, L.H. I
179 835 cap Screw, 3/8-16 N.C, x 5/8" Mex. Heao I
103 321 Lock WaswERr, 3/8" !
272 i76 R BRAKE PEDAL ARM AND RATGHET, R.H. I
271 562 Car Screw, 5/8-11 N.C. x 2" Hex. Heap I
103 325 Lock Wasuer, 5/8" !
272 177 R91 | Brake RaTcHeT Pawe, L.H, |
272 178 ROl | Brake RATGHET Pawe, R.H.

272 182 RI BRAKE LoGKING PAWL SFRING 2
272 425 RYI | Baaxe PeoaL, R.H. !
272 427 RG1 | BraxE Lever OUTER, L.K. ]
Q) 565 FLAT Washer, 1-1/32" 1.D. x 1-3/4" 0.D. x No. 9 Ga. I
272 428 RGI | Brake LEVER QuyER, R.H. |
a1 565 FLat WasHer, 1-1/32" 1.D. x [-3/4" 0.D. x No. 9 Ga. I

MAIN FRAME SIDE CHANNELS TRACK FRAME GUIDE, ROLLERS AND BRACKET
{Not Rigid Track Frame)

52 20l pp | MAIN FRAME SI1DE CHANNEL, L.H. !
271 558 CaP ScrEw, 5/8-11 N.C. % [-1/2" Hex. Heap 4
271 656 CaP Screw, 7/8-9 8.C. x 2" Hex, Heao 4
103 325 Leck Wasuer, 5/8v y
180 638 Lock Waswer, 7/8" :
52 395 DB MAIN FRAME SIDE CHANNEL, R.H. 1
271 558 Cap Screw, 5/8-11 N.C. % 1-1/2" Hex. Heao 4
271 656 Cap Screw, 7/8-9 N.C. x 2" HeEx. Hean 5
103 325 Lock WasHer, 5/8" i
180 638 Lock Wasuem, /8" 4
267 078 RGY | Matn FRAME SI0E CHANNEL, L.H. {PART GF RIGID CROSSBAR ATTACHHENT) I

267 079 ROY

Main FRAME SiDE CHANHEL, R.H. (ParT oF RiGID CROSSBAR ATTACHMENT)




1¢-42

_ Y —

CHASSIS

PART NUMBER

DESCRIPTION

No. REQUIRED

HOOD AND SIDE SHEETS

272 392 RI1 | Hooco Sueev |
B2 195 R2 "INTERNATIONAL™ NAME PLATE 2
88 648 R NAME PLATE FASTENER IS

SEAT AND FENDERS

252 |72 RI|_| Seat CusHIoN Si19E SuPPORT . 2
179 835 cap ScrEW, 3/8-16 N.C. x 5/8" Hex. Heao )
103 321 Lock Wasuer, 3/8" 8
272 236 RI1 | Seat SupPoRT, FRONT |
179 B88Y CaP ScREW, |/2-13 N.C. x 1-3/8" Hex. Heap 2
|02 637 HEX., NuT, 1/2-13 N.C. 2
103 323 Lock WasHem, |f2" 2
176 837 Cap Screw, 3/8-16 N.C. x 3/4" Hex. Hean 4
102 635 Kex. Nut, 3/8-16 N.C. 4
103 321 Lock Washewr, 3/8" 4
272 237 Ri | S£AT SuPPORT, REAR !
179 881 $aP SGREW, [/2-13 N.C. x 3/U" Hex. HEap 2
102 637 Hex, Nut. |/2-13 N.C. 2
103 323 Lock Wasnem, 1/2" 2
272 238 R91 | SEAT FRraME wiTH StioE RatL, 272 399 R9I {MiLsco E-2554) !
103 025 Hex. Nut, 5/16-24 N.F. ]
103 320 Lock Wasuer, 57167 4
272 239 R9I | SEAT CusHiow SiDE 2
179 837 CaP ScREW, 3/8-16 N.C. x 3/ HEX. Heap 8
163 321 Lock WASHER, 3/8" 8
272 325 RIl | SeaT SipE SHEET, L.H. !
175 838 Cap Screw, 3/B-16 N.C. x 7/8" Hex. Hean 6
179 8o Cap Screw, 3/8-16 N.C. x 1-t/B" Hex, Heao 3
102 635 Hex, Nut, 3/8-16 N.C. &
103 321 Lock Wasuer, 3/8" 9
272 326 R1| | SeaT $1pE SHEET, R.H. ]
179 838 Car ScrEw, 3/8-16 N.C. x 7/8" Hex. Heao 6
179 8o CAP S¢REW, 3/8-16 N.C. x I~1/8Y HeEx. Heap 3
102 635 Hex. Nut, 3/8-16 N.C. 6
103 321 Lock Waswer, 3/8" 9
272 327 RIl | PLATFORM SUuPPORT 2
179 840 Cap Screw, 3/8-16 N.C. % 1=1/8" Hex. Heao 2
179 839 Cap Screw, 3/8-16 N.C. x |" Hex, Heao 2
102 635 Hex, Nut, 3/8-16 N.C. 4
103 321 Lock Waswer, 3/6" 4
103 3kt WASHER, 13732 1.D. x 13/16" 0.D. x No. 16 GA. 2




— 15 —

TC-42 CHASSIS

PART NUMBER

DESCRIPTION

No. REQUIRED

SEAT AND FENDERS—Continued

272 328 R1 FLATFO‘RM. L.H. '
179 838 Car Screw, 3/8-16 N.C. x 7/8" Hex. Heae 2
103 321 Lock Wasuer, 3/8" 2
103 3k WasHer, 13/32" 1.D. x 13/16" 0.D. x No. 16 Ga. 2
272 329 R PLATFORH, R.H. |
179 838 Cap Screw, 3/8-16 N.C. % 7/8" HEx. Hean 2
103 321 tock WasHer, 3/8" 2 .
103 3k WasHer, 13/32" [.D. x I13/16" 0.D. x No. 16 Ga. 2
272 330 R1 PLATFORM, CENTER |
179 838 car Sceew, 3/8-16 N.C. x 7/8" Hex. Heao 2
103 321 Lock Wasuer, 3/8" 2
103 3L1 Waseer, 13/32" 1.D. % (3/16" 0.D. % No. 16 Ga. 2
272 387 RIJ | Fenoer, L.H. I
179 883 CaP ScREW, 1/2-13 N.C. x I-1/U" Hex. Heae }
179 885 Cap ScreM, [/2-13 N.C. x |-1/2" HEX. HEAD 3
roe 637 Hex. NuT, 1/2-13 N.C. 3
103 343 Fiat MasHer, 17/32" [.D. x 1-1/16" 0.0, x No. I3 Ga. 6
103 323 Lock WasHER, |/2" 7
272 388 R11 { FenoEr, R.H. f
179 883 Cap Screw, 1/2-13 N.C. x |=1/4" Hex. Heao 4
179 885 CaP StreW, £/2«13 N.C. x 1-1/2" Hex. Heao 3
102 637 HEx. Nut, 1/2-13 N.C. _ 3
03 343 FLAT WasHER, 17/32" F.D. x I-1/16" 0.D. x No. |3 Ga. &
103 323 Lock Wasuer, [/2" 7
272 389 RrI FEMpER CRoSS BRACE, FRONT I
179 884 CAP ScREW, |/2-13 N.C. % 1-5/8" Hex. Heap 4
102 637 HEx. Nut, 1/2-13 N.C. 1
103 323 Lock WasHER, |/2" ]
272 390 R| FENDER CROSS Brace, REAR f
179 B85 CAP ScREW, |/2~13 N.C. x I-[/2" Hex, Heap ]
102 637 HEX. Nut, 1/2-13 N.C. k
103 323 Lock Wasker, 1/2" 4
272 397 ROI | Seat CusHloN Back I
179 816 Cae Screw, 5/16-18 N.C. x 3/4" Hex. Heap 2,
103 340 FLAT WasHER, 11/32" 1.0, x [1/16" G.D. % No. 16 Ga. 2
103 320 Lock WASHER, 5/16" 2
272 393 R9] | SEaT CusHicn BoTToM |
272 399 R91 | Stive RalL, CompLeTe (MiLsco E-2789) f

(Couposen oF -

| SEAT AbJusTER, R.H.. {MiLsco £-2845) 273100 R]
| Seat ApgusteR, L.H. {Miitsco £-2846) 273 101 Rl
| _SLIDE RalL CorNecTINe Rop (MiLsco E-2847) 273 102 RI
2 Seat ApuusteEr SPrInG {Mirsco E-2860) 273 103 RI)




7C-42

—_— ) —

HYDRAULIC SYSTEM

PART NUMBER

DESCRIPTION *

No. REQUIRED

HYDRAULIC CONTROLS

39 121 H RESERVOIR Te Pump SucTioN LINE HosSE CLamp .2
39 I12% H HyoRAULIC BOOSTER TO RESERVOIR RETURN Hose CrLaue (WITTEK GM-16) 2
272 281 rI BoosTER 1o REstErveIr RETURM LINE Hose 1
102 193 R9l | HyoRAULIC BoosTerR PisTow Support “VEE" PACKING 2
o
146 537 Puse To BOCSTER PRESSURE LINE NLPPLE :
187 397 PuMP TO BoOSTER PRESSURE LINE COUPLING 2
258 859 RI Pusp To RIGHT SIDE OF BODSTER PRESSURE LINE ADAPTER !
258 856 Ri PuMP 10 LEFT S1iDE OF BOOSTER PRESSUGE LINE ADAPTER !
272 256 RII | HrorauLic BoosTER Hous ine witw Prug, Wik 687 ]
179 838 Cap Screw, 3/0«16 N.C. x 7/8" Hex. Heap 4
103 321 Lotk WasuEw, 3/8" 4
272 258 Ri HyporauLle Booster Pin 2
272 259 R HYDrRAULIC BOGSTER PIsToN RING 4
272 260 R| HrorauLic BooSTER PIsTon SuPPORT 2
272 262 RI HyorauLic BoosTeR Piston SuprorT "VEE" Pacxing Back-Ur WASHER 2
272 263 RI HyprauLic BoosterR PIsTon Rob SCRAPER SUPPORY =
272 264 R1 Hyoraul t¢ BoosTER Piston Rob SCRAPER 2
272 265 R HyorauLic BocosTER PLsTod Rob ScRAPER Lock 2
179 796 CaP Screw, I74-20 N.C. x 7/8" Hex. Heao é
103 319 Lock WasHER, 1/4" &
272 257 R1 | HYpRAULIC BOOSYER PrsTor LINK 4
27z 269 RI HYDRAUL I BOOSTER METERING VALVE 2
272 270 RI HvorauL1c BoosTeER METERING VALYE SPRiNG, |NHER 2
272 27t Ri HyorauLlc BoosTer METERING VALVE SPRiNG, QUTER 2
272 272 Rl HyYprRAULIC BOOSTER CYL INRER HEAD 2
175 8o Cap Scarw, 3/0-16 N.C. x 1-1/8" HEx. Heao 6
103 321 Lock WasHer, 3/8" 6
272 287 RGI Puup 70 LEFT SiGE OF BoOSTER PRESSURE LINE HOSE |
272 287 RQI | Pusp To RiGHT SIDE oF BoosTER PRESSURE LINE Hose I
272 285 Ry HYORAULIC PRESSURE LINE CuAm® |
179 848 CaP ScrEW, 3/0-16 N.C. x 2-1/U" Hex. Heap I
162 635 Hex. Nut, 3/8-16 N.C. ]
103 321 Lock WaswEr, 3/8" ]

272 290 RI

HYDRAVLIC PressuRe Line CLAMP PAD




—_ 17—

1C-42 HYDRAULIC SYSTEM

PART MUMBER

DESCRIPTION

No. REQUIRED

HYDRAULIC CONTROLS—Continued

272 293 Rl HYDRAULIC BOOSTER To RESERVOIR RYTURM LINE FrANGE SEALING RING |
272 353 R9! | HvorauLic BooSTER HOUSING SUPPORT
179 882 CAP ScreEW, [/2-13 N.C. x i-1/8" Hex. Heap 6
103 323 Lock Waswer, |/2" 6
272 357 Rl HYoRAUL:C BrosTER To RESERVOIR RETURN Ling HOSE !
272 358 R11 | Reservolr 1o Puwp SUucTION LINE !
179 838 cap ScrEW, 3/8-16 N.C. x T/B" Hex. Heap 4
103 321 tock Wasner, 370" 4
272 359 RI11 | Pusp To LEFT S10E oF BGOSTER PRESSURE LINE
179 838 ‘tap Screw, 3/8-i16 N.C. x T/8" Hex. Heao 2
103 321 Lock WasHer, 3/8" 2
272 360 Rl PuMp 7O RIGHT 510E OF BOOSTER PRESSURE LiNE
272 361 R HypRAULIC BOOSTER To RESERVOIR RETURH LINE |
179 838 cap Screw, 3/8-16 N.C. x T/8" Hex. Heao 2
103 321 Locx WasHem, 3/8" 2
272 5N3 RI HrerauLic BoosSTER PIston Rap TRUNNION 2
272 545 RI | HicH PressurRe Duup-OFF VALVE 2
272 546 R9! | HioH Pressure DuxP-OFF VALVE SCRAPER 2
273 OhT RQI | Reservorr Tank wiTk [ PLue, 235 971 RI, | Screen, 255 GTO RI(I Ane

2 PLucs, 103 866 1
17¢ 88 Cap ScREW, 1/2-13 N.C. x 7/8" Hex, Heao 4
103 323 Lock WaskER, |/2" b
290 028 R HYDRAULIC BOOSTER CYLINDER HMEAD SEALING RING Fd
290 028 R HyorauLIC BoosTER PiSTonN SUPPORT SEALING Rine 2
350 429 RI RESERVOIR TO PuMp SucYlon LiNE MANIFOLD FLANGE SEALING RiNG 2
350 429 RrI PUHP T LEFT SIDE OF BOOSTER PRESSURE LINE MAKIFOLD FLANGE SEALING Ring 1
362 219 RI 2

HicH PRESSURE DuMP-OFF VALVE SEALING RING




1¢-42

Y

MEMORANDA




S | Q.

1€-42 ATTACHMENTS

PART NUMBER DESCRIPTION No. REQUIRED

ELECTRIC HOUR METER (Hobbs Corporation} (Special)

264 692 RG3 | ErecTric Hour Meter AvTacemeny {12 Vour) (WiLL Worx ror 26l 691 RG3} (See NOTE) !
CONSISTS OF THE FOLLOWING ITENS =

262 421 Rit | Pressure Switew Tee, 262 421 Rl witH Two Nurs, 29 898 D |
263 673 R93 | EiEctric Hour MeTea (12 Your) |
121 839 SLOYTED SGREW, No. 6-32 x 5/16" Ro-Ho. 3
K31 ok Lock WasHER, MeoluM, SPRing, No. & 3

264 674 RGl | VieraTion DaMPER |

21 839 SLoTTEc ScREW, Na. 6-32 x 5/i16" Ro-Ho. 1
131 ok Lock WASHER, MEotul, SPRING, No. & 3
267 650 R11 [ OiL PRESSURE GAGE PyPE EXTENSION WITH THo Nuts, 29 898 b

267 825 RG1 | Pressure SwiTcH ;
267 827 RSl [Hour MeTER CABLE HARNESS |
272 925 ROt | PRESSURE SWITCH 70 GROUND CABLE [

NOTE - FACTORY APPLIGATION - ORDER oN MACHINE ORDER FORM
F1ELD APPLIGATION - DROER THROUGH REGULAR SERVIGE PARYTS CHANNELS

HIGH TEMPERATURE RANGE THERMOSTAT (Special)

269 133 R92 | HieH TEKPERATURE RANGE THERMOSTAT ATTACHHENT (180" - 200°) (CowsisTs oF
THERKOSTAT, 262 OB RG3 {Dote VaLVE CJ=T5308) ane Gasker, 262 002 RYI

(poLe VaLve BJ-U0B6) . %

FACTORY APPLICATION ~ ORUER ON MACHINE QRDER FORM

FSELD APPLICATION — QRDER THROUGH REGULAR SERVICE PARTS CHANNELS

CHEVRON PRESSURE PRIMER DIESEL STARTING (Special)

269 630 R91 | CHEVRON PRESSURE PRIMER DIESEL START NG ATTACHMENT {SEE note @)
(ConsssTs OF THE FOLLOWING PARTS -

269 632 R3I | DrscHarge Cap } 1

269 523 R| BuLe NECK WASHER i
269 524 R| BuLa NEck Screw ‘ l

269 525 RI PIERCING PIa 1

269 633 RU| | Discuarce Boby (ConsisTs OF ONE ScREw, 269 524 RI, ONE Pin, 269 583 Rl anp
DHE WASHER, 269 523 RI) I

269 634 R91 | piscHarae Scacem !
{“m . 269 635 R9! | DiscHAraE NozzLE i !

269 636 R9| | Pressure PRIMER BuLs (Not ParT of 269 630 R9i) X

NOTE @D— Fleeo APPLICATION ~ ORDER THROUGH REGULAR SERVICE PARTS CHANNELS
X - As REQUILRED




R ] g J—

TC-42 ATTACHMENTS

PART NUMBER

DESCRIPTION

No. REQUIRED

TRACK ROLLER SHIELD (5-Boller Track Frame) (Special)

268 245 89: | Tnack RoLLER SHiELD ATTacHuent (See NOTE) b
CONSISTS OF THE FOLLOWING PARTS -
268 246 R11 ] Track RotLer SHigro, [wnew, L.H. |
271 647 Car Screw, 3/U-10 N.C. x [-1/2" Hex. Heap 8
103 326 Lock WASHER, 3/U°7 8
268 247 RII § TRack RoLLER SHIELD, INNER, R.H. i
271 607 Cap Screw, 3/4-10 N.C. x [-1/2" Hex. Heap 8
103 326 Lock Wasuer, 3/4" 8
268 248 RI1 § TRACk RoLLER SHIELD, QuTER, L.H. ;
271 607 Cap Screw, 3/4-10 N.C. x [-1/2" Hex. Heap I
103 326 Lock Waswer, 3/4" i
268 249 RIt | TrRack RoLLer SHIELD, OuTER, R.H. I
271 6ot Car Scaew, 3/M-10 N.C. x 1-1/2" Hex, Heao I
163 326 Lock WasHer, 374" I
268 250 RI TraCK ROLLER SHIELD SPAGER &
281 463 RI Track ROLLER SHIELD SPACER BoLT 8
218 197 Hex, Nut, 3/4-16 N.F. 8
103 326 Lock WasHer, 3/4" 8
TRACK ROLLER SHIELD (6-Roller Track Frame) (Special)
268 251 R:9I TrACK ROLLER SHIELD ATTACHHENT (See NOTE) |
CONS1STS OF THE FOLLOWING PARYTS =

268 250 Ri TRACK ROLLER SHIELD SPACER 8
260 252 Ri| Track ROLLER SHigwD, ImnER, L.H. |
271 607 Cae Screw, 3/4-10 N.C. X I-1/2" HEX. HEAD 9
103 326 Lock Wasuer, 3/4" g
268 273 Rl | Tragk ROLLER SHifLp, Iawer, R.H. }
27t 607 CAP Screw, 3/4-10 N.C. x I-1/2" Hex. Hean g
103 326 Lock Wasuer, 3/4% 9
268 254 RI1 | Track RoLsER SHIELD, QUTER, L.H. |
271 607 Cap Screw, 3/4-10 N.C. x J-1/2" Hex, Heao 12
103 126 Lock Wasuer, 3/4" 12
268 295 RI1 | Track RoLLER SHIELD, OUTER, R.H. I
271 607 Cap ScrEw, 3/4-10 N.C. x 1-1/2" Hex. Heaop 12
103 326 Lock WasHEr, 3/B" e
281 163 R| TRACK ROLLER SHIELD SPAcER SoLt 8

NOTE - FACTORY APPLICATION - ORDER ON MACHINE QRDER FORM

FI1ELD APPLICATION - ORDER THROUGK REGULAR SERVIGE PARTS CHANNELS

¥ -~ As ReEquireD




— 2] ——

1C-42 ATTACHMENTS

PART NUMBER

DESCRIPTION

No. REQUIRED

RIGID CROSSBAR (Special)

268 920 R9l i Riclo CRo5SBAR ATTACHMENT (FOR USE On MAGHINES EquiPPED WITH EXTENDED

TrRack FramMe) (Sge NOTE (32)) I
CONSISTS OF THE FOLLOWING PARTS- -

8g62 D RiGin TRACK FRAME DRAWBAR Pivor BRACKET i
271 5h9 Cap Screw, 1-8 x 2-1/2" Hex. Head 4
i21 326 Lock Waskem, |" y
8 96h D Rigio TRACK FRAME CROSSBAR (LAMP SUPPORT |
271 613 car Screw, 3/4-10 N.C. x 2-1/2" Hex. Heao 5
103 326 Lock Wasuer, 3/07 5
59 541 D Ri1GID TRACK FRAME CROSSBAR DOWEL I
59 542 D R161D TRACK FRAME CROSSBAR CLAMP SHIM (EXTRA HEAVY) 2
59 543 D RiGID TRACK FRAME CROSSBAR CLAMP SHIM {Hgavy) 2
54 5hl b Ri1GID TRACK FRAHE CROSSBAR CLAMP Suin (Meotum) I
59 545 DX | TRack SPRING Guaro, L.H. !
59 546 DX | Tracx SeeixG Guard, R.H. I
267 060 Ril | RiGID TRAGK FRAME CROSSBAR I
267 073 R RIGID TRACK FRAME CROSSBAR CLAMP |
271 635 Cap ScreW, 3/M-16 N.F. % 2-1/4" Hex. Heap 5
271 639 Car Screw, 3/4-16 NoF. x 3-1/0" Hex. Heao 5
103 326 Lock WasHERr, 3/4" 10
|
267 ©79 Rt RiaIe TRAGK FRAME CROSSBAR SPACER BLock Suiu {HEAvY) 2
267 076 RI RIGID TRACK FRAME CROSSBAR SPAGER BLock SHIM {MED:uM) 2
267 077 RI RicID TRACX FRAME CROSSBAR SPACER BLock SHi1M {LigHT) Y
267 078 RGY | MaIn FRAME S1DE CranneL, L.H. |
267 079 R91& MaIN FRAME S1pE CHANKREL , R.H. 1
268 222 RI1 | TrAex IDLER SuPporT, FRONT, L.H. !
268 223 RIt | Track IDLER SupPorT, FRoNT, R.H. |
272 O7h R R1GID TRACK FRAME GROSSBAR SPAcER BLock 2
271 702 Cap Screw, 1-8 x 3" Hex. Heap Y
121 326 Lock WAsHER, |" I
272 527 R| TrACK [oOLER SUPPORT FRONT BoLT, LONG 2
272 ‘528 R TRACK iDLER SUPPORY FRONT Boit, LoHG 4

NOTE (%) - FACTORY APPLICATION - ORDER DN MACHINE ORDER FORM




—_— 22 —

1C-42 ATTACHMENTS

PART NUMBER

DESCRIPTION

No. REQUIRED

IGNITION LOCK SWITCH (Special)

270 876 RYI laniTioN Lock SWiTeH ATTACHMENT (SEE NOTE) X
(ConsIsTs oF THE FOLLOWING PARTS =
263 521 R9I | teniTion Lock Swited (Decco-Remy 1116492} )
(Cowsosko or - Derco-ReHy Ne.
| MOUNTING MuT WITH COVER, HINGE PIN
AND SPRING 1923400
| Mot 1923405
t SWitcH Boby WITH Lock ANWD KEY 1849889
3 TERMIRAL SGREW 1864099
3 Lock Cotp (TERMINAL) 1855978)
263 692 RI IGNiTIaN SWITEH COVER )
LARGE DIAMETER FRONT IDLER (Special)
272 1415 R9I LARGE DIAMETER FRONT |DLER ATTAcHMENT {SEE NOTE) 1
CONSISTS OF THE FOLLOWING PARTS -
272 137 R FRONT [DLER 2
& 153 D FRONT IDLER GUIDE SPACER ]
271 615 Cap Screw, 3/4-10 N.C. x 3" Hex. HEaD 8
103 326 Lock WasHeR, 3/4" 8
BELT PULLEY (Special)
272 k2 RGI BELT PuLtey ATTAGHMENT (TracTORS EQUIFPED WITH POWER TAKE-OFF

AtTacusent, 50 908 D) (See NOTE)

SAME AS BELT PuLLEY ATTAGHMENT, 50 910 D Listep 15 ID-144 PARTS CATALOG - EXCEPT -

THE FOLLOWENG |TEMs aARE DEDUCTED FroM Beey PuLLEy ATTacksenTt, 50 910 D

| BELT PULLEY SHiFTER LEVER 8 738 D

| BELT PULLEY SHIFTER HanD LEVER 8 741 oxa

| BEtT PULLEY SHIFTER Hanp LEVER BRACKET 57 H2 X

| BELT PuLtEY SHIFTER HAND LEVER HANODLE b1 597 DA

[ BELT PuLLEY SHIFTER LEVER Rop ADJUSTING BLOCK 6l 615 ©

I BELT PULLEY SHIFTER LEVER Rop &1 754 o

2 Hex. Nut, 1/2-20 N.F. 103 028

2 Cotter Pin, 1/8 x 34" 103 381

| CoTier Pin, 3/16 x 1-1/4" 103 hoB
THE FoLLOWING ITEMS ARE ADDED T¢ BeLT PuiLEY ATTACHMENT, 50 9i0 D

| BeLT PuLLev SHIFTER Hano LEVER Prvoy Pin 16 811 RI

Y Hex. Nut, 3/8-24 N.F. 103 026

3 Lock WasHer, 3/8" 103 321

| _GotTer Pin, I/8 x 7/8" 108 630

| Car Screw, 3/8-16 N.C. % 1-1/2" Hex. HEAD 179 843

| BELT PULLEY SRIFTER HANB EEVER BALL 260 057 RI

I BELT PuLLEy SuiFTeER Hamo LEVER BRACKET 272 i1 Ri

| BELT PULLEY SRIFTER LEVER 272 2 Rt

| BELT PULLEY SKIFTER HAND LEVER 272 144 R

i BELT PULLEY SHIFTER LEVER RoD 272 113 Ri

2 BELT PULLEY SHIFTER RoD BALL JOINT Y42 Fob

NOTE - FACTORY APPLICATION - ORDER ON MACHINE QRDER Foau

F1ELD APPLICATION - ORDER THEROUGH REGULAR SERVICE PARTS CHANNELS

X - As RequIRED




— 2

TC-41 ATTACHMENTS

PART NUMBER

DESCRIPTION

No. REQUIRED

AIR PIPE EXTENSION (Special)

273 039 R9L | AIR P1PE EXTENSION ATTACHHENT (see NOTE} I
CONSISTS ©F THE FOLLOWiNG PARTS -
48 195 D Atm PIPE EXTENS1ON CLAMP !
179 827 Cap Socrew, 571618 N.C. % B-1 /U7 Hex. HeaD
{3 00l Rl Hex. Mut, 5/16-18 N.C. i
103 320 Lock Wasueg, 5/16" !
58 457 D AR PieE EXTENSICN I
PRE-CLEANER (Collector Type) (Special)
273 03l RYI PReE-CLEANER {COLLECTOR TYPE) ATTAGHMENT (SEE NOTE} 1
CGNSISTS OF THE FOLLOWING PARTS -
54 of2 D DusT Jar (Donarosow P-2776) !
59 323 b PRE-CLEANER (COLLECTOR Type) (DoNALDSOM X-150LA) |
56 Y20 D Booy, AsseMsLy (DoxaLpson X-1594) ]
&6 776 D GASKET (DowaLpson P-3999) i

NOTE - FACTORY APPLICATION - ORDER ON MACHINE ORDER FORM

FleLD APPLICATION - ORDER THROUGH REGULAR SeRVICE PARTS CHANNELS




— oy —

TC-42 ATTACHMENTS

PART NUMBER DESCRIPTION REQ'D.
A| B
HYDRAULIC HOSE EXTENSION (Special)
KEY TO LETTERS IN CAPTICN -
A =~ 357 959 R9I 5 FooT HyoRauric HosE EXTENS!ON ATTACHMENT (FoR MACHINES
EQUIFPED W1TH HYDRAULIC REWOTE CONTROL ATTACHMENT)
8 - 357 960 RY| 8 FooT HYDRAULIC HOSE EXTENS|ON ATTACHMENT (For MACHINES
EQUIPPED WITH HYDRAULIC REMOTE CONTROL ATTAGHMENT)
FIELD APPLICATION - DRDER THROUGH REGULAR SERVICE PARTS CHANNELS
143 504 SreEL Pipe NippLE, 1/2 x -] /2" 2
353 217 R4 | HyorauLIc SeLr-SeaLing CoupLins, HaLr (FronT) (Aeroquip 5200-5(-8) RN
{Cosposep ofF -
| SEcF-SEALING COUPLING, TURULAR VALVE, SEAL RING 352 221 Ri
|__SeLF-SgaLiNe COUPLING, HALF Booy (FronT) 357 131 Rl
| SELF-SEALING CoupLING, TUBULAR VALVE 357 132 R
| SELF-SEALENG COUPLING, SLEEYE |NSERT 257 133 RI
| SELF-SEALING COUPLING, WASHER 357 134 RI
| SELF-SEALING COUPLING, TUBULAR VALVE SPRING 357 135 RI)
153 218 R9: | HYpRAULIC SELF-S5EALING CousLing, HALF (Rear) (AERGQUIP 5200-52-8) |
{ComrosED oF -
I SeEcF-SEALING COUPLING, POPPET VALVE 357 127 RS9
| SELF-SEALING CouPLING POPPET VALYE SPRING 357 128 RI
| SELF-SEALLNG COUPLING, ADAPTER 357 129 RI
| SeELr-SEaLING CouptLinG, HALF Boby {FRoNT) 397 130 RI)

97 961 R9I

Hvorautic Creyyper Hose (1/2" .0, x 60-1/4" Long) (opTionaL WiTs

361 962 R9I, 361 756 RI) ano 359 629 RII)

357 962'RY1 | HyomavLic CYLinDER Hose (1/2" 1.0, x 96-1/4" Lonc) (OPTIONAL WITH
T 359 630 R9I, 361 755 R9I anp 361 963 R9I) 2

357 963 R92 | HvorauLic SELF-SEALING CourLing {AcRagu|p 5203-8) (ComsisTs oF One CourLineg,

333 217 R91 (Aeroauie %200-51-8) owe CoupLing, 393 218 R9I {Asroquir 5200-52-8)

AND ONE Nut, 357 965 Re (Atroouir 5200-25-8) 4
399 629 R9t | HvorauLic Cyiiwper Hose (1/2" 1.D. x 60-1/4" Lons) (DrTionaL WITH

361 796 R91, 361 962 R9I awp 357 961 ROt)
359 630 K9t | HypRAuLlc Cyrinper Hose {1/2" 1.D. x 96-1/4" Lous) (OPTIoMAL WITH

356 962 RYI, 361 755 ROt auo 361 963 R9I) 2
361 195 R9l | HyoRautic Cviiwnoer Hose (1/2" |.D. x §6-1/8" Lows) (OFTIGNAL WITH

361 963 R9I, 359 630 ROI ano 357 962 R91) 2
361 756 R91 | Hyorauiic Cyiiwoer Hose (1/2" 1.D. x 60-1/4" Long) (OPTIOMAL WiTH

399 €29 R9I, 361 962 R9I ano 357 961 R9I)
361 962 R91 | Hyprauric CYLINGER HosE {1/2" I.D. X 60-1/5" LonG) (OFTiONAC WITH

357 961 R9I, 361 756 RO ano 359 629 RYI)
361 963 R9I |HvbRauLic CyLispER Host (172" 1.D. x 96-1/4" Long) (OPTIONAL WITH

361 755 R9I, 399 630 R9I ano 357 962 R9I) 2




— 25—

ATTACHMENTS

DESCRIPTION

EXTENDED TRACK FRAME (Special)

EXTENDED TRACK FRAME ATTACHMENT (SEe NOTE (€))

CONSISTS OF THE F OLLOWING PARTS -

102

Tracx FRAME , L _H.

.3 R92

TRacx FRAME , R.H,

FRoNT IDLER ADJUSTER

s 191 0¢
267 193 R9) | Tack ROLLER Q1+ SEAL LEaTHER WASHER SERVICE PAGKAGE (Cons I1STS OF
Tvo LEATHER SEL | NG WASHERS)
_./d 261 066 R93 | Tracx ReLLER O1L SEAL WiTH SEALING Rina, 261 008 RI
261 058 R9U | Track ROLLER Ano SHAFT (SINGLE FLANGE)
{CoMPUSED oF -
| TRACK ROLER (SIngLE FLANGE) 270 524 R1I
? TRACK RoLLER SHAFT (Cons1STs ofF TWo TRAcK
RoLeEr BusHInGg, 26 776 R2, One Track’
RoLLER SHAFT Starveieg, 261 007 RE awp
ONE Track ROLLER SHAFT LUBRICATING Prug,
268 W3 R1) 263 717 R32
2 Track RotlER SEALtNg Ring 270 526 Rt
6 TRACK RoWER BuSHING RETAINER CAP SCREW 261 64 R}
2 TRAGK RoOLLER BUSHING RETAINER 270 527 Ri
2 Car Screw, T/16-10 H.Co x [=i/4" Hex. HeaD 179 660 )
261 008 RI TRACK ROLLER Q1L SEAL SgaLing Ring
260 997 R2 | TRack ROLLER SHifT BRACKET
179 906 Cap Screw, O/16-12 N.C. x 1-1/2" Hex. Heap
103 32k SprING Loc K WASHER, /16"
263 996 RO | Track, ASSEMBL v
{CouPosED OF -
38 TRatie Loiwe, L.H. 263 99 Ri
38 Thack Lo, R.H. 263 956 Ri
| TeRack MasteER Limk, L.H. 263 i RI
! TRACK MasteER Link, R.H. 263 BB RI
38 Track Lk BusHLNG 263 599 Re
i TRACK MastER LINK BUSRING 15 759 DA
38 Taack Lk PN 263 %0 RI
| TRAGK MastER Link Pin 263 %I RI
i TRACK MastE® LINK Pin LOCKWIRE 263 545 Ri)

NOTE ®) - FAcT oR APPLICATI O - ORDER ON MAC H1nE ORDER FORM

% - AS REQUIRE




TC-42

—_ 26—

ATTACHMENTS

PART NUMBER

DESCRIPTION

No. REQUIRED

MISCELLANECUS (Special)

TraCKk SHOE ATTacHmenTs (B)

POWER TAKE-OFF ATTAcHMENTS (B)

FRONT POWER TAKE-OFF CouPLing Avtachuent (B

R&CIATOR SHUTTER ATTAGHMENT (B)

Low BorlLiME POINT AD HEAT [NDICATOR ATTACHBENT @

FRONT |DLER SHIELD ATTACHHENT@

CuT-AWAY SPROCKETY AT?ACHMENT@

EXHAUST EXTENSI 0N ATTACHHENT @

ExuAUST MUFFLER ATTAGHMENT (1)

SPARK ARRESTER ATTACHMENT ()

PRE-CLEANER {CoLLEcTor Tvre) AvTacument (B)

FRONT BuMPER ATTAGHMENT (F)

RADIATGR GUARD ATTACHHEKRT @

RADIATOR GUARD AwD FRONT BUMPER ATTASHMENT (1)

CRANKCASE GUARD ATTAGHMENT (D)

FRONT PuiL Hook ATTACHMENT ('D

FOREST SHIELD ATTACHMENT @

HeaoL i GHT BRusH GUARD ATTACHMERT ()

BLOWER FaM ATTACHHENT (3)

SERVICE METER ATTACHMENT ()

Bi-METaLLIC STEERING CLuTcH FRICTION Disc ATTACHHENT@

Bi-HETaLLic ENGINE CLuTeH DRIVER MEMAER ATTAcHuBENT )

INCREASED THIRD AND S1XTH SPEED TRANSHISS10M ATTACHMENT @

ExTenpED DIRECT BRIVE P.T.0. Wi1TH DISCONKECTING LLUTGH ATTAGHMEN?@

TooLs @

HoR12oMTAL READING SERVICE METER BRACKET ATTAGHMENT (1)

SPROCKET DRIVE HoOUSING SHIELD ATTACHHENT @

FUEL STRAINER ATTAcHMENT ()

EXTENDED TRACK FRAME ATTachMENnY (&)

HEavy Hooo Si1oE Door ATTAGHMERT (B)

@— DETAIL PARTS ARE LISTED IN STANDARG PARTS SEGTION OR ATTACHHENT SECTION

ofF Recutar TD-144 Pamvs CaTaLos TC-U2.

() - DETAIL PARTS ARE LISTED IN EQUIPHERT COMBINATION SECTION OF THIS

TenTaTIVE PaRTS LisT.| OI3 00f RI.




TC-42

— 27—

EQUIPMENT COMBINATIONS

PART NUMBER

DESCRIPTION

No. REQUIRED

OSCILLATING TRACE DOZER (Extended) (Special)

TD-14A-200-2

OSCILLAT ING EXTENDED TRACK DOZER EQuiPHENT COMBINATION TD- 44,

74-INeH GausE CRAWLER TRACTOR

20-[HCH 15 THE MaAXIMUM ALLOWABLE TRAGCK SHOE WIDTH PERMITTED ON THiIS COMBIHATION

50 890 B CRANKGASE GUARD ATTAGHMENT C}
256 OI7 R92 | ExwausT MUFFLER ATTACHMENT () |
257 729 R92 | I6-IncH CLIPPED CORNER TRACK SHOE ATTACHHMERT ® |
272 523 R9| |[Extenoep Teack FRAME ATTACHHENT |
(CowrosED OF =
i TRack FRAME, ASSEMBLY, L.H. ¥iTH TRUKNION MOUNT I NG PLATE 272 521 R9I
| TRack FRAME, ASSEMALY, R.H. WITH TRUNNION MounT L HG PLATE 272 522 R9l
2 FRoNT IDLER ADJUSTER 61 191 9C
¥ Track RoLLER Olt SEAL LEATRHER WASHER SERVIGE PACKacE
(Consi1sTs oF TWe LEATHER WASHERS ) 267 193 RYI
2 TRAGK ROLLER AND SHAFT, AsseMeLy (SiwGLE FLANGE) [0 261 068 R9k
Y Track RoLLER Q1L SEAL SEALING RING 261 0oB Rl
% TRACK ROLLER SHAFT BRACKET 260 997 R2
8 CaP ScREW, 9/16-12 N.C. x |=1/2" HEx. HEAD 179 906
8 Lock Wasuem, 9/16" 103 32l
2 Track, AssEnaLy (&) 263 966 RS1)
261 157 R91 Suction Fau {6 Blape} I
262 B67 R91  |FrowT Powem TAKE-OFF COUPLING ATTACHMENY (1)
26l €91 R3 ELecTrI¢ MoURMETER ATTacHMENT (E) _ I
T p6h Bil R91  |SPRocKET DRIVE HousiNG SHIELD ATTACHHENT ]
269 260 R92 |ENciNgE FRAME STIFFENER ATTACHMENT |
- (CoHPOSED OF =
1 TrACk FRAME GUIDE ROLLER SHAFT hg 767 ©
| EQUALLZER SPRING CROSSBAR WeEAR PAD 4g 776 D
| EQuaLiZER SPRING FRAME PAD g 777 D
Y FEquaLizER SPRING FRAME PAD UppeER Dowkr BoLT Lg 778 p
| EngIKE SipE SHEET, L.H. 269 258 RI11
| ENGINE SIDE SHELT, R.H. 269 259 RI}
i EuciME FRAME STIFFENER DoweL PIN 269 274 RI
| EquatizZER SPRING PAD LoWweR DRAWBAR PIvoT BRAGKET AND
FRAME STIFFENER SUPPORT 269 279 Ri
2 ENGINE FRAME STIFFENER DoWEL PIN 269 276 R
{ EQUALIZER SPRING SAUDLE 269 277 R1
| EquailzER SeainG, COMPLETE 269 278 R9I
{CoMPosED OF -
T Center .BoLt WiTH Nut, |03 028 49 779 DX
| LEAf, No. | 269 279 Ri
| LEAF, No. 2 269 280 R}
|- LEar, No. 3 269 281 R91)
| EQUALIZER SPRING CROSSBAR 269 282 rel
8§ Equarizem SerinG SapDLE BoLT NuT 269 284 RI
| RADIATOR LOWER TANK GUARD 269 285 R9I
4 FEquaLIZER SPRING SADOLE "U" BoLT 271 432 Rri
| ENGINE FRAWE ST1FFERER, L.H. 271 687 RG2

CONT INGED ON FOLLOWING PAGE

C)— DETAIL PARTS ARE LISTED tN STAHCARD PARTS SECTION 0f ATTACHMENT SECTION OF

RecuLAR TO-I4A ParTs CaTaLoc TC-i2.

'C)- DETAIL PARTS ARE LISTED IN ATTACHWENT SECTION OF THIS TEHTATEYE

Parts List | 013 0od RI.

X - As REQUIRED




TC-42

— 28 —

EQUIPMENT COMBINATIONS

PART NUMBER

DESCRIPTION

No. REQUIRED

OSCILLATING TRACK DOZER (Extended) (Special)—Continued

70~ 14A-200-2 | OsciLLATING ExTENDED TRACK DozeR Equi PMENT ComwainaTion TD-[UA,
7U-IncH Gavee CRAMLER TRACTOR-~CONT I NUED
269 260 R92 ENGINE FRAME STIFFENER ATTACHMENT ~CONTINUED
(ComposEn o - CONTINUVED
{ ENGINE FRAME STIFFENER, R.H. 271 688 rg2
| TRAGK FRAME GUIDE ROLLER BRACKET, L.H. 271 697 R11
| TAACK FRAME GUIDE ROLLER BRACKET, R.H. 271 698 R
| Fewoer, L.H. 273 2B R
| FENDER, R.H. 273 029 RiI
12 Hex. Nut, i/2-13 N.C. 162 637
12 Lock WasHEr, |/2" (03 323
8 Locx Wasuer, 3/8" 103_321
4 Lock WasHer, 9/16" 103 32k
12 FLAT WasHER, 17/32" £:D. x I-1/I16" 0.D. x No. i3 Ga. 103 33%
2 River, 3/8 x 1-1/2" 1ok 201
8 Lock Wasuer, 5/8" 111 649
8 car Screw, 3/8-16 N.C. x 3/4" Hex. Heap 179 837
12 Car Screvw, [/2-13 N.C. % 1-5/8" Hex. Heas 179 886
16 Lock Wasker, 3/U" 180 610
16 Lock Waswer, 7/8" 180 638
| cap Sceew, 3/8-20 N.F. x 1-7/8" Hex. Heac 181 378
& mur, 3/k-10 N.C, 220 081
8 cap Screw, 5/8-11 N.C. x [-3/4" Hex, Heap 271 560
b cae Screw, 3/H-10 N.Co o x §-5/8" Hex. Heap 271 6o8
8 car Screw, 3/4-10 N.G. x 1-3/4" Hex. Heao 271 609
Y car Screw, 3/M-30 N.C. x 2" Hex. HEaD 271 611
16 cap Screw, 7/8-9 N.C. x 3" Hex. Heap 271 660)
358 111 R9! | Judcrion Brock To R.H. HEADLIGHT CaBLE |
358 569 R9) | Jumction Brock To L.H. HEADL:GHT CABLE |
THE FOLLOWLNG ADC)YIONAL ATTACHMENTS GAN ALSO BE FURNISHED WHEN ORDERED TC BE
USED WITH THE ABOVYE OSCItLATING EXTENDED TRACK DoZER EQUIPHMENT COHBINATION -
Yo 152 D EXHAUST EXTENS1ON ATTACHMENT (D) X
57 614 DA CuT-AMAY SPROCKET ATTACHMENT (D) X
6% goli p BI-METALLIC STEERING CLUTCH FRICTION Di1sc ATTACHHENT (£) X
255 835 R91 | 16-Inck SQuaRE CORNER TRACK SHOE ATTACHHENT (&) X
255 836 R91 | I8«IncH SquaRE CORMER TRACK SHOE ATTAGHMENT (&) X
255 B37 R9I | 20-IucH SquaRE CORNER TRACK SHOE ATTAGHMENT © X
256 016 RG2 | SPark ARRESTER ATTacHMENT (D) X
_ 256 293 RSl | RADIATOR SHUTTER ATTAGHMENT (E) X
256 35% ROI | BLOYER FAN ATTacHMENT (D) X
_256 646 R91 | Low BeiLins PoinT THERMOSTAT AND HEAT INDICATOR ATTAGHMENT (D) X
257 730 R92 | [8-1Inck CLIPPED CORNER TRAGK SHOE ATTACHMENT () X%
257 131 R92 | 20-Inck CLIPPED CORNER TRAGK SHOE ATTACHMENT (1) X
258 537 R92 | HEADLiGHT BRUSH GUARD ATTACHRENT (1) X

CONT ISUED ON FOLLOWING- PAGE

GD- DETAIL PaRTS ARE LISTED IN STANDARD PARTS SECTION OR ATTACHMEHT SECTION

of REGULAR TD-1MA Parts Cataros TC-42.

X - As RegquirtD




C

7C-42

29 —

EQUIPMENT COMBINATIONS

PART NUMBER

DESCRIPTION

No. REQUIRED

OSCILLATING TRACK DOZER (Extended) (Special)—Continued

TD-14a-200-2] Oscsiiaving ExTesnes TRAGK DOZER EquIPMENT COMBINATION T0-1434,

Th-1ncH GAUGE CRAWLER TRACTOR-CONTINUED
258 560 R93 | Bi-MeTaLL(c EnGiNe CLUTCH DRIVEN Memeer AtTacHuzwT (D) X
259 707 R9) | INcREAsED {TriRT AND SixTH) (SPEED TRAMSMISSION AttacrmenTy(D) X
262 738 RGI | Sesvice METER ATTacHHERT (D) X
263 290 RY2 | Toors @ %
266 337 RO | FueL STRAINER ATTACHHENT (1) X
268 251 R9l | Track RoLLER SHIELD ATTACHHENT () X
269 133 RG2 | Hick TEWPERATURE RANGE THERNOSTAT ATTACHMENT (1807- 200°) ® X
269 654 RYI | Heavy Hooo Sioe Door ATtacimesT (DETAIL PARTS ob Pace 31 X
270 576 RGI eNITION LOck SwiTCH ATTACHMENT (DETAIL PARTS on Pace 22 ) X
273 o34 RYS PReE-CLEANER ATTAGHMENT (DETAIL PARTS on Pace 23 ) X

OSCILLATING TRACK DOZER (Not Extended) (Special)

TD-[4A-20k-2 ) OscitLaTinG TRack DozeR EQUIPMENT CoMaINATION TB- kA,

7U-Ingn GAuse CRAVLER TRAGTOR I

20-I1NCH 1S THE MAXI8UM ALLOWABLE TRACKX SHOE WioTH PERMITTED ON THIS COMBINATION

50 890 D CRANKCASE GuARD ATTAcHmMENT (1) t

256 017 R92 | ExwAusT MUFFLER ATTAGHMENT ) 1
261 157 R91 | SucTion Fan (6 Braoe)
262 867 R9I | Front PoweR Taxg-OFF COUPLING ATTAGHMENY ® 1
264 651 RY3 | ELEcTRIC HOURMETER Artacumeny & I
26Y B4l R9I | SProckET DRIVE HOUsinG SHIELD ATTACHMENT ® 1
269 260 R9Z | EnGINE FrAME STIFFENER ATTACHMENT |

{CoMPOSED OF -

I TRACK FRAME GUIDE ROLLER SHAFT hg 767 D
| EquaLszER SPRING CROSSBAR WEAR Pao by 716 D
| EquaLiZER SPRING FRAME Pap g 777 0
% EquaL1zER SPRING FRAME Pap UPPER DOMEL BoLT 4o 778 0
| ENGINE 510E SHEET, L.H. 269 258 RII
| EMGINE StDE SHEET, R.H. 265 259 R1I
| EQUALIZER SPRING PAD LOMER DRAWBAR PIvyo7 BRACKET AND
FRAME STIFFENER SURPORT 269 275 R)
2 ENGINE FRAME STIFFenER DoweL Pin 264 276 RI
| EQuAL32ZER SPRING SADDLE 269 277 RI
| EQuALIZER SPRING, COMPLETE 269 278 )R9I
{Couposeo aF -
| CenTem BouT with Nur, 103 028 ko 779 DX
I LEAF, No. | 269 279 RI
1 LEAF, No. 2 269 280 R4
| LeaF, No. 3 269 281 R91)
| EquALIZER SPR1nG, CROSSBAR 269 282 R2i
8 FEoQuALizER SPRING SADDLE BoLt Nuy 269 284 R
| RADIATOR LoWgmr Tang Guaro 265 285 R9t

CONT 1NUED ON FOLLOWING PAGE

G)— DETAIL PARTS ARE LISTED IN STANDARD PARTS SECTION OR ATTACHMENT SECTION OF

ReGuLAR TD=IUYA ParTs CataLos TC-U2,

C)— DETAIL PARTS ARE LISTED IN ATTACHHMENT SECTION OF THiS TENTATIVE

ParTS LisT § O[3 0O RI.

X - As ReEquigED




TC-42

-— 30 —

EQUIPMENT COMBINATIONS

PART NUMBER

DESCRIPTION

No. REQUIRED

OSCILLATING TRACK DOZER (Not Extended) (Special)—Continued

TD—HIA—EG'N—2 OSCILLATING TRACK DUZER EauIPHENY COMBINATECGH ?D-IhA,
74-[ncH GAUGE CRAWLER TRACTOR-CONT INUED
269 260 R92 | ENGINE FRAME STIFFENER ATTACHHENT-CONTINUED
{ComposeED of -CONTINUED
Y EquarizER SPRING SADSLE "y4" BoLT 271 Y432 Rt
| ENGINE FRAME STIFFENER, L.H. 271 687 r92
| ENGINE FRAME STIFFENER, R.H. 271 688 r92
| TrAcKk FRAME GUIDE RoLLer BRACKET, L.H. 271 697 RII
{ TRack FRAME GUiDE ROLLER DRACKET, R.H. 271 698 R
| Femper, L.H. 273 028 RIt
| FenDER, R.H. 273 029 R |
12 Hex. Nut, 1/2-13 N.C. 102 637
12 Lock WAsHER, 1/2" 103 323
8 Lack Wasuer, 3/8" 103 321
% Lotk WasHer, 9/16" 103 324
2 FLaT WasWEr, (7/32" 1.D. x 1-1/16" D.D. x
Mo. 13 Ga. 103 334
2 River, 3/8 x 1-1/2" ol 201
"B Lock Wasuer, 5/8% . It 649
8 car Screw, 3/8-16 N.C. x 3/4% Hex. Heao 179 837
12 Cae Screw, 1/2-13 N.C. x 1-5/0" Hex. Heap 179 886
16 Lock Wasuer, 3/4% ) 180 610
16 Lock Wasuer, 7/8" 180 638
| cap Scaew, 3/8-24 N.F. x 1-7/8" Hex, Heap 181 378
8 Nutv, 3/4-10 N.C. 320 o8
8 cap Screw, 5/8-11 N.C. x [-3/U" Hex, Heap 271 560
b cap Screw, 3/4-10 N.C. x (-5/8" Hex, Heao 271 608
§ car Sceiw, 3/H-10 N.C. x 1-3/4Y HEx. HEaD 271 609
Y cap Screw, 3/4-10 N.C. x 2" HEX. HEAD 271 &1l
: 16 Car Screw, 7/8-9 N.C. x 3" HEx. HEas 271 660)
272 515 R92 | Track Frame, ASSEMBLY, L.H. wiTH TRUNNION MOUNTING PLATE |
272 520 R92 | Track FRrame, ASSEMBLY R.H. WITH TRUKNION MOUNT I NG PLATE (
358 111 R9l | JungTion BLock To R.H, HEADLIGHT CABLE |
358 569 RG! | JuncTion BLock To L.H. HEADLIGHT CABLE I
THE FOLLOWING ADDITIOMAL ATTAGHMENTS CAN AL50 BE FURNISHED WHEHN ORDERED 70O 8E
USED WITH THE ABOVE OSCILLATI%G EXTENDED TRACK DoZER EQUiIPHENT COMBINATION -
bp 152 D ExuausT EXTENSION ATTACHMENT () X
51 G87 DC 16-[HCH SQUARE CORNER TRAGK SHoE ATTACHMENT () X
5t 088 DC 1B-(ncH SQUARE CORNER TRACK SHGE ATTAGHMENT (£ X
51 050 DC P0-1HCH SQUARE CORMER TRAGK SHOE ATTACHHMENT (D) b4
51 095 OD | [B-IncH CLiPPED CORNER TRACK SHOE ATTACHHENT (D) %
51 097 DD 20-|HcH CLIPPED CORMER TRACK SHOE ATTACHMENT ® X
57 614 D CUT-AWAY SPROCKET ATTAGHMENT (1) %
61 904 o B1-METALLIG STEERING CLUTCH FRICTION D1SC ATTACHHENT (1) X
256 016 R9Z | 5PARK ARRESTER ATTACHMENT ()] X

CONTINUED ON FOLLOWING PAGE

@) - DETAIL PARTS ARE L(STED LN STANDARD PARTS SECTION DR ATTACKMENT SECT1ONM

oF REGULAR TD-IYA PamrTs CataLoc TC-L2,

X - As REQUIRED




TC-42
(

— 3] -

EQUIPMENT COMBINATIONS

PART NUMBER DESCRIPTION No. REQUIRED
OSCILLATING TRACK DOZER (Not Extended) {Special}—Continued
TD-154-20k-2 1 OsciLLATInG ToACK DoZer EQUIPMENT ComainaTion TD-iUA,
TU-IncH GAuGE GRAWLER TRACTOR-CONT INUED
256 253 R9| | RADIATOR SHUTTER ATTacHMENT (B %
256 351 R91 | Buower FaN ATTacHuenT () X
256 646 R91 | Low BolLING PoINT THERMOSTAT AND HEAT INDICATQR AYTACHMENT & %
258 537 R92 | HEaDL2GHT BRUSH GuARD ATTAGHMENT © ) X
258 560 R93 | Bi-METALLIC ENGINE CLUTCH DRIVEN MEMBER ATTACHMENT ® X
259,707 R9I INcREASED (THIRG AND SIXTH} SPEEC TRANSMISSION AtTachnent (B X
262 738 RYI | Seavice METER ATTACHMENT C) b
263 250 R92 | Toous (1) X
268 2N5 RY| | TRACK ROLLER SHIELD ATTACHMENT {5 RoLLER TRACK FRAME) ® X
269 133 RG2 | HIGH TEMPERATURE RANGE THERMOSTAT ATTAGHHMENT ® X
266 337 RG1 | FUEL S7RAINER ATTACHMENT (1) X%
266 654 RG] | Heavy Hooo S1oE Door ATTACHMENT %
{CoMPOSED OF -

% Hoop StoE DooR FASTENER SPRING HOLDER 88i5p

4 Hoob S10E DooR FASTENER TOGGLE 8 816D

4 Hoot S:DE DOOR FASTENER BRAGKET 887D

4 Hooo S19e Door FASTENER SPRING HotDer PIR G 9 210

% Hooo SipE DoorR FASTERER SPRING BolT GuibDE 58 101 D

I Hooo Sipt Door FASTEMER TOGGLE PIN 58 103 D

i Hooo StDE DooR FASTENER 63 186 DA

12 RIvET, 3/16 x 3/4" Rousp HeaD 104 069

4 Hoop S1D0E DoOR FASTENER SPRING Boit 63 187 DA

Y Hex. Not, 5/16-18 N.C. 102 63h

4 tHooo S1DE DOOR FASTENER SPRING 64 155 D

2 Hoop S1DE Doos 269 655 R9I

2 Hooo SiDE DogR ANGLE 269 656 R9I

8 cap Screw, 3/8-24 N.F. x 34" Hex. Heao 181 360

h Cap Screw, 3/8-20 N.F. x 1-1/2" Hex. Heao 181 374

12 Hex. Nut, 3/8-24 N.F. 103 026

2 Lock Wasker, 3/6" 103 321

4 FLaT Wasver, 13/32" |.D. x I" 0.D, % No. )6 Ga. Q | 509)
270 876 R91 | lanITI0N LOCK SWITCH ATTAGHHENT {£)
273 03 R| PRE-CLEANER ATTAGHHMENT (&)

.
C)- DETAIL PARTS ARE LiSTED IN STANDARD ParTS SECTION OR ATTACHMENT SECTLON

oF THE TD-IUA Pamrts CataLos TC-U2.

C)» DETAIL PARTS ARE LISTED 14 ATTACHMENT SECTION OF THIS TENTATIVE

ParTs LisT | O3 00k RI,

¥ - As REQUIRED




N
INTERNATIONAL
T o,




INTERNATIONAL TD-14A CRAWLER TRACTOR
PARTS CATALOG

Note—This is a complete revision

This catalog supersedes the TC-42C— Revision No. 1, issued 7-'54,
and Revision Ne. 2, issued 9-'54, both which should be destroyed
immediately.

(Revised 4-'55) PRINTED (N UMITED STATEG OF AMERICA






SERIAL Neo. 26,001 up

The black tabs shown on the right-hand side of this page line
up with the corresponding tabs in the catalog. Tabs are quickly
located by bending the catalog.

GROUP INDEX

DIESEL ENGINE

ELECTRICAL SYSTEM 08

B

CHASSIS

HYDRAULIC SYSTEM

ATTACHMENTS

EQUIPMENT
COMBINATIONS

INTERNATIONAL HARVESTER COMPANY

180 NorTH MICHIGAN AVE. . CHicaGgo 1, lLLINoIS, U.S.A.

SUFF1IX
LETTER CODE

NUMERICAL' INDEX







A

INTRODUCTION

This catalog contains a complete list of parts for
the TD-14A Crawler Tractor. The TD-14A Crawler
Tractor has a four-cylinder 4% by 6l%-inch diesel
engine.

The parts in this catalog are grouped according to
their location in the tractor. Each group is preceded
by an “exploded view” which illustrates clearly each
part in its correct relation to the other parts in the
tllustration.

Following is 2 brief summary of the simplified
system used in compiling this catalog. It is to your
benefit to study this summary carefully:

(1)} Part Numbers. In cases where the part number
suffix letters have been advanced, the new part will
replace the old unless otherwise indicated. For
example: Valve lever bushing 24965-DB will work
for 24965-D and DA. Where the R suffix is used, R2
will work for the R1.

(2) lilustrations. The “exploded views" of each unit
show the individual parts clearly and in their normal

relationship to one another, This method of illus- .

- trating makes it easy to locate parts, whether they are

ordered by description or by part numbers. Reference
numbers only are shown in each illustration. Parts in
the illustrations without reference numbers are the
same as corresponding parts with reference numbers,
These numbers correspond to those in the reference
namber column in the list of parts which follows each
“exploded view.”

(3) Method of Listing. The parts list is divided into
groups corresponding to units in the tractor. Parts
are listed in order by reference number of illustration,
followed by a full description, serial number, and
quantity required per tractor. All parts for which no
serial number is shown are used on the first tractor
having serial number 26001 and are still current.

(4) Partial Assemblies and Complete Assemblies, Some
of the numbers are followed by the letters “X” or
“Y"”. The suffix letter “X” indicates an assembly of
parts which may be either a partial or a complete
assembly. The suffix letter “Y” in nearly all cases
indicates a complete assembly.

Some numbers are followed by the suffix R11 (one,
one) through R89 (eight, nine) and R91 (pnine, one)
through R99 (nine, nine). The suffix R11 indicates an
assembly of parts which may be either a partial or a
complete assembly (comparable to the above system
using “X"'}. The suffix R91 in nearly all cases indicates
a complete assembly (comparable to the above system,

using “Y"). For example: 251 650 R11 Carburetor Float
with Ferrale is a partial assembly; however, it is neces-
sary to issue a new part aumber, 251 652 R91, which
represents the foregoing with Added Parts, and is a
complete assembly.

Component parts of assemblies are listed following
the assembly itself, excepting those made up of less
than four parts which are fully covered by description.

In cases where the individual parts of an assembly
are not available for service, those parts are marked
with the symbol §. In some instances, such individual
parts are shown in the “Unit Lists” with a notation
giving the part number which is to be used when
ordering. For example: “353 050 R1 Qil Seal (Order
353 051 R91).”

(5} Abbreviations. The abbreviations used in this
catalog are explained in the list of abbreviations on

page 7.

(6) Index. Pages 4and 5 provide an alphabetical
index which is divided into five classifications: Engine,
Electrical System, Chassis, Hydraulic System and
Attachments. This index should be used to locate unit
lists and illustrations. A numerical index at the back
of the catalog contains a complete list of parts, show-
ing the page numbers where each part is listed and
described.

() Miscellaneous Parts. Parts — such as standard
bolts, screws, nuts, etc.—are indented and listed under
the respective individual parts with which they are
used. They should be ordered b number, description
and size, as they are not component parts of the pieces
they attach,

Hardware parts having special part numbers are
especially made for their location and shonld never be
substituted with regular standard. parts,

(8) Serial Numbers. Engine serial numbers for TD-14
start with TDFM-26001 to 26814 and TD-14A start
with TDFM-26815 up and are stamped on a pad on
the left side of the engine crankcase. Chassis or
crawler tractor serial numbers for TD-14 start with
TDF-26001 to 26759 and TD-14A start with TDE-
26760 up and are stamped on the name plate on the
dash. No:attempt is made at the factory to have the
engine and chassis serial numbers correspond.

For serial numbers 501 to 26000 for TD-14, see
Parts Catalog TC-25B.

Customers should supply engine and crawler
tractor chassis serial numbers—including all prefix and
suffix letters—when ordering parts. A serial number
suffix letter code has been assigned to identify parts
which replace standard parts or units when crawler
tractors have special features which differ from
standard equipment. Full details concerning the

{(Continued)




suffix letter code can be found on page 288.

(9) Prices. Parts prices will be found in the CH-219
tractor and engine price list, which is issued separately

INTRODUCTION—Continued

(10) Weights. Weights of parts are listed with

the “Numerical Index Pages” in column heading

and includes both current and obsolete parts. in the next reprint of this catalog.

INSTRUCTIONS FOR ORDERING PARTS

5

(2) All parts orders should be sent to the control district office or parts depot when so
instructed. Give complete address, state the county and railroad station {when shipping point is
different than post office), also whether shipment is to go by parcel post, express, truck, or freight.

(b) When ordering parts, give the IH part number, including suffix or prefix letters. To facilitate
identification of these parts, “Serial Numbers” assigned to machines, if any, should be furnished.

(c) Parts should be ordered on the standard parts order blank. The parts should be arranged
in sequence by part numbers to facilitate service on orders at the control district office or parts depot.

(d) Claims for shortage or error in the handling of an order, for parts must be made upon
receipt of goods.

o

7

It is the policy of International Harvester Company ta improve its products whenever it is
possible and practical to do so.

We reserve the right to make changes or add improvements in the design or construction of parts
at any time without incurring the obligation to install such changes on Crawler Tractors previously
delivered.

“Approx. Weights, Lbs.” Weights for part numbers
listed without weights will be shown when avatlable

PRINTED I¥ UHITED STATES OF AHERICA



Three-quarter left front view of the International TD-14A Crawler Tractor.

A0SR |

Three-quarter right front view of the International T-14A Crawler Tractor.




INDEX TO UNITS

Description Page Description Page
DIESEL ENGINE Distributor or magneto drive and bracket . ........ 66
Generator (Delco-Remy) ., .. civvnnnnnrne avens s B3, 86
Camshaft and related parts........coovoerionnees 14 Generator and connectionz (special) ... . ......... 81
Carburetor.....covariiarirerannnrerrnrnsrareres 44, 48 || Generator FeElay . i it iiias s traa s e 89
Clonnecting Tods. «covrarerarrertasrraaasansesnas 22
8ran§case. e ;g Headlights and rear lights (Guide) ....v e vvireunes 98
rankcase oi Ceaessannany eeaereaannaaaas .. . 7
Crankshaft and related parts, ... . .covveaeoens 22 Headlight brush guard {special) ........ ... e 105
Cylinder head.......... rrerenee G 10 Lighting and starting (battery ignition}. . ......... 106
CYI%“de’-' head breather pipe............ pereneren 11 Lighting and starting (magnzto igmition} « . vvveans 110
Cylinder sleeves. .. ..coviarrrirrnnnraroneavaens 22 Lighting switch (Delco-Remy)........c...couvuues 96, 97
Drive pulley. .ovovreraatiornassrsssaaeans e 22 Magneto Ignition Switch ........... e e aetiaanas 78
Magneto International Type H-4........ ..., . 72
Engine supports. ... ..ceomrrveeon MR 14 Spark plugs and cables. ... .cociiiiis suiiia 66
Exhaust pipe..... R AR A 40 Starting switch (Delco-Remy}.ovevirein cnriaian, o8
Fan..coeeen-ersans et iteereieseeear e 35 R .
Fan o water P‘:lmp pudley .o nni k ........ e 3151 Tail light (Guide).......civvvennn feie sanraaeas 101
Field Service and improvement packages. ........ 2 :
Fitterse awniliary and Enal el o v o.neesnsonens 59 Voltage regulator (Delco-Remy)......00 cutss vaend] 90,91
(For Bosch) ..cvovivrnviranriiniannnnnass 61 )
Lubricating Ofl. .. cveereseee R 30, 32 CHASSIS
Flywheel....... iierearaeirenaraea Ceareeneas 22
Front COVeT...acrerrsmssennssnssrsersnassbstnas 14 Air cleaner and connections...... erea s aasisaan 127
Fuel injection connections. .. ...ocvvrvararcinaans 82, 56 |[|Air cleaner—injection pump. .. .c..avv resanane § 127
Fuel injection nozzles...... Netesstasnnanaanaunas 852, 86
Fuel injection pipes.. - coeserimeitinaraaaaune 52, 56 [|Clutch control and connections........ ... vasraes 134
Fuel injection pump—Bosch........covviiinenon 855 Clutch—engine overcenter, .uoue s arrss sesrssasrs 134
IH single plunger.......... 55 steering.....oeuv- e teaarranre s 155
Tuel injection pump gear. . ...ccesvrrrvnscearssos 52,56 [[Cowl,.vviiviriirnniininn, M wassasreem sarmareraas 124
Gaskets—package assorted . .coovv i ot 213 Dash. .cooveeenraesssnsanannes edetene msaasiaans 124
Governor control........ Ceretaeaaaasesaanes e 38 Decal service package. . .ovurrerarcracs scaananans 214
DIawhbaT. v vnrsccnacrssrsonanannss erre smreeunenn 198
Lubricating oil fillter., ... eoiiiriiiitiiiiirarrras 30, 32 {iDrivebevel gear, .....covevnasrenares e ereieetees 149
Lubricating oil PUMP...vvveiiieiarinin it 27
Engine contrals......... R ve 124
Manifold..... e irareserciiareennrnene Cereaaean 40 Engine side sheets,........ Hessasanran neananny ‘e 196
Equalizer spring.....c00e0s erenssenre sranenaarn 183
PIStONS . s rva s et aaey erereta e s 22
Piston pins. ....... b ierasareseses e 22 Fenders........ Chranesersassarnnnns e araransans 197
Pulleyg—drive. .oovsrereenrnann iteraeeeiraaaaas 22 Field Service and improvement packages.........| 211
e < R T L a5 Final Drive
Water PUMD. « vvorenrrasasassranrtisssen a5 Drive bevel gear. . ..ovvviirisarsinnc snrnerisan 149
Steering brakes and control, .. ... o aalll ...| 187,162
Scavenging check valve.......ccoiiiiiiiianrrens 54 Steering clutch. .. v innrirnrracttes coaannnses 155
SeIvice eNgine. . ..oqsevnrrrasstcorsatsssnasonas o Steering clutch control. . ... vovinron e iianenas 150
Starting crank....... eeaiirereararerntar s 22 Steering cluteh release shaft and mechanism.... 152
Starting mechanism. .o ecreririnriiiiinriaaaans 38 Front idler........ e bdtrieia s e s .....| 180,182
Starting valve mechanism., ... ... coviuiniinnn io Fuel strainer. . coovovenrnans Cenraneanes aeanny Ceas 133
Fuel tanks and piping.......... eerren saaaaas vas 13Q
Thermostat. .. ..coccvverrianas e tvaerarieaneeey 38
Gaskets—package asgorted.......... e eararaanas 215
Valvesz and valve housing........ Cereraren s 10 Gasoline strainer, ... vivirtrannssonroe s P 133
Gear shifter mechanism, cvcvissasirnsens sanns PR 141
Water pump. ....xveasearses et aa e sy 35 .
Water pump pulley. .o oiiaerrrinrensasaasnnnss 35 Hood and side sheets........ ferririe s maeaes - 1967
Water trap. .cenvvvene et beeiarescanar e 63 Qe
Instroments.. .o voeranasssrsnnsnnarnras hransaaen 124
ELECTRICAL SYSTEM Lubricator—bucket. . ...ovviranarssntenonsns v i 200, 204
hand...... Chearrenes Feeaseaeann vaes 207
Battery Box. . .ciiverrnnesnrrarrtscnsisanans veel.] 102, 103
Battery ignition distributor.........c..vviiinee 10 Main frame and covers............. [N 138
Battery ignition lock switch {special)............. 80 Main frame side chanmnels. . ..... .o o i 172
Battery ignition push-pull switch......... NP 79
Battery ignitionunit. .o o e e ieiiii i a8 Package assorted gaskets. .. ....covuvvevanann eed| 218
Cranking motor (Delco-Remy) . ....coveeuiiinians 92 Radiator and connections. ........ fem e areiaaanes 120

PRINTED IN UITED STATES OF AHERICA




INDEX TO UNITS

Description Page . Description Page
CHASSIS—-—Conﬁnued Exhaust muffler...... F et mr et ata e i, 236
Extended track frame,................00un.. P 254
........ L 197 .
rocket drive. .. ... ... 168 gorest shield. .. ...ttt 248
,procket drive pinion and shait. . ..o 166 Front !;g;lmpell;: ......... rreiasriaa, PN . 232
Steering brakes and control, ... ... oooo 157, 162 ront idlex shield....,.. T TR beraararaieana, 281
. 1 Front power take-off coupling. ..ovvveennnnne.. ... 244
Steering elutch, ... .. .. L i, 185 F 1tk
Steexing clutch control. . . . . ... .. S 150 ront pu 00k, i i, v hea et 230
/ Steering clutch release shait and mechanism. ... .. 152 Guards~—crankcase....... erenananas Vereeeranas 230
head lamp...... e reraeseaens 108
Tools-- ... Cvreaeans e e 208 ; P
Track assembly radiator...cviiennniiinnnn., e e 232
Frontidler..., ... . ,............ 180, 182 |IHead ligh
h Ve trrresieranass 4 ght brush guard. . ............ 0000 uun.. . 108
Track chain,, ..., .. ... . oL 1868 Heavy duty track roller shield................... 252
Track frame. ..., ... v 177 High hitch drawbar 246
Trackidler..... .. ... . ... ... .ioiiiiinn.. 184 Hood side daors . , . . . . ... rirrmereeses R
Trackxollers.....................0ciuiiunnnn. 187 Hour meter Tt esnesreereats e 247
Track shoes. ..., . Ll 190 lremrmeter.. ... 43
Track spring............, D, 177 Ignition lock switeh................. N ireaeaanana 80
Track drive Increased third and sixth speed transmission...... 245
Sprocketdrive .................iiiienn... 166
Sprolf];et drive pinion and shaft......o0vevrenn. 166 Muffler. .. ooiviiiiinnnnnnnn. Frheesrienae R 236
Track frame pivot shaft. ... ...........000veennn 166 .
Tra;; frame difgozais Brace. v o oe T 175 Power take-off—front coupling. ........... waaeeaa]o 244
Track frame guide...... Gates msaiie s ey 172 TEAT .y ee s N Y 268
Track frame guide rollers. ... .................... 172 o, ) zear (reduced speed)............. 288
Track irame guide roller brackets. ... oo 172 recleaner..... erarsaa e raaes D 239 -
Track frame pivot shaft,......... 166 : =
P S AR S R Badiator guard................ PR reerrans 232
Transmission,.............. troarerrerraesecaen 141 Ragiato&' shutt;r and controls......... v erraas 234
Reduced speed power take-off, tear. ........000n.. 287
HYDRAULIC SYSTEM Rigid crossbar.. .. .......0..ne... e 256, 258
SpGClU.l Seat side cushion.................... .. enanenaa ig9
. c . Service meter.......civeniiiniinn... [ 242
Break-away Coupling...........o.ooini, 227 Shields—drive housing............. G brareerarens 249
Hoge fozest. . i i i iy Cas 248
Break-away. et e ettt et . es 224 frontidler.............. srrrr it e et an 251
Control Valve.............cooornui e 229 track roller (heavy-duty}.............. .. 252
Pump Pressure and Suction............ Ceeeeian 2198
Safety Valve. ..., .. ... ... . cioiinine 220 Spark axrester....,...... e ea s tabeie e 237
Hose extension attachment........... e renaeras 226 Sprocket~cutaway............ frereiaeenannean - 170
Hydraulic eylinder, .. .. .00 i 224 Sprocket drive housing shield. . ........00vvnn... 249
Hydraulic pump and flange. . . .....0ovone s .. 219 Starting primer and control........c0vvivnnnn... oo | 240,241
Hydraulic remote control tractor attachment. ...... 218
. ] Thermostat (high temperature range) . ............ 126
Regervoir and connections. .. .....00eeeinne.. Ve 220 Thermostat (low boiling point heat indicator) . . ... 126
Val Track frame (extended)............... rberereeaa 254
anestxoi ann Track frame (large diameter front idler)........... 258
S:fr;ty """ R LR 220 Track roller shield (heavy-duty),....oovvvennnn... 252
ATTACHMENTS— Special EQUIPMENT =~
) COMBINATIONS—Special
Air cleaner pipe extension....oovovrereennresnnn 238
Belt puile.y ............................ L 260 Backfiller equipment. ., ........e00vinnnnn.. . 279
Bl Monllic snaiv ik diven e a7 |[Osclsting twack dose
Bi-Metallic steering clutch friction dize (extended)..... Ch e ta it ae e 280
attachment, . . . 156 (not extended)............. e trrriaearaeenaras 283
::“ 37 Oscillating track loader. ..........cc0viinnnnnnne. 274
________________________ 264 o =T T 276
................................ 230
_______________________________ 170 Rigid track loader. ... .o iiiiiniirneinnnns 286
.............................. 236 Tractor Crane . v ittt it eaas 272
NUMERICAL INDEX AND WEIGHTS.........,. page 293
SUFFIX LETTER CODE......ciiivvinnrnnnnnn.. page 288




TC-42 —6-
MEMORANDA

PFRINTED IN UNITED STATES OF AMERICA



TC-42

LIST OF ABBREVIATIONS
Always use period after abbreviations except after w/, w/o, f/, NC, NF and SAE

aluminum

alloy steel

.............................. amperes

. annealed
ADPPIOZ. v et v v e e aimaenaenas "...approximately
bd-hd. ......... ... binding head
b-hd., ... ... button head
bES. e brass
bz, L bronze
cd-pltd. ... ... cadmium plated
cd-pltd-Stl. .............. cadmium plated steel
chrpltd. .................... chromium plated
chr-pltd-Stl. ............. chromium plated steel
C L e cast iron
c3k. L countersunk
esk-hd. ... ... i, countersunk head
clrec-hd. ........ ... ... ... clutch recess head
cone-pt. . ....... .. .. i, cone point
contd. ......... ... ... i, continued
cop.  ...... R copper
cop-pitd. ... ... . ... oLt copper plated
FOEPI L e cofter pin
corr-res-Stl. .. .corrosion-resistant-steel (stainless)
crrec-hd. L cross recess head
C.R. ... corrosion resisting
CUP-PL. .. e cup point
eVIs, e cylinders
o 7- W U diameter
dld. ... e drilled
did-f/e-pin  ............... drilled for cotter pin
dld-f/leg-wire .......... drilled for locking wire
dog-pt. ... ... ... dog point
for
Al-hd. ... .. fillister head
Bnmlk. ... fin neck
fiesk-hd. ... ...l ﬂat countersunk head
fi-fitbthd. ............ .. ... ... flat fillister head
B-hd, .. flat head
fpt. .. flat-point
flex. ... e flexible
 § AP foot (or feet)
- T AP gauge
hd. . head
hdls, ... ... . . headless
hex., ... ... ... ... P hexagon
hex-hd. ... . ..... .. ... ... .. ... hexagonal-head
............ hexagon socket head

.......... feeiieieiiinaees..... horsepower
................................... heavy

.......................... inside diameter

3 VOO inch or inches
b8, . e pounds
lentil-hd.  ....... ... i, lenti! head
LH. e left hand
kg, .. locking
mach, . ... machine
1 0 malleable iron
NC ... ... .. National Coarse Thread 7
NFE National Fine ‘Thread
1 T nickel
ni-pltd-Stl. ... ... L. nickel plated steel
No. o . number
NPT ... iiiiian... National pipe thread
O.C. .. ottside circumference
0D, .. ouiside diameter
ovalhd, ... ... .. .. oval head
OZ o e e, ounce
parkerized-Stl. .......... parkerized steel
PhEd. .. . .plated
Pt. o, e point
rd-end ......... .., round end
rd-hd. ... .. round head
rd-pt. . round point
T it e regular
R.H., ... i, right hand
SAE .......... Society of Automotive Engineers
1235 111 VAP semi-finished
glotted-hd. .. ......... ... ... .. ... slotted head
slotted-bd-hd. ............ slotted binding head
glotted-fil-hd. ... .......... slotted fillister head
glotted-fi-hd. ................. slotted flat head
slotted-pan-hd. ............... slotted pan head
slotted-rd-hd. .............. slotted round head
B v e et e e square
sg-hd. ... square head
SNk, e square neck
std. e standard
std-hd. ... ... standard head
S 17 steel
A teeth
thd., .. .. thread
unfin. ... unfinished
wagon-box-hd. ............. ... wagon box head
L 72O with
w/brz., e with bronze
w/hex., ... with hexagon
w/o ...... e without
.+ + WA OO zine
zn-ctd. zinc coated
wa-pled. L zinc plated




TC-42

— 8 —

MEMORANDA

PRINTED N UHITED STATES OF AMERICA




1C-42 -

—_9 —

DIESEL ENGINE

SERVICE ENGINE
288 429 R82 Diesel Burning Engine

This is a standard production engine, complete, from
Fan to Flywheel. The following items are not included
and should be ordered separately if required.

Cranking Motor

Generator

Generator Belt

Generator Brace

Generator Bracket

Generator Pulley

Voltage Control Unit Bracket
Voltage Control Unit Bracket Brace
Voltage Regulator ‘




— 10 —

1C-42 DIESEL ENGINE
CYLINDER HEAD, VALVE HOUSING, VALVES AND STARTING VALVE MECHANISM
(TDFM 20001 up)

¢

] 1" J’l
12 13 14 15 1

Py o4 ;
6 17 18 19 20

eI

E\*al
82

~33

PRINTER IH UUNITED OTATES OF AMERICA




7C-42

DIESEL ENGINE

REF, NO N"::‘RB'ER DESCRIPTION SERIAL NUMBER Rgg"n
CYLINDER HEAD, VALVE HOUSING, VALVES AND STARTING VALVE MECHANISM
. (TDFM 20001 up)
I 58 458 D VaLve Housing CoVER 5Tub NuT WASHER 3
14 25l 829 Rt YALVE HousiNng CoveEr NuT, FRONT i
1A 103 028 Varve Housing Cover Nut 2
2 50 665 DAX [VALvE Housing Cover I
3 32 685 D VALVE Housing CoOVeER BASKET ]
y 27 129 DD VaLve OtLER FELT ]
5 172 531 VaLvE LEVER SHAFT ExFaNsion PLug, 3/4" 2
[3 21 VALYE LEVER SHAFT RETAINER RiNg e
i 5 027 DB VALVE LEVER BRACKET, OuTer 2
8 38 763 A VALVE LEVER ADJUSTING Scaew Nut )
9 250 575 R2 VALVE LEVER ADJUSTING SCREW g
10 251 124 R1Z2 | ExHAUST VarveE Lever, R.H. wiTs BusHine, 2l 965 DB 2
I 24 965 bB  |Vaive Leves BusHing i
12 24 962 D YALVE LEVER SPACER, OUTER >
13 2k 961 b VaLve LEVER SPRING i
il 27 140 OBX  |VaLve LEVER SHAFT wiTH 2 Pruas, 172 531 anp
RETAINER Ring, 27 141 D 5
15 251 122 RIZ2 |VaLve LEVER STRAIGHT, WITH BusHing, 24 965 DB Y
16 24 96k D VALVE LEVER SPACER, INTERMEDIATE i
17 5 028 D YALVE LEVER BRACKET, INTERMEDIATE 2
18 251 123 R12  |ExHaysT VaLve Lever, L.H. wiTH Busnins, 24 965 DB 2
103 028 Hex. Nur, /2" NF 1
i9 8 063 D VALVE LEVER CENTER BRACKET, UPper HALF 1
179 847 Cap ScreW, 3/0 x 2” N.C., Hex. Heap 2.
102 720 Se7 Screw, 5716 x 3/8" N.C., Heapress {Cup Point) 2
218 k37 Jan Nut, 5/16" H.cC. 2
‘ 103 321 Lock WAsHER, 3/3° 2
20 8 062 D VaLve LEver CENTER BRAckET, LOwer HALF 1
21 hWe 2130 STAATING VALYE SHAFT SPRING, FRONT 1
22 251 126 R22 | STARTING VALVE SHAFT WiTH LEVER {OroER 260 947 RYI) TDFM 26001 10 29270 I
22 251 126 R21 |STARTiNG VALVE SHAFT WITH LEVER TDEM 29271 up 1
23 hg 212 b STARTING VALVE SHAFT SPRING, REAR i
2h, 8 061 Dx VaLve Housing witH 2 PLugs, 13 083 D
\ (oroER 260 976 R9I) TOFM 26001 To 29270 !
24 8 061 DAX {VaLve Housineg witd 2 Puues, 172 531 TOEM 29271 up
103 025 Hex Nut, 5/16" N.F. I
103 026 Hex Nut, 3/8" N.F. ]
25 50 669 DS | Varve Housing BASKET 1
26 103 8g2 VaLve Housing Expansion PLua, 3/4" DiaMeTer 2
27 32 135D VaLve SPaing ColLiar Kev 16
28 k2 748 pA  |varve SPring SeaT, UrPER )
30 6+ 808 0 VALVE SPRING INTAKE AND EXHAUST (Wouwp CiockwisE)
{WiLL Work ror 32 483 DA) TDFM 26001 To 30750 8
30 26| 156 RI VALVE SPRING INTAKE AND ExHAusT {Wounp CLoGKWISE) TOFM 30751 ue 8
31 I3 TH6 DA [VALVE SPRiNG SEAT, LOWER 8
32 251 0718 RI }VaLve Guipe 8
33 32 482 DF | ExWAusy VALVE 4
33 bz 7h7 DC INTAKE VALVE T

(Revisad 7-'84)




TC-42

DIESEL_ENGINE

REF. NO. NS::‘E:R DESCRIETION SER1AL NUMBEK ﬂgg:b
CYLINDER HEAD, VALVE HOUSING, VALVES AND STARTING VALVE MECHANISM-—Continued
(TDFM 20001 up)
3l 50 673 D STARTING VALVE OPERATING SHAPT Lever TOFM 26001 To 29270 I
3k 260 9LE R STARTING VALVE OPERATING SHAFT Lever TOFM 29271 ue
35 2853 Y STARTING VALVE OPERATING SHAFT Pin Lock WASHER
(sHaxerroor 1114} 3
36 Y2 Th6 D STARTING VALYE SHAFT DiL SEaL {OpYionaL wite 26l 530 R9I) ]
36 264 530 R9I | S¢ARTing VALVE SHAFT OiL SeaL (OpTsonal wiTh 42 746 D)
37 50 672 D STARTING YALVE OPERATING SHAFY ]
38 53 13 D STARTING VALVE OPERAYING SHAFT LEVER OuTER i
39 50 674 D STARTING VALVE OPERAT (NG |EVER STOP TDFM 26001 To 29270 1
103 321 tock Wasner, 3/8" I
Lo 50 616 D STARTING YALVE SHAFT PusH Rop TDFM 26001 To 29270 ]
by 2 739 DA STARTING VALVE OPERATING SHAFT LeveEwr 2
103 o2l Hex, Nut, 1700 3
2853y Lock WasHem, 1/4" >
iz 38 026 DMX | CrLINDER HEAD BREATHER TUBE CoNnecToR With Nut, 37 165 D 1
h2p 38 026 DM | CvLinoER HEAD BREATHER Tuse CONNECTOR I
I3 37 165 D CrLiNDER HEAD BREATHER TuBE CoUPLING NuT ]
I Sh 520 DX CviLinoER HEAD BREATHER TUBE WITH Nut, 37 165 D I
s 250 535 R1i STARTING VALVE COVER N
hg 46 209 D STARTING VALVE SPRING COLLAR KEY 3
W7 hg 206 D STARTING VALVE SPRING SEAT n
L) b6 211 D STARTING VALVE SPRING In
19 251 183 RI STARTING VALVE GUIDE T
50 251 O7h RI | 57ARTING VaLve i
51 251 064 Rl NozZILE Boby STuD ;i
52 32 UHT DA VALVE LEVER BRACKET STuD, LONG 3
103 028 Hex. Nut, [/2" N.F. 3
53 50 665 D STARTING VALVE SHAFT LOcATING PIN 1
=l 2 18 p VALVE LEVER INTERMEGIATE DRACKET STub 2
163 028 Hex. Nut, 1727 N.F. 3
55 32 Wl o VALVE HousinG STuo B
103026 Hex, Nut, 3/8" N.F, 3
56 50 664 DA | VaLve Housing STup, SHORT ]
103 025 Hex. Nut, 57160 N.F. ]
57 32 145 D VALVE LEVER BRACKET 5TUD, SHORT n
103 026 “Hex. Nut, 3/8° N.F. I
103 321 Lock Wasker, 3/0° N
=8 251 OB2 R6§ |[CvLinpER HEAD wiTH STups Anp VaLVE Guibes, COMPLETE 1

(ConPosep of -

8  stw 32 Wi p I . Heao 5251 062 R6
T stwe 32 35 p 8  Srue 251 064 R}
3 STup 32 BT oA 8  Guioe 251 078 RI
2 St 32 M8 Y Guioe 251 [03 RI
[ PLUG S0 410 DA 3 PLug 26l 057 R1
] Srup 50 664 D ] PLug 103 875

1 PTN 50 668 D 2 PLUG RENIE
@ Stup 250 k50 R1 ] PLuc 143 997}

§ — NOT SERVICED SEPARATELY

FRINTED IH UMITED BTATED OF AMERICA




— 13 —

DIESEL ENGINE

DESGRIFTION SERIAL NUMBER Rgg"b
.DER HEAD, VALVE HOUSING, VALVES AND STARTING VALVE MECHANISM-—Continued
(TDFM 20001 up)

250 450 R1 ManiFoLo Srtuo 10
50 €75 CD CvLIHDER HEAD GASKET I
25 090 bD CyLiNDER HEAD GASKET RING 1]
61 227 D SET oF Four CyLinpER HEAD GASKET RiNGs, 25 090 DD |
50 %10 DA OrL Heaoer Prug, 1787 4
13083 o VaLvE Housing ExpaNsion PLug TOFM 26001 To 29270 2
65 251 D STARTING VALVE SHAFT Pusk Rob LOCKWIRE TDFH 26001 o 29270 ]

257 722 Ri CrLinDER HEAD STUD SPACER 2

260 947 R START ING VALVE SHAFT SERVICE PACKAGE (CoNS|svs

oF ONE SHAFT, 25 [26 RI3 anNo ONE Lever,
260 9k& RI) {wiLL Work For 251 126 RR) TOFM 26001 To 29270 ]

260 576 R9t | VALveE Housing Service PAckace {Consisys

oF ONE Housing, O 06| DAX AND ONE SHAFT
WITH LEver, 260 947 R9! (WiLL Woax For
8 061 DX) TOFH 26001 vo 29270 T

261 341 R92 | CvLinber HEAD REPLACEMENT GASKET PACKAGE i

264 087 R1 CYLINDER Heap PiPe Prug, 1/4", CounTERSUNK, HEADLESS,

Witk Dry SeaL TyPe THREAD 3

103 815 CYLInoER Heap PipE PLug, 3/4", CounsERsunk, HEARLESS

1§82 115 Crviinper Heap Pipe Prues, 1/2", Counteasumk, HEADLESS 2

113 957 CYLiupER HEAD PieE PLuas, /4", COUNTERSUNK, HEADLESS )

172 531 VALVE Housing Expansion PLug TOFM 29271 wp 2




a§5é&v

CAMSHAFT AND RELATED PARTS

_—
DIESEL ENGINE

CRANKCASE, FRONT COVER, FRONT AND REAR ENGINE SUPPORTS

LT

T¢-42




TC-42

—_ 15 —

DIESEL ENGINE

REF. NO. R DESCRIPTION SERIAL NUMBER Apo'D
CRANKCASE, FRONT COVER, FRONT AND REAR ENGINE SUPPORTS, CAMSHAYT AND RELATED PART
258 h2g R9Z | Encine, Comrrve [SizseL Encines ARE CompLETE Frow FLywheel To Far} i
| 32 86 DBX |VaLve PusH Roo g
2 L o988 o VALVE TAPPEY GUIDE g
3 25 043 OC | VaLve Tapper 8
Y 50 363 DBR |REAR EncINE SUPPORT 1
179 928 Car Screw, 5/5 x 1-1/2" N.C., Hex. Heao 4
179 932 Car Screw, 5/8 x 2-3/8" N.C., Hex. Heao ]
103 325 Lock WasHER, 5/8" 23
5 25 096 0B CRANKCASE REAR DUST SEAL GASKET ]
[ 25 095 D CRANKCASE ReAR DusT SEalL ]
181 360 Car Screw, 3/8 x 3/8" N.F., HEX. Heap 3
179 841 Cap StreM, 370 x 1-1/4" N.C., Hex, Heap 2
103 321 Lock WAsHER, 3/8" 5
7 25 091 DAX | Crawxcase QiL SEAL RETAINER PLate wiTH 3 Stups, 25 0%4 b |
175 839 CAP ScReW, 3/8 % [ N.C., HEx. Heap b
103 321 Lock HASHER, 3/0 Yy
8 25 093 DA CRANKCASE OIL SEaL RETAINER PLaTte FELT PLuc 2
9 25 092 DC CRANKCASE O1t SEAL RETAINER PLATE GASKET i
11 260 003 R} CRANKSHAFT REAR OIL SEAL RETAIHER GASKET (WiLL Womrk FoRr
327308 DB or 256 699 R2) z
12 260 002 R2 CRANKSHAFT REAR OrL SEAL RETATNER FeLT {WiLL Work For
32 307 DB) z
13 32 309 DD CRARKSHAFT REAR OIL SEAL GASKET |
1k 172 593 CRANKCASE REAR CAMSHAFT BEARING ExPanston Flug, 2-41/8"
BrancTen (WILL Work For 13 U39 V ano |14 Gh1) I
15 24 857 0 CRAMK‘CASE WATER JACKET DRAIH, COCK |
( o 13 72 580 CRARKCASE DI1sSTRIBUTOR HoLE EXpansion PLug, 1-7/8" DIAMEYER

TWiCL Work For [ (4 SE4}




1C-42

DIESEL ENGINE

REF. NO.

PART
NUMBER

DESCRIPTIOR SERI1AL MUMBER

NO.
REQ'D

CRANKCASE, FRONT COVER, FRONT AND REAR ENGINE SUFPORTS, CAMSHAFT AND RELATED PARTS

—Continued
17 265 132 R92 | CRANKCASE WiTH STups AnD CAMSHAFT BEARINGS, COMPLETE. TOFM 33815 ue |
(Conrosen ofF -
I Cap (See NOTE)} 256 855 RI
2 Cap (see NOTE} 256 852 RI
I Cap (See NOTE} 256 854 Rt
1 Cap {see NOTE) 256 853 R1
I Piue 268 403 RI
1 PLus 268 hi3 RI ,
| BEARING 25 083 DCR
2  DoueL 25 086 DA
f  BEARING 32 282 DDR
12 WasHer 39 b2z D
12 Nur 35 k23 D
19 St 39 810 D
8 Srw k2 117 0
9  STup 49 g52 D
i BEARING 50 283 DAR
I SLEEVE 50 357 D
5 PLuc 50 H10 DA
b Pin o0 826 D
2  BusHING 50 827 D
I PN 51 329 D
2  DoweL 52 605 D
I Stun 53 6“3 b
12 Pin 103 387
I PLug 103 8635
I PLug 172 586
[ Prue 172 570
1 Pue 172 57k
I Prus (72 593
2 STup ’ 255 036 RI
12 Sruo 256 033 R¥
| CRANKCASE §265 131 R2
2 Corx 1oh gl2)
LI 25725
¥ 266 650 R92 | Cranxcase, 265 132 R92 awnp Boor, 265 Ik2 R9!
(WitL Work Far BUA3 DFY) TDFM 26001 T¢ 33814 I
18 255 036 RI | CvLinoer HEAD S¥up, Long z
18 39 810 D CrLINDER HEAD STUD 19
g 32 ksh o CyLiNDER HEaD STup NuT 21
20 b2 7170 CYLIRDER HEADG STuD, SHORT ;)
21 5% 1‘85 D PusH Roo CHAMBER S1oE PLate, Front 1
179 838 Cap Screw, 3/8 x 7/8" NC., Hex. Heap 2
21 265 90Z R9l | PusH Rop CHameer 510€ PLaTe, Rear (WiLL Work ror 39 796 D) I
179 838 Cap Screw, 3/8 x 7/8" N.C., Hex. Heap 2
22 319 157 DC Puss Roo CHAMBER 5i10e PLATE GASKET F]

T
NOTE - PLACE AN EMERGENCY ORDER THROUGH REGULAR SERVICE PARTS CHANNELS.

ORDERS SHOULD Bf MARKED "MacHining FACTLITIES ARE AvAaitasLe.”

§ - NoT SERVICED SEPARATELY

PRINTED [N UNTTED STATES OF KMERICA




1¢-42

DIESEL ENGINE

HEF. NO. WJLART DESCRIPTION SERIAL NUMBER AEaD
CRANKCASE, FRONT COVER, FRONT AND REAR ENGINE SUPPORTS, CAMSHAFT AND RELATED PARTS
—Continued
23 53 643 D CROss SHAFT LATGH BRACKET 5TuD
103 026 Hex. Nut, 3/8" N.F. I
103 321 Lock WasHEr, 3/8" 0
2l 50 826 D CoNTROL CROSS SHAFT RETuRN SPRING PIt 1
25 30 762 DB ] PusH RoD CHAMBER FRONT PeaTe GASKET i
26 39 751 D Pustl RoD CHAMBER FRONT PLATE i
179 837 Chr Screw, 3/0 x 3/4" N.C., Hex. Heao 2
103 32¢ Lock Wasuer, 3/8° >
27 50 478 DC | CRANKcASE FRONT FiATE GaskeT ]
28 63 279 DAY | CRANKCASE FRONT PLATE, COMPLETE TDFM 26001 To 29894 i
{Couposen of -
2 Screw anp Wasmer 16 849 ROI 2 RiveY 104 065
| Lock 46 250 b 2 Wasues 114 606
I PLaTe §63 279 DAX 2 Mt 131 406
1 5Tud 260 489 R1 1 Screy 179 839
1 MNut 260 623 Rt 1 ScREW 179 8h)
2 GROMMET 350 517 R T Scaew ano WasaEr 023 354
2 WASHER 103 341 2 ScREW AND WasHer U423 356)
179 837 Cap ScReW, 3/6 x 3/4" N.C., Hex. HeaD 2
179 881 Car Screw, 1/2 % |™ N.C., Hex. HeaD 3
28 262 618 R2! | CRANKCASE FRONT PLATE, COMPLETE TOFM 20895 U |
{Conposen of -
1 Lotk 46 250 D
| Puate  §262 618 RI
2 Nut 264 723 RI
1 RIveT 104 065)
179 837 CAr Screw, 3/8 x 3/4" N.C., Hex. HEaD >
179 831 Cap Screvs 172 x 19 N.C., HEx. HEAD 3
29 50 408 D CRANKCASE FRONT PLATE BoLT Lock z
30° =0 829 DB | FucL PuMP GEAR COVER -GASKET
31 84k p Fugy Puup GEAR COVER |
179 817 Cap Screw, 5/16 x 7/8" N.C., Hex. Heap 4
103 320 Lock Wasker, 5/16" 5
32 i 186 DA FronT EMGINE GUPPORT LUBRICATOR (OPTIONAL WitH Q 3 BI5) |
32 Q 3 615 FroNT ERGINE SUPPORT LumaicaTor (OPTicNaL wiTH I4 186 DA) ]
33 50 362 DX FRONT ENGINE SUPPORT, COMPLETE
{ConposeD oF ~
1 Tuse g2 710 D
2 BRACKET gz 711 D
1 SuPPORT §50 362 D
| Lusricator Q 3 6I5)
115 075 Pipe MippLe, 1/ x 3" I
105 408 Pire CowpLing, |/8"
3k 25 094 D CRANKCASE PAN 57U 3

§ ~ NoT SERVIGED SEPARATELY




1C-42

— 18 —

DIESEL ENGINE

REF. NG. aiART DESCRIPTION SER1AL NUMBER ReaD
CRANKCASE, FRONT COVER, FRONT AND REAR ENGINE SUPPORTS, CAMSHAFT AND RELATED PARTS
—Continued
35 39 k23 D CRANKSHAFT BEARING £aP 5Tuo Nut 12
103 387 CorTer Pins, 18 x 1 1/2" E
36 39 2z CRANKSHAFT BEARING CAP STup NUT WASHER 12
37 431130 CRANKSHAFT BEARING CAP STUD 12
38 4 994 DD | CranKSHAFT Rear Giu Seal ReTA (%R, Lover
19 B4z Cap Screw, 3/8 x 1-3/8" N.C., Hex. Heao 2
103 321 tock Wasker, 3/8" 2
I 597 Wasuer, 13/32" 1.D. x 3/4" 0.D. x No. 16 GA. 2
o 4993 Db | CRanksHaFT Rear OiL SEAL RETAINER, UPPER |
179 8hz Car Screw, 3/8 x 1-3/8" N.C., Hex. Heao I
186 283 CAP Screw, 3/8 x 3=1/2" N.C., Hex. Heao )
103 321, Lock Wasues, 3/8" 6
1 897 Wasuer, 13/32" 1.D. x 34" 0.D. % No. (6 Ga. &
Tt g 952 D REAR ENGIHE SUPPORT STuD 9
103 030 Hex. Nut, 5/8" N.F. 9
103 025 Lock WasHER, 5/8" 9
42 25 086 DA | REAR EncINE SuPPORY DoweL 2
24 256 852 R1 CRANKSHAFT BEARING CAP, [NTERMEDIATE (Wit Work For §6 557 DA)
‘ {5gE NOTE) 2
HEY 256 853 R1 CRAMKSHAFT BEARING GAP, REArR (WitL Worx ror §6 559 DA) (See NOTE) ]
HEY 256 854 R} CRANKSHAFT BEARING CaP, CENTER (WiLL Worx Fom §6 658 DBXA) (See NOTE} 1
42a 256 855 R1 CRANKSHAFT BEARING CaP, FRonT {WiLL Work For §6 556 DAY (SEe NOTE) I
b 50 410 DA | Crankcast O(L Heaoer PLUG 5
Ly o4 9z CRAMKCASE LOCATING HoLe Cork Prua
(No. & Cork, 3/4 Dia. % 15/16" Long, 2 x GRADE) 2
s 50 357 D 011 LEVEL GAUGE SLEEVE I
hé 265 1h1 RIT [ OsL LEVEL GAveE wiTH WiNg NUT {(WriL Work For 55 303 DAX) TOFM 27775 up i
g 50 379 DA% | OrL Level GAvge wiTH Wins Nut {Oroer 259 477 R91) TOFM 26001 To 27774 1
Lga 51 203 DA | QiL teveEL GAvge Pipe TOFM 27775 up i
hy 52 605 D CRANKCASE FRONT Cover Dower 2
18 268 403 R {FronT O1L GALLERY PIPE Pruc TDFM 39378 up [
L8 30397 D FronT 0L GALLERY PirE PLus TOFM 26001 To 39377
L8A 268 W43 R1 | Rear 010 Gariery Pipe Puus TDFM 39378 ue l
18a 30 397 D Rear 01t GALLERY Plpe PLua TDFM 26001 1o 39377
Lg 25 132 D 1oLER GEAR SHAFT NuT Lock TOFM 260801 o 27169
51 32 370 D CRANKCASE FRONT PtATE BOLT bLock 3
52 259 545 RI12 | IoLer GEAR SHAFT WITH Pin, 29 764 D anp Nut,
259 SUE R| (STANDARD} (WiLL WORK FoR 25 [38 DAX) i
TREE] IDLER GEAR SHAFT Nut TOFM 26001 To 27169 i
52 259 547 R12 | IDLER GEAR SHAFT wits Pin, 29 65 D ana Nut,

259 546 Rt (L0I15" oversize) (WiLL Worx for 30 BIL DX)

NOTE - PLACE AN EMERGEHCY ORDER THROUGH REGULAR SERVICE PARTS CHANNELS.

ORDERS SHOULD BE MARKED "MACHINING FACILITIES ARE AVAILABLE."

§ NoT SERVICED SEPARATELY

PRINTED I UNITED STATES OF AKMEAICA



TC-42

DIESEL ENGINE

REF. NOQ.

FART
NUMBER

DESCRIPTION

SERIAL NUMBER

HGQ.
RnEQ'D

CRANKCASE, FRONT COVER, FRONT AND REAR ENGINE SUPPORTS, CAMSHAFT ZND RELATED PARTS

—Continued
53 35 140 DFX | IoLer Gear, 6% Teetn WiTH BusHine !
54 25 131 D JoLER GEAR SHAFT THRUST WASHER T
181 336 Car Screw, 5716 x 3/4" N.F., HEx, Heap 2
55 25 130D IoLeR Gear ThausT WASHER Bol7 Lock 1
56 50 486 DC_ | Caankcase FRONT COVER GASKET TOFM 26001 to 25594 ]
56 262 620 R2 | Crankcase FronT CovER GSSKET TOFM 29895 ue 1
58 46 129 0 CRANKSHAFT FRONT O1L DEFLECTOR ]
59 B Lty DAX | Caankcase FRONT CovER, COMPLETE TOFM 26001 1o 2989k I
{comPoseED OF -
i Cover §8 Liz 0
] DEFLECTOR L6 129 O
I Pornter 48 138 D
| O1L SeaL 258 511 R9I)
179 839 Cap Screw, 3/8 % (" N.C., Hex. Heap 5
179 885 Cap ScrewW, 1/2 x 1-1/2" N.C., Hex, Heap 7
179 889 Cap Screw, Lf2 x 2" N.C., Hex. Hesp 2
T 103 321 lock Wasmer, 3/8" 5
103 323 Lock Wasser, 172" g
59 262 619 RI| | CRankcAse FRonT CoveR, COMPLETE TOFM 29895 ue ]
{ConposED oF -
! REFLECTOR L& 129 D
| PoiNTER 48 138 D
i orL Szar 258 511 R9I )
| Cover §262 619 RY)
179 839 TAP SCREW, 3/8 x " N.C., HEx. HEaD 5
179 885 CAP ScREW, 1/2 x 1-1/2" N.C., HEx. HEaD 1
179 889 CaP ScrREW, 1/2 x 2" N.C., HEx, HEaD 2
103 321 Lock WasHER, 3/8" 5
0% 323 Lock WasHER, |/2" g
[5) 8 138 o TIMING POINTER ]
61 358 511 R9I | CranksHAFT FRONT Q1 SEAL {OpTronaL wiTH 261 534 ROI) 1
3 264 534 RY1 | CramxsHars FrowT Q1L SEAL (orTionaL wiTh 258 511 R9L) !
62 103 895 FRoNT Cover Hour METER Pap ExPAnsior Prua, 1-1/4" DiAHETER
~ {Not Hour METER) !
63 251 039 R2_ | CAMsHAFT (Omoer 261 61 RO1) TDFM 26001 1o 30750 I
. B3 251 033 Ry | Causwart TOFM 30751 ue t
&t 117 977 CinanAtT GEAR Kev {Weoprufr "B") (5/16™ x 1) 1
€5 5 960 D CAMSHAFY THRUST PLATE [
179 883 CAP Screw, (/2 x I=1/4" N.C., Hex. Heap 2
103 323 Lock WasHer, [/2" 2
(w &6 72 200 DC | CAMSHAFT Gear (Wit WoRk FOR 256 065 R2) i
67 25 323 D CAMSHAFT GEAR Nut Lotk i

§ -~ NoT SERVICED SEPARATELY




7C-42

DIESEL ENGINE

\EF. NO. Nl’;;!’:!:ﬂ DESCRIPTION EERIAL NUMBER ngg_‘n
CRANKCASE, FRONT COVER., FRONT AND REAR ENGINE SUPPORTS, CRANKSHAFT AND RELATED PARTS
~—Continued
68 261 285 R1 CamsuarT GEAR Nur (WiLL Work Foz 58 253 D) |
a9 25 083 DCR | Causuart Bearrna, Rear {WiLL Worx roR §25 083 DC) I
70 32 282 DOR | CamsHaFT BEaring, CenTer (WiLL Work ror §32 282 OD) |
Tl 50 283 DAR | CausHarT Bzaring, Front (WiLL Womk ror §50 283 DA) ]
12 4 819 D 0. FiLLER Cap ]
3 28 197 D CiL FreLer CaP STup |
220 066 Hex, Rut, 3/8" NC ]
i 50 hit D OIL FILLER SCREEN i
15 8 029 DX | 01t FiLLER Booy wetw Stuo, 28 797 D anp Screen, 50 4| D ]
179 839 CaP Screw, 3/8 x 1" N.C., Hex. Hean -3
175 850 Cap Screw, 3/8 x 2-3/4" N.C., Hex. Heao ]
103 321 Lock Wasuer, 3/8° i )
i
220 066 Hex. Mut, 3/8" |
76 b2 733 0B | O1L FiLLer Bopy GASKET ]
11 59 529 A SIDE PLATE AND BREATHER !
78 59 480 m | BreaTHER BaFFLE I
79 59 485 b Pusk Rop CHAMBER Sioe Prate, FRrowT ]
179 837 Cae Screw, 3/8 x 7/8" N.C., Hex. Heao. 2
8o 62 866 D PusH Ron GHAMBER SiDE PLATE BOLT WASHER N
81 59 481 DB | BreaTHER Booy GAsKET I
g2 59 482 D BREATHER ELEMENT I
83 8 959 DA { BreaTHER Boby (Oroer 8 959 DB Pius Two ScrEWS,
176 462 ano Four Scaews, 172 321) TOFM 26001 1o 28328 1
83 8 959 p3 BrREATHER Booy (Wit WORk For O 959 DA PLyus Two
Screws, |72 Y60 anp Four Screws, {172 321) ToFM 28329 ue ]
110 500 Screw, No. 10-24 1/2" N.C., SLoTTEs, Rownn Heao TOFM 2600t to 28328 4
106 497 Lock WasHeg, No. 10 i
176 462 Taeping Screw, 5/16-18 x 7/8" Hex. Heao TOFM 26001 1o 28329 2
172 321 SLoTTED TaPPing Screw, 102 x 5/8", Rounp Heap TOFM 28329 ue 4
83- 9 258 DB | BrearHes Boby (WiLL Womk For 8 959 DB) I
110 500 Screw, No. 10-2k |/2" N.C., SLoTTED, Rouno Heab I
106 497 Lock WasHer, No. 10 4
8h 56 484 o HREATHER PIPE FLANGE !
179 817 Car Screw, 5716 x 7/8" N.F., Hex. Heao 2
103 320 tock VWaswer, 5/16" 2
85 59 483 DAX |Bmeatmzr Piee witu Cuip, 59 487 D i

§ - NOoT SERVICED SEPARATELY

PRINTED IN UNITED S8TATES OF AMERICA



— 2 —

DIESEL ENGINE

DESCRIPTION SERIAL NUMBER Roan
ARONT COVER, FRONT AND REAR ENGINE SUPPORTS, CAMSHAFT AND RELATED PARTS
—Continued
49 026 D BREATHER Pipe CLtP TOFM 26001 To J
sg 487 b BreATHER P1PE CLEP TOFM ue l
50 827 0 CROSS SHAFT BUSHING 2
51 329 D FrRi¢cT108 CONTROL RETAINER PLATE Pin |
16 849 R9! | CRANKCASE FROMT PLATE SCREW AND Lock WASHER TOFH 29467 1o 25894 2
22 828 b CRANKCASE FRONT PLATE LoCk WasHer TOFM 26001 10 29466 2
25 076 D CRANKSHAFT REAR Q1L SEAL REvArNER DoweL TOFM 25001 70 27417 2
29 76k D loLer GEAR SHAFT Dower Pin TDFH 27170 v [
35 331 D STARTER FLange CoVer !
103 32k Lock WasHer, 9/16" 3
LT CaP Screw, 9/16 x 3/4" W.F., Hex. Heao _ 3
I!5 976 D FrRoNT ENGINE SUPPORT SHIM, HEAVY . 2
-185 97171 b FRONT ENGINE SUPPORT SKiM, LIGHT T _ X
4€ 250 D CRANKCASE FRONT PLATE CAP ScReW Lock s
5t 203 DA | OiL LeEvEL GaugE PIPE TOFM 26001 To 277'{11 |
63 282 b CRANKSHAFT CENTER BEARING DOMEL 2
67 396 DA CRANKEASE FRONT PLATE SPACER TDFM 2600] 1o 29446 ]
102 670 CRANKCASE FRONT PLATE RIVETS TOFM 2600 To 294566 2
103 341 CRANKCASE FRONT PLATE FLAT WasHER TOFM 29467 ro 29894 2
104 065 CRANKCASE FRONT PLATE RIVETS 2
114 606 CRANKCASE FRONT PLATE LoCK WASHER EXTERNAL TOOTH TDFM 26001 7o 29854 2
115 548 CaaNkcasE DIsTRiBUTOR Hoe PLue Lock Wasker, 5/16", INTERNAL TooTh ]
179 814 Cap ScreW, 5/16 x 5/8" N.C., Hex. Heas I
131 hob CRANKCASE FRONT PLATE CROWn NUT TDFM 26001 7o 29994 2
172 558 CrANKCASE FRONT COVER ExPansion PLug, 1-1/4" {
172 570 CRANKCASE Pusk RoD CHaMBER CLEAN-OUT Expansion PLue, 1-3/8" !
172 574 ExPAnSION PLug, l-I/2" §
179 837 CRANKCASE FRONT PLATE CAP SCREW TDFM 26001 7o 29466 2
179 839 CRANKCASE FRONT PLATE CAP SCREW TOFM 29467 1o 29894 1
179 8ho CRANKCASE FRONT PLATE CAP SCREW TOFM 2600| To 29466 |
179 8l CRANKCASE FRGNT PLATE CAP SCREW TOFM 26001 To 2985k |
179 842 CRANKCASE FRONT PLATE CAP SCREM TOFM 26001 ta 29466 I
256 833 R CRANKSHAFT BEARING CaP STup 12
103 387 CoTTer Pin, /8 x I-1/2°" 12
259 Y77 RO | OrL LeveEL GAuGe WeTH PIPE, SEAVICE PACKAGE
{ConsisTs OF ONE GAUGE WITH Nuv, 55303 DAX
anD ONE P1PE, 51 203 DA) {WitL Womx FoR
50 379 DAX) TOFM 26001 To 27774 ]
259 shé R {DLER GEAR SHAFT Nu7 TDFM 27170 wP !
261 [6] ROT | Camsuart, 251 039 R93 wiT# VALvE SPriNGS, 261 156 RE
SErvICE Packace {WiLL Work ror 251 039 R2) TOFM 26001 To 30750 !
264 723 R CRANKCASE FROMT PLATE SPLINE NUT TOFM 36461 up 2
523 35h CRANKGASE FRONT PLATE SCREW AND Lock WASHER TOFM 29467 o 29834 2
h237356 CRANKCASE FRONT PLATE SCREW AND Lock WASHER TOFM 29467 to 29891 2

X - As REQUIRED




TC-42

—_— 22 —

DIESEL ENGINE

CRZSNKSHAFT AND RELATED PARTS, CONNECTING RODS, PISTONS, SLEEVES,
DRIVE PULLEY, FLYWHEEL AND STARTING CRANK

B-2053¢C
REF. NO N DESGRIPTION SERIAL NUMSER RoSD
| 72 333 = FLywHEEL BoLT 6
2 2 93 b FLywieet Bott Lotk 3
3 32 332 D= FLywHeer DoweL Pin 2
4 8 420 c=xA | FLywHeer with Rine GEAR, 50 315 DA 1
Cork No. 6, No. 2X Gaave 9/16 x 3/ x 15/16" Lona X
5 50 315 DmA | Fryweeer Ring Gear, 196 TeeTH 1
6 25] 054 R=0l | SET of Four CriINbER SLEEVES wiTH Pistons, 258 836 R4 T
6 258 836 R- M | Piston, CoMpPLETE wiTH Rings Awp SLEEVE ' n
(CoMPesen oF -
I Steeve 3 202 DFX 2 Rine k2 219 DD
1 Pin 26 915 oA P Ring b2 69k oA
2 Ring 26 916 D i PisTon 251 057 R2 -
2 Ring 31 458 DA [ Ring 263 538 Rr2)
X - As RequIRED

PRINTED IN UNITED STATES OF AMERICA




TC-42

DIESEL: ENGINE

REF. NO. T DESCRIPTION SERIAL NUMBER Ara'o
CRANKSHAFT AND RELATED PARTS, CONNECTING RODS, PISTONS, SLEEVES,
DRIVE PULLEY, FLYWHEEL AND STARTING CRANK—Continued
1 3 202 DFX | CviinDEr SLEEVE WiTH PacKeNe RIAG, 265 531 RI_{S5 MarKkiNG} 4
] 265 531 RI CvtINDER SLEEVE PACKING RING Y
g 251 057 RI PisTOoN (S5 MARKING) L
16 26 916 D Fistod Pin RETAINER RING 5]
11 26 915 D PisTon Pen (Stanparc) (OPTiONAL WiTH 264 043 R1) Iy
i 53 6i2 DA | Piston Pin {,005" Oversize) {OpTionaL wiTh 260 0lk r1}) in
L 26l ol3 R1 Preton Pin [STANDARD) (OPTIONAL w1TH 26 915 DA} It
L 264 chl Ry Prston Pin (005" Oversize) [OpTiowaL witH 53 612 DA} L
12 28 737 0BX | ComnecTing Rop BoLT wiTH Nut AND PIN, 103 374 16
13 147 98l CRANKSHAFT GEAR KEv¥ (WooprufF 23) I
13 $17 99% £an DRIVE PuLLey Key (Wooorurf 23) 2
1] T2 600 DAX | Conmecting Rop Bearing (2 HALves) (Stanoaro) TDFM 26001 to 28229 I
14 257 295 R9I | ComHecTing Rop BEARING (2 HaLves) {STanNpaRrD) TOFM 28230 ue I
14 2 600 DAX | ComnecTing Roo Beariwg (2 HaLves)
{.030™ Unoers) zE) TOFY 26001 To 28229 Y
ik 257 294 R9I | ComnecTing Roo BEaR NG (2 Havves)
{.030" Unoersize) TDFM 28230 ue 5
14 64 363 DX CoNNECT (NG ROD BEARING {2 HALVES)
{.003" UnpERsIzE) TDFM 26001 To 28229 Y
1N 263 110 11 | ConngcYING RoD BEARING (2 Hawves)
(002" Unoersize) (Wil Work For 257 292 R3I) TOFM 28230 up b
14 263 [2 RI1 | ConnecTing Rob Besreng (2 HaLvEs) {.032" Unoersize) TDFH 28230 we )
lé 2§I%NRII COMNECT ING Rop, CAP AND BusHing, WITH BotT ANg
Nur, 28 737 D% y
15 25% 925 ROI | Sev of Four CONNECTING Rop, CAP awD BUSHINSG, 254 924 RIT
WiLL Worx For 42 6B7 DAX awp 42 687 DAY) 1
16 32 S42 D CoNNECT$#G Ron BusHing (MitL Work For 25 056 D) L
17 263 530 R2 P1s1oH RiNG (COMPRESS Io%, ToP o FiRrsT Groove) {Chroue PLATED )
{PerFecT CIRCLE 25267) in
17A 31 h58 A, PisTon RiwG (COMPRESSION, SECOND AND THIRD GROOVE)
{PerFECT CircLE 358} ) [
18 iz 694 DA P1STON RING {COMPRESS|ON, TAPER FACE, FOURTH GROOVE)
(PerrecT CircLE 4129) §
19 42 219 DD Piston RING {OrL REGULATENG, FIFTH AND SIXTH GROOVE )
{Penrect CircLe 72113) 8
21 6 935D STARTING CRAHK RATCHEY |
22 3 750 STARTING CRAM® RATCHET PIn
23 50 091 DBX | STARTIHNG CRANK, COMPLETE 1

(Composep oF -

| RATCHET 6935 D

BusHike §h9 &83 D

1
| CRANK §50 091 DB
§

Pix G 3 754)

§ —~ NOT SERVICED SEPARATELY




1C-42

—_ 2 -

DIESEL. ENGINE

REF. NO.

PART
NUMBER

DESCRIPTION

SERIAL NUMBER

NG,
REQ'D

CRANKSHAFT AND RELATED PARTS, CONNECTING RODS, PISTONS, SLEEVES,
DRIVE PULLEY, FLYWHEEL AND STARTING CRANK—Continued

24

48 759 oA

CRANKSHAFT BEARING, REAR, UPPER aND Lower (S7anpaap)

(WiLL Womk Fom 47 204 D ano 48 L4g pA)

TDFM

2600]

To 28229

24

258 180 Rr9I

CRANKSHAFT BEARING, REAR, UPPER AMD |OMER (sTanparc)

{WiLL Worx For 258 Uld R1 awo 258 443 R1)

TOFM

28230

ug

2l

263 152 RII

CRANKSHAFT BEARING, REAR, UPPER ANnD Lower

(.002" Unpeasize) (WiLL Work For 258 U451 RI,

258 452, 258 48U R9I, 263 150 Rt anp 263 151 RI)

TOFM

28230

ueg

2l

258 492 RYI

CRANKSHAFT BEAR:NG, REAR, UPPER AND |OWER

(.031" Unpersize} {WiLt Work rFor 258 467 RI

anp 253 468 Ri)

TOFM

28230

24

263 176 RII

CRARKSHAFT BEARING, REAR, UPPER AND Lower (.033" Unpersize)

{WiLL Work ror 263 ITH R1 ano 263 (75 RI)

TDFM

26001

up

2L

48 763 pA

CRANKSHAFT BEARING, REAR, UPPER AND LOwer

(.031" Unoeasize) (WiLL Work For 47 208 D

anp 48 453 D)

TDFM

26001

To 28229

2l

6l 391 DA

CRANKSHAFT BEARING, REAR, UPPER AND LOWER

(,003" Unperstze) (WiLL Womk Fom 6l 392 D

ano 6% 393 D)

TDFM

26001

7o 28229

25

258 179 RG:

CRANKSBAFT BEARINGS, CENTER, UPRER AND LOWER

(sTanparo) {WrLL Work ror 48 759 DA, 63 294 Da,

258 W41 RI awp 258 42 R1)

TDFM

26001

up

25

263 159 R9I

CRARKSHAFT BEARINGS, CENTER, UPPER AND Lower (,002" UnDERSIZE)

{WiLL Work ror 64 385 DA, &4 394 ba, 258 449 rI, 258 450 R,

258 483 R91, 263 i57 R1 anp 263 158 R1)

TDFM

26001

ue

25

258 191 RYI

CRANKSHAFT B2ARINGS, CENTER, UPPER AND LOWER

(.031" Unoersrze) (WiLL Work For 48 762 DA, 63 295 DA,

258 465 Ri ano 258 466 R1)

TDFH

26001

up

25

263 173 RII

CRANKSHAFT BEARING, CENTER, UPPER Anp Lower (.033" Uwnpsrstze)

{WiLe Work #or 263 iTl R1 awp 263 172 Ri)

TDFM

2600]

UP

26

48 157 D

CRANKSHAFT BEARING, INTERMEDIATE, UPPER AND

Lower (STamparp) (MiLL Womrk For U7 202 D

anp 48 M7 D)

TDFM

26001

To 28229

26

258 478 ROI

CRANKSHAFT BEARING, INTERMEDIATE, UPPER AND

Lover (Stawbaro) (Wil Work ror 258 439 RI

awp 258 440 RT)

TDFM

28230

26

263 162 RYI

CRANKSHAFT BEARING, [NTERMEDIATE, UPPER aAnD LOWER

(.002" Unpersize} {WirL Womk ror 258 Lh7 1, 258 LB Ri,

256 482 RGI, 263 160 R1, 263 161 RI, 64 388 D, 64 389 D ano 64 350 D)

26

48 761 D

CRANKSHAFT BEARING, INTERMEDLATE, UPPER AND

Lower (,031" Unpersize) (WiLL YWork For

47 206 D ano 4B 451 D}

TDFM

26001

To 28229

26

258 490 RG}

CRANKSHAFT BEARING, INTERMEDIATE, UPPER AND

Lover {.031" Unpersize) (MiLL Work For

258 463 Rt anpo 258 46k R1)

TOFM

28230

up

26

263 167 RYI

CRANKSHAFT BEARING,; INTERMEDIATE, UPPER AND LOWER

(.033" unoersize) (Wire Work For 263 165 R1 anp 263 167 RI)

TDFM

26001

up

FRINTED 2 UNTTED STATES OF AMERICA



TC-42

J— El' J—

DIESEL ENGINE

REF. NO. NG:I':’ER DESCRIPTION SERIAL NUMBER ReaD
CRANKSHAFT AND RELATED PARTS, CONNECTING RODS, PISTONS, SLEEVES,
DRIVE PULLEY, FLYWHEEL AND STARTING CRANK—Continued
27 258 L77 R91 | CranxsHafT Bearing, FRowr, UPPER AND LowerR (STAnDARD)
WiLe work For 258 B37 RI, 258 438 RI, 48 75€ 0B, 47 201 08 ano 48 Lhé Da) ]
27 283 156 RO | CRANKSHAFT BEARING, FRONT, UPPER A NG LOGWER {.c02" Unpers) 2g)
TWiie Work rFom 258 Bh5 R1, 258 BME R, 258 481 R,
263 154 R, 2£3 155 Ry, 6l 38U DA, 64 386 DA anp Eh 387 DA) !
27 48 760 08 CRANKSHAFT BEARING, FRONT, UPPER ANO LOWER {.031" Unpers!zE)
[WioL Worx for U7 205 DB ano 48 L50 08) TDFM 26001 To 28229 I
27 258 UB9 R9I | CanksHAFT BEARING, FRONT, UPPER AND tower (.031" Unpeasize)
TWiLL Work Fom 258 4E1 R1 ano 258 U6z RI) . TOFM 28230 ue I
27 263 170 Rl | CranksHAFT BEARING, FRONT, UPPER A NG Lower (.033" Umoersize)
{WitL Work For 263 168 R| anp 263 169 RI) ToFM 28230 wp |
28 53 UO( 0B | Cranksuart {Svanoarp] ] TOFM 37978 ur I
28 53 401 DA Cranksnart (Stancaro) (Oroer 266 920 RY1) TOFM 26001 vo 37977 f
28 53. 402 DA Chnmronart (.031" Unoersize) (Omper 25k 285 rR93) !
28 254 285 Rg3 | Frewo Package, 031" UnpersiZE CRANKSHAFT WITH SET oF
BEARINGS, 250 499 RS (WicL Werx For 53 oz pa) I
28 266 928 RY| | CRanksHAFT Fi€Lp SERVICE PACKAGE (5TANDARD) WITH CRANKSHAFT, ;
53 401 DB awp Pin, 455 238 R1) (WiLL Wors Fos 53 LOI DA) TOFM 26001 To 37877 i
29 25 134 0B CRANKSHAFT GEAR, 27 TEETH
[NoT Fom UsE weTH Hypaaviic Pune?) TOFM 26001 o 2985h 1
29 262 621 R CRANKSHAFT GEAR, 27 TEETH TDFM 29895 ue 1
30 55 238 R} CRANKSHAFT STARTING CRANK Pin TOFM 37978 we 1
30 10 319 D CRANKSHAFT STARTING CRANK Pin TDFM 26001 10 37977 |
102 718 Ser Screw, 5716 x 1/2° N.C., Heasiess (Des PoINT) TDFM 26001 1o 37977 1
r
31 53 937 DA CRANKSHAFT SPacer {NoT FRoNT PowERr Take-OFF COUPL ING) TOFM 26001 To 33167 t
32 8 120 DA Fan DRIVE PuLLer (WiLL Worx ror 8001 Da wiTd 53 937 4) I
13 b 254 DA CRANKSHAFT GEAR NUT Lock ]
34 4 253 D CrANKSHAFT GEar NuT I
35 36 796 DA | CRANKSHAFT O1L FLINGER ° I -
250 950 R95.| ReptAceHeENT PisTon Ring Ki¥ {PerF ECT CIRELE)
{Consists of 4 ToP (OMPRESSION (CHrome PLATED) RINGS,
W Trrer FACE COMPRESSION RinGS, AND 8 01l REGULATING RinGE) ]
258 499 R9I .| SeT oF CRANKSHAFT BEARINGS 4NO CONNECTING RoD BEARINGS
(,031" UNpERsIZE), COMPLETE (WILL Work rom 254 262 R9Y) |
(ConsisTs oF -
L Bearine 257 294 RO
1 Bearine 258 LBg RSN
7 Bearing 259 490 R9I
I Bearing 258 491 R9J
1 Beamrinag 250 492 R9I)

(Rovised 7-'84)



— 26

1C-42 MEMORANDA

FRINTED IN LINITED GTATER OF AMERICH



1¢-42

DIESEL ENGINE

CRANKCASE OIL PAN AND LUBRICATING OIL PUMP

B-20580

PART NO.
HEF, NO, NUMBER DESCRIPTION SERIAL NUMBER REG'D
I 265 (37 R91 | Lusricating O1L Puwp, CowpLere {Less REFERence No. 1)

(Wit Work For 57 B84 0C)

TDFM 26001 7o 33814

(ConposeEDp OF -

| Housing 8 008 px 1 LOCKWIRE 68 252 p

| Coves 8 009 D 5 Lockwasuer  163- 32t

2 ScREW 10 961 D 2 LockwasHEr 103 323

| ScrREEN 42 791 DA 1 Pin 103 3687

| GASKET 50 376 D 4 Cap Screw 179 847

I GaskeT 51 223 D | CaP Screw 179 851

b GEAR 5t 515 DA | Booy 265 142 R91)
§

GEAR 51 5I6 DA

L



7C-42

— 28.'_

DIESEL ENGINE

REF. MO. NiSE DESCRIPTION SERIAL NUMBER Apos
CRANKCASE OIL PAN AND LUBRICATING OIL PUMP—Continued
| 265 133 R9I | LusricaTing 01t Pusp, Compiere (Less REFERENWCE No. 1) TDFM 33815 ue |
{Composep oF -
| Housiue 8 008 ox | LOCKWIRE 68 252 b
[ Cover 8 009 D 5 tockwaswer 103 321
2 Screw 10 961 b 2 lockwasuwer 103 323
1 ScreEd Y2z 791 DA 1 Pin 103 387
1 GaskeT 50 376 D 4 Cap Screw 179 87
| GASKET 51 223 D | Cap Screw 179 851
| Gear SI 515 DA I Boby 265 134 ROI}
| Gear 51 516 DA
1A 264 058 R LUBRICATING OiL PuMp DRIVE PINton, 14 TEETH
{WiLL Work for U6 OS54 DE) |
2 265 134 R9J) | LusricaTing it Pump BooY, COMPLETE TOFM 33815 up |
(CompPossn oF -
P Gear 50 375 DA t Pin 263 771 Ry
| SHAFT 2%5 096 R31 I Pinion 264 058 R]
1 Pin 260 717 R2 1 Booy 265 14h rR9
1 GEAR 260 767 REI 2 Kevy 106 750)
F 265 142 R9| | LuPricaTine Ot Puwe Bopy, Cosptere (Wrli WORk
For 251 273 ROY4} {ALso For use on SgRvViceE CRaskcase 265 132 ROI
NOT EQUIPPED W1TH FuLL FLow FILTER} TDFM 26001 Ta 338[h
(CoMPOSED OF -
| GEAR 50 375 DA ! PIn 263 717 RI
1 SHaAFT 255 096 R3l I Pinton 264 058 Re
1 Pin 260 TITR2 I Booy 265 146 R9I
| Gear 260 767 RI1 2 Key 106 750}
2A 265 196 R | LusrIcATING QL PuMP BoDY WITH IDLER SHAFT
(WiLL Work For 50 371 DA) TOFM 26001 1o 33814 1
103 875 Pipe PLuc, 3/4", COUNTERSUNK, HEADLESS !
24 265 thd R91 | tusricaTiNe OiL PuMp Bopy WiTH IDLER SHAFT TOFM 33815 ue I
103 875 Pire PLue, 3/4", Countersunk, HEADLESS t
3 106 750 LUBRICAT ING O:L Pump DriveE Pinjon Kev (WiLL Work For (3 021 D) R ]
] 2595 096 R31 | LuBricaTing OrL Pump DRIVE SHAFT wiTH Pras, 32 319 D,
260 717 R2 amp 263 77 R1 (WiLL Horx For 50 372 BBX) ]
La 106 750 LUBRICAT ING C12 PuMp Bopy Gear Key {Mrie Work fFor 13 021 D) i
5 260 767 RII LusrtcaTING Cir Punp Booy Gear, 12 TEETH, WITH PIN,
260 717 R2 (WiLL Womrk ror 260 767 Rl or 50 374 DB) !
3 51 223 D LusricATrNg QiL PuMp BoDy GASKET |
1 8 008 ox LUBRICAT ING OIL PusP AUXILIARY GEAR HOUSING WITH DoweL, 46 053 D f
8 50 376 D LusricaTiNe Q1L PuMe COVER GASKET |
9 31 515 DA LusrICATING 011 PuMP AuxiL)aRY Booy Gear, 2 TEETH 1

PRINTED IN UMITED BTATED OF AMERICK




TC-42

— 2 —

DIESEL ENGINE

REF, NO. NS::;ER DESCRIPTION SERIAL NMUMBER R:g:b
CRANKCASE Oll. PAN AND LUBRICATING OIL PUMP-—Continued
10 8 009 D Luericaying OrL Pump CoveER ]
179 847 Cap Screw, 3/8 x 2" N.C., Hex, Beao n
179 851 Car Screw, 3/8 x 3" N.C., HEx. Beao ]
103 321 Lock Wasuer, 3/8" Res. NTPP 5
tl 50 377 DX Oy, RETYRN PIPE WETH ScREEN AND CLIPS 1
179 837 Cap Screw, 3/8 x 3/" N.C., Hex. Heao 2
103 321 Lock Wasker, 3/8" Fl
12 10 961 D LuertcaTiNg OrL .PuMp Boby CAP SCREW 2
03 323 Lock WasHer, |/2° 2
13 50 375 DA LusricaTiNg O1 PuMP foLER GEAR, |2 TEETH |
14 260 71T R2 LUBRICATING OrL PuMp Boby Gear PIR TOFH 28478 ue
I 32 319D LusRICATING Oit PuMP Booy GEAR PiH TDFM 26001 Teo 28477 - i
15 bg 053 D LurICATING O1L PuMP AuxiLtary GEar Housine Dowel 1
16 St 516 DA | LubricATING OIL Pume Auxiciary lpLex Gear, I2 Teetn 1
17 42 791 DA | O1L Pump Scrzen (FLoto) 1
103 387 Correr Pin, 1/8 x [-1/2" r
18 263 77! R? LusrICATING OiL Puwp DRIVE Pinson Pio (WiLL Weak For 5312T #3) I
19 25 082 DH | Crawkcase OiL Pax GASKET 1.
20 3 707 DBX | CrANxcASE O1L Pan WiTH GASKET, 59 658 D anp PLus, 261 750 RI
(Wit Womx For & 96G DBX anp 63 986 D) |
179 84z CAr Screw, 3/8 x 1-3/8™ N,C., HEx. Heao 23
103 321 Lock Wasner, 3/8" 23
21 i03 875 Pipe PLug, 3/4", HEADLESS, COUNTERSUNK ]
21 103 869 Pire Prus, 3/4", Square Heio TOFM 26001 To 306U5 I
22 58 997 DB | CrANKGASE Oit PaN MAGNETIC DRAIN PLuG TDFM 26001 ro 306l5 1
22 58 658 O 1L PAN DRATY PLuG GASKET (WILL WoRK For 3HO5H) TDFM 30646 up ]
& 252 D LUBRICATING Oi1L PuMp Beby CAP SCREW LOCKWIRE
{3/32" x 10" LonG SoFT IRON WIRE) [
23 261 T50 R 01t Pax DRAIN PLua TDFM 30646 ue I




7¢-42

— 30—

DIESEL _ENGINE

LUBRICATING OIL FILTER (Not Full Flow)
(TDFM 26001 to 33814)

B-5828

PRAINTED IN UNITED STATES OF AMERICA




7C-42

—_3 —

DIESEL ENGINE

REF. NO. NONBER DESCRIPTION SEAIAL NUMBER n'é'?.?n
LUBRICATING OIL FILTER (Not Full Flow)
(FDFM 26001 to 33814}
] 51 824 DD | Luemicaving GiL Fiiter, Cowprete (INCLUDES
REFERENCE Nos. 2 To 15 INCLUSIVE) |
1A 25352 D Oi1L Fiover Base BoLt GASKET 1
2 172 545 DIL FILTER BASE EXPANSION PLus, | DiAMETER Y
3 258 H17 R2 Q1L PRESSURE REGULATING VALVE I
] 172 592 Ol FILTER BASE EXPANsion Prue, 2" DIAMETER ]
5 255 684 RI OIL PRESSYRE REGULATING VALVE SPRING ]
& 25 BI o O1L PRESSURE REGULAT (NG VALVE NUT GASKET i
1 51 205 D DiL PRESSURE REGULATING VaLve Nut |
g 46 606 DX DIL FILTER CASE RETAINING BoLt WITH NuT Anp Pin,
¢ 6579173 2
10 13 839 D CasE RETasming BoLT GAZBKET 2
tH 13 842 D OIL FILTER CASE ?
12 257 867 R92 | OlL F1uTER ELEMENT 2
13 138k p OiL FrLTER CASE GASKET 2
] 8 02 DBX | OIL FiLTER BasE, WiTH PLuas, 172 592, 172 545 awo 103 867 I
103 323 Lock WasHer, |/2" 2
179 889 Cap ScreEw, 172 x 2" N.C., Hex. Heao
179 897 Cap Screw, 1/2 x 4" N.C., Hex. Heap i
190 256 CaP Screw, |/2 x 4-1/2" N.C,, Hex. Heao ]
15 103 867 OtL FiLTER BAse Piee PLug, 3/8" ]
t& 50 Lol oc QiL FinTER BAse GASKETY ]
17 G 6 579 1/3 | case Revaining Bout Piw 2
265 Ih9 R9?2 | FuLL Frow LuBricaTing OtL FILTER F1ELD 1MPROVEMENT PACKAGE |
{Consists of -
[ CAP SGREW 16 091 R1
| GASKET 25 352 D
I SHIELD 58 220 D%
I Lock WASHER 103 319
2 lotk WASHER 103 323
| MACHINE SCREW 113 958
| CAP ScREW 179 892
| CaP ScREW 150 256
1 Lusascating 014 FILYER, COMPLETE 265 127 Rolt
1 Gasket 265 130 RI
| Civ Puvp Bopy, CoMPLETE 265 134 RGH
1

GiL Lever Gauee, COMPLETE

265 185 RII)-




T¢-42

—_32 -

DIESEL ENGINE

LUBRICATING OIL FILTER (Fuil Flow)
(TDEFM 338185 up)

14 16 18 17
T | !

Sobid

PRINTED 11 UNITED STATES OF AMERICA



T¢-42

DIESEL ENGINE

REF, NO. NUER DESCRIPTION SERIAL NUMBER reon
LUBRICATING OIL FILTER (Full Flow)
(TDFM 33815 up)
265 27 RGE | FuLL FLow LuBRicATING OJL FiLTER, COMPLETE
{Consisrs or Rererence Nos, | To 22 Less Rererence No. 13) }
16 091 Ri Cap Screw, §/2 NG x 5-3/4" Hex, Heap |
179 89 Car Semrew, (/2 NC x 2-3/M4" Hex. Heap ]
{90 256 Cap ScreW, 1/2 NC % 4-1/2" Hex. Heao f
103 323 Lock WasHER, |/27 2
| 261 621 R1) | Luericating 01 Fiiver Case Cover REvAINING Nut {Omper 267 808 RIt) TOFM 33815 1o 38237 2
I 265 542 RII LusricaTing QrL FiLTer Case Cover RetvAsning Nur TOFM 38238 e 2
2 261 &4 R) LUBRICATING OfL FILTER CASE COVER RETAINING NUT GASKET TOFM 33815 10 38237 2
2 267 810 RI 1L FILTER CAse Cover ReETaIning Nuv "O" Rins (13/64 1.D. x-
I 21/6% 0.D. x 9/64" Trick) TOFM 38238 us 2
3 261 620 RI LuBricATING DIL FiL7er CAse Cover (Omper 267 808 Ri1) 2
3 267 808 RI LusrRIcATING OIL FiLTeER Case Cover (Oroer 267 808 RII) TOFM 38238 we 2
4 265 343 R1 OtL FILTER ELEMENT RETAINING SPRING TOFM 38238 ue 2
7y 265 54U R O1. FiuTer Lase CovER SEALING Cup TDFM 38238 ve 2
ke 267 700 RI OIL FILTER SEALING CUP RETA[NENG SNAP RiING TOFM 38238 ue 2
5 267 808 RII | Luericating OiL FILTER CasE Cover, COMPLETE {MrLi WORK FoR
267 808 Rt, 261 620 Ri, aup 261 621 R 2
(Conposep oF -
I Cover § 267 808 R1
I Cup 265 54 R
I Nut 265 842 RI|
I "0" Ring 267 Bog RI
I "0" Rins 267 B0 RI
| SNAP Rine 267 700 RI
| SPRING 265 543 RI)
6 261 626 R2 LuBRICATING OIL FILTER CASE COVER GASKET TOF 33815 1o 38237 2
6 267 809 R1 OIL FiLTER CasE Cover "0" Rine {5 1/32" 1.D. x 5 13/32" 0.D. x
3/16" Tuick) ToFM 38238 wp 2
7 261 627 R3I | LuericaTINg O1L FILTER ELEHENT (Oroer 262 146 R9Y) TDFM 33815 ro 38237 2
7 262 146 RGM | LuBricATING OIL FILTER ELEMENT SERVICE PACKAGE (CONSISTS OF ELEMENT,
261 627 RY! with GaskeT, 261 626 R2) (HiLL Work Fomr 261 627 ROI) 2
7 268 462 R91 | LusricaTing OIL FILTER ELEMENT TDFM 38238 ue 2
3 261 B30 R12 | LUBRICATING OiL FILTER STANDRIPE 2
9 261 835 RI LUSRICATING OIL FILTER STAHDPIPE GASKET 2
10 261 B33 R11 | LuericaTing OrL FILTER CASE WETH GASKET, |05 B53 AND PLus, 445 0BG 2
123 355 MachiNE Screw, 3/8 x 1-1/8" N.C., HEx. HEAD wiTH
EXTERNAL Tootd Lock WASHER [
K 261 614 RIT | LuericaTing Ot FILTER BoLy WITH NuT, 218 445 2
12 261 836 RI LUBRICATING Oit. FILTER CASE GASKET 2
13 265 130 RI LUBRICATING OfL FILTER BASE GASKET 1
3N 261 630 RI LUBRICATING OJL FrLTER PRESSURE REGULATING VALVE [
15 265 129 R3 LUBRICATING Q1L PRESSURE REGULATING YALYVE 5PRJNG !
16 28 71810 LUBRICATING Ot PRESSURE REGULATING VALYE NUT GASKET 1

§ - NoT SERVICED SEPARATELY




1¢-42

— % —

DIESEL ENGINE

REF. NO. NUMBER CESCRIPTION SERIAL NUMBER an e
LUBRICATING OIL FILTER (Full Flow)—Continued
(TDFM 33815 up)
17 51 205 b LUBRIGATING Q1L PRESSURE REGULATING Vatve NuTt !
18 265 128 R21 | LuemicATing OiL FiLTer Base with Piue, 103 879, PLus, 143 599, R
PLuc, 1!6 566 )
19 261 630 RI LuBRICATING OrL Friver By-PAsS VALVE ;
20 260 234 R2 | LUBRICATING CiL FiLTER By-pass VALVE SPRING i
21 28 181D LUBRICATING O1L FILTER BY~PAss VALVE NuT GASKET 1
22 51 205 D Lusricating Q1L FILTER Br-pAss VALVE Nut I
103 879 LUBRECATING OIL FILTER BAse Prua (3/8" Square Heao) I
105 53 LUBRLEATING O1L FILTER CAse Drain PLua Gasker {5/8" Annular) 2
116 566 LUBRICATING OIL FILTER BASE PLuG {I/2" CounTERSUNK HEADLESS) P
143 399 LUBRICATING OIL FILTER BAsE PLua {3/4" Countersunk HeaDLEss) 2
218 s LUBR ICATING OIL FILTER STub JaM Nut (1" PLAIN Hex.) 2
4l o8l LUBRICATING 01t FrLTER CAsE Drain Prua (5/8"-18 Hex. Heap). 2
48 512 D tUBRICATING OfL FIiTeER CAsE COVER SNAP RING TDFM 26001 To 38237 2
268 463 RY1 | LuericaTing Ot FiiTer ELEMENY WITH CaSE CoveR FIELD

|MPROVEMENT PACKAGE

TDFM 33815 7o 38237

{Consists of 2 LuBricaTING OIL FILTER EeemenTs, 268 462 RII anc

2 LuorICATING O1L FILrER Case Covers, CoWpPLETE, 267 908 RI1)

PRINTED IN UNITED STATES OF AMENICA




7¢-42

DIESEL ENGINE

WATER PUMP, FAN AND THERMOSTAT

35
30

A L

‘\ i) I\
29 21 82 33

I L

\

8-205%8
REF, NO, DT DESCRIPTION SERIAL NUMBER R:f,-o
. 32 569 DB WATER OUTLET ELBOW GASKET |
2 30 824 DB | WatER Pump Boov Gasker i
3 251 L84 Ry Br-PAss THERMOSTAT Hous|nG 1
179 8h CAP Scacw, 3/8 x I-1/A" N,C., Hex. Heap y
103 321 Lock Wasuer, 3/8" N
Y 261 514 RYI | TnermosTaT (165° - 100°} wrvn Seal, 254 793 RI
(WiLL Womk for 250 670 R92) (STanparo) 1
k © 261 590 RYI | THerWosTtaT (130° - 15597 wrtn Sear, 294 753 RI
(WiLL Work For 255 715 R92) (Low BGiLING PoINT THERMOSTAT) 1
N 262 883 R92 | TmemmostaT (1800 - 200°) wiTH GaskeT, 262 £82 RI 1
LA 254 753 R} THeR#OSTAT Sear {Usep WiTw 261 5i% RO} (HieK RANGE THERMOSTAT) I
1y 262 BB2R] TRERMOSTAT GASKET (Usen WiTh 262 893 R92) 1
5 50 273 DB THERHOSTAT Housine GASKEY B E
[ 6 964 D WATER OuTLET Fraow T
179 883 CiP Screw, |/2 x I~1/A" N.C., Hex. Heao 3
103 323 Lock Wasuer, /2" 3
7 27 648 D THERMOSTAT Br-Pass Hose, 1-5/8" 1.0, x 2-3/8", 3 PLy 1
) 91 Log Ha THEAMOSTAT By-Piss Hose CLAMP 2
9 30 982 DA | Fam AND WATER Punr Beoq 1
10 20 306 DX WATER PUMP BEARING RETAINER WiTH O1L SeAL, 20 289 D [
1719 8i8 CaP ScreW, 5/16 x I" N.C., Hex, Heao z
103 320 Lock wASHER, 5/16" z




1¢-42

DIESEL _ENGINE

HEF. NO. R DESCRIPTION SERIAL NUMBER e D
WATER PUMP, FAN AND THERMOSTAT—Continued
11 20 293 D WaTer Pusmp BeariNg LOCK SLEEVE ]
2 20 299 D WAYER PuMP BearRING CLaMP Nut i
13 20 2956 D WATER PuHpP PAckInG GLAND ]
14 21 259 D SucTtion Fan H
179 8z Cap Screw, 5/16 x 1-1/8" N.C., Hex, Heao 2
103 320 Lock Wasker, 5/16" z
ol 067 RiveT, 3/16 x 1/2", Rounp Hesp 16
5 3175 D WaTer Pump CoVER |
103 024 Hex. Nut, /A" N.F, 3
115 gol Lock Washer, |/4" 6
6 24 91 D8 WATER PuMp COVER GASKET I
7 2 557 DAX | WATER PUNP IHPELLER WITH SHAFT ANO THRUST WASHER I
2 20 303 © WATER Pudp SHAFT THRUST BUSHING 1
22 5 982 bx WATER PUMP SHAFT SLEEVE WITH Buskings, 20 303 D ane 2k 017 0 f
23 2y 017 D WATER PumMp SHAFT BUSHING 1
24 50 190 D WATER PUMP PACKING 1
25 32 349 DA | WaTEm PuMp SPACcER 2
26 117 916 WATER Pump Boby ExPANSION PLug, 5/16" DIABETER ]
27 il 657 D WaTER Pump Booy STup [
163 o2k Hex. Nut, |/A" N.F. 6
114 604 Lock Waswer, |/4" 6
28 € 963 DX | WaTer Pump Bopy, CoMPLETE ]
(Conpossp of
| Booy 6963 D
6 STup I 657 D
i siesve U5 982 b
1 PLuc 18 196 H)
179 89 CAR Screw, 1/2 x 3-1/4" N.C., Hex. Heap 3
179 892 Cap Screw, 1/2 x 2-3/4" N.C., Hex. Heap ]
103 323 Lock WasHer, 1/2" |
29 109 353 WATER PUNP BEARING LUBRIGATOR (OPTiomAL WITH [09 459) I
29 109 h59 WATER PuMP BEAR(nG LuBmicaTor {OPTioNAL WITH 109 353) ]
30 126 095 WATER PUMP SmAFT BEARING LUBRICATOR WITH CAP, Q 3 659 |
31 Q 3 659 WATER PuMe SHAFT BEARING LUBRICATOR CAP: b
32 20 300 D WATER Pume FELT WASHER |

PRINTED [N UNITED ETATES OF AMIAICA




1C-42

DIESEL. ENGINE -

REF. NO. N, DESCRIPTION SERIAL NUMBER RESD
WATER PUMP, FAN AND THERMOSTAT~Continued
33 20 290 D Water Puup Ori SeaL, REAR i
h [sT 205 A WATER PUMP BEARING 2
35 § o023 o} FAN AND GENERATOR PULLEY Hus wits OrL SeaL, 20 290 D i
36 b5 993 0 WATER PuMp BEARING SPACER |
37 2 370 DAX | FaN aAnpD WATER PUMP PULLEY FLANGE WITH SCREW 102 831 awo Nur, 218 337 !
10z 831 SeT Screw, 5/16 x 7/B" N.C., Heapiess {Dos Point) I
218 437 Hex. Jam Nur, 5/16" N.C. I
38 20 289 D WATER Pump OfL SEAt, FRONT 1
39 21 839 08 WATER PuMP BEARING RETAINER GASKET !
ho 20 301 D WATER PuMe DR(VING STUD 2
103 320 Lock Wasker, 5/16" 2
I G 3 792 WATER PuMP DRIVE SPRING 2
L]
2 20 506 D WavEr Pump DRIVER PIN I
103 025 Hex. Nut, 5/16" N.F. ]
103 320 Lock Washer, 5/16" I
I3 20 585 D WATER Pusp DR1VER I
by .256 351 ROl | BLower FAn WiTH DeEcaL {Seeciat)
{WiLt Work rar GO #30 DX om 261 961 RGN G @ 1
35 57 25 b WATER PudP wITH SucTioN FAN, COMPLETE 1
{CouPoseD oF ~.
T FLANGE 2 370 DAX 1 Fan 21 259 D
| IMPELLER 2 557 DAX | GASKET 21 839 0B
| Cover 3 175D I GASKET 24 941 oB
| Booy 6 963 DX 1 Packing § 27 6k pa
| Hue 8 023 DX 1 Seace’ k5 993 D
1 SLeeEvE 20 263 D 2 SeatnNG G 3 7%
1 GLAND 20 296 b 2 BEARING ST 205 A
I Nur 20 293 D 1 LuBRICATOR 109 459
| WasHER 20 300 D | LUBRICATOR 173 196
2 Stuo 20 301 b R 103 323
| RETAINER 20 306 DX | ScREW 179 892
I DRiveRr 20 585 D 3 ScReW 179 8%4)
i Py 20 586 @
21 249 b WATER PusP IMPELLER PIN [
59820 WATER PuMp SLEEVE PLUG i
15 196 H WaTER Punp Boor PLuc I
126 095 WATER PuMp SHAFT Bearine LuBgicAToR CAP !
173 196 WATER PUMP SHAFT BEARInG LUBRICATOR WiTH CAP, 126 095. ]

() fFacTory APPLICATION = ORDER ON MACHINE ORDER FORM -

(DF1eLo AppLicATiON - ORDER TuRouGH REGuLAR SERVICE PARTS CHANNELS

§ — NoT SERVICED SEPARATELY




1€-42

— 38_

DIESEL ENGINE

26 3233

STARTING MECHANISM AND GOVERNOR CONTROL

¢

s .f’
28 28

B8-2200A

REF. NO N BER BESCRIPTION SERIAL NUMBER oo
f 54 086 CROSS SHAFT OPERATING LEVER 1
2 20 586 D CROS5 SHAFT OPERATING LEVER PN 1

103 025 Hex. Nut, 5/16" N.F. I
103 320 Lock WAsher, 5/16" I
3 9 WHE DCX | Cross SHAFT BRACKET WITR Pin, 4% 391 D
179 8h2 CAp Screw, 3/8 x 1-3/8" N.C., Hex. Heap 1
179 849 Cap Screw, 3/B x 2-1/2" N.C., Hex, Heao 2
102 393 SeT Screw, 5176 x 1-1/4" N.C., HeapLess (Rouno Point) ]
218 437 Hex. Jak Nur, 5/16" N.C. i
103 321 Lock WasHer, 3/8" 3
¥ 9 347 pax | Governor ControL LEVER WITH Prn, 25 115 D ano Prw, S8 971 D I
5 48 356 D GoverNorR ConTroL FRicTioN Disc 2
3 & 543 b GOYERNOR CONTROL DIsSc, STAT|ONARY !
7 6 849 D GOYERMOR CONTROL FRICTION DI1Sc RETA |RER, INNER 1
8 kg 358 0 Governor CONTROL FRICTION SPRING ]
9 18 389 D GOVERNOR CONTROL FRICTION SPRinG NuT I
10 53§y o CONTROL CROSS SHAFT I
It 52 176 DC CROSS SHAFT RETURM SPRING I
12 52 626 D CrROSS SHAFY JAW LEVER 1
13 53 410 DX | Cross SwaFT Jaw wiTH Pin, 53 &1 D ]
102 393 Set Screw, 5716 x 1-1/4" N.C., OvaL Pornt, HEADLESS 1
218 437 Hex. Nut, 5/16" N.C. Tyee "D" ]
103 385 Cotter Pin, 1/8 x (" I
t 537 WasHes, 21/32" 1.0, x 1" 0.D. x No. 12 Ga. l.

PRINTED TN UNITED STATES OF AMERICA




1C-42

DIESEL ENGINE

REF. No. T DESCRIPTION SERIAL NUMBER RESD
STARTING MECHANISM AND GOVERNOR CONTROL—Coentinued
14 103 b9y STARTING VALVE CRO5S SHAFT YOKE Pin 2
107 762 CotTer PN, 3/32 x 5/8" Py
15 1oh 037 STARTING VALVE CROSS SHAFT ADJUSTING Yok {MsLL Worx ror I3 305 D) I
16 262 573 R92 [ STARTING VALVE CROSS SHAFT OPERATING RoD WITH YOKE AND
BUTTERFLY VALVE LEVER TRIP FINGER (OPTIONAL WITH 53 416 D) }
18 53 416 D STARTING VALVE CROSS SHAFT OPERATING Rob WITH WELDED £nD
AND LEVER TRIP FINGER (CPTioNAL wITH 262 573 R9I} 1
103 025 Hex. Nut, 5/168" N.F. 1
17 53 W[4 DX | Careuretor ControL LINK i
107 761 Corver Pin, /16 x 5/8" z
103 339 Wasker, 9/32" 1.D. x 5/8" 0.D. x No. {6 Ga. 2
18 53 411 D Cross SHAFT Jaw Pin 1
19 52 624 D CROSS SHAFT LATCH SPRING 1
20 261 650 R1 GOVERNOR CONTROL Rob SPRING (WiLi Work fomr 64 996 D) 2
21 262 557 Ri1 | Goveawor Convrou Rop TRONNTON (WiLL Work Fom 2 981 DA) ]
107 j€2 CoTTER PIN, 3/32 % 5/8" t
E 597 WisHer, 13/32" 1.D. x 3/4" 0.D. x No. 16 Ga. 1
22 518 124 o GoveRNoR CONTROL RobD TRUNNION GuIDE |
{1k hoy HeEx. JaM, Nut, 5/16" N.F. 2
23 262 570 RI| | Governor CONTROL Roo WITH Yoke {(OPTiomAL WiTH 63 036 DX) ]
23 63 036 DX | GoveEror ConTRoL Rop wiTh Yoke (OPTiomaL wiTh 262 570 R9I) i
EREE HEx. JaW, Nut, 5/16" 2
24 193 495 GoveERHoR LEVER PIN I
107 B72 corver Pin, 3/32 x 5/8" ]
25 25 115 b Governor ConTROL DoweL Pin [
26 b5 391 p FRICTION PLATE LocaTING Piw i
27 20 586 D CROSS SHAFT JAw LEVER PIn [
103 025 Hex, dNut, 5/16" N.F. 1
103 320 Lock Wasker, 5/16" 1
28 8 617 DAX | Cross SHAFT LATGH BRACKET WITH Pin, 52 623 b |
218 b3 Hex. Jaw Nur, 3/8" N.C. I
102 85 SET Scaew, 3/8 x 1-1/2" N.C., FLaT Heab i
29 52 €23 b CROSS SHAFT LATCH SPRING PIN [
30 52 21 DX Cross SHAFT Lavch WwiTH PIN, 52 623 D I
31 55 354 DA | CRoss SHAFT LaTcH Piw 1
32 fh 545 D Low IDLE PoPPET SPRING 1
33. 64 sl o Low 1oLE PoprET !
514 971 D Governor CoNTROL LEVER PIN

103 372 -

Cotter PrH, 3/32 x 1/2"




7C-42

_uo_

DIESEL ENGINE

MANIFOLD AND EXHAUST PIPE

TDFM 22001 to 38593
Magneto ignition, not
magneto ignition attachment

\ i H

Vo
10 11 12 18

B-5795A

REF. NO. NS’:ARE‘ER DESCRIPTION SERIAL NUMBER R:Col'.n
I Ty 63T BX | Exwaust Pire with Fiamer ]
220 068. Hex. Nur, [/2" N.C. L

2 25 122 D MUFFLER STuD Y
3 251 167 RI EXHAUST MANIFOLD GASKET 3
] 251 149 R12 | ExmausT ManiFoLe wiTH ¥ Sryps, 75 122 D 1
5 350 659 DA INTAKE MANIFOLD GASKET 2
3 50 697 D MaNi1FOLD BUTTERFLY VALVE 3
1 115 5'-11| MAnIFOLD BUTTERFLY VALYE Lock WASHER I
1A 228 148 MANIFOLD BUTTERFLY VALVE Scew (WILL WORK Fom 256 271 R1) I
8 53 673 DX MANtFOLD CONTROL SHAFT, REAR, WITH LEVER 1
9 53 083 D MANIFOLD CONTROL SHAFT SEAL {OPTIoNAL witH 264 531 R9I) 2
9 264 531 R9! | MawiFoLp ConTroL SHAFT SeaL (OPTIoNAL wiTs 53 083 D) 2

FRINTED IN UNITLD STATES OF AMENICA




TC-42

iy —

DIESEL ENGINE

AEF. NO. v I DESGRIPTION SERIAL NUMDOER e
MANIFOLD AND EXHAUST PIPE—Continued
10 52 519 D INTAKE Maniroip ENc CovER [MAGNETD (GNITION ONMLY, NoT MAGNETO
ATTACHMENT ) : TOFM 26001 To 38593 2
179 795 Cap Screw, 1/4 x 3/4" N.C. Hex. Heao 2
103 025 Hex. Nut, S5/16" N.F. 2
103 319 Lock Washer, 1/47 2
103 320 Lock MWasuer, 5/16" 2
10 263 312 R1- INTAKE ManiFoLp Enp CoVER, REAR TDFM 3830k ue 1
179 800 Cap Scazw, |1/4-28 x (-3/8" W.C., Hex, Heap i
03 025 Hex. Nur, 5/16-2l |
4L 186 Washer, 1/4" 1.D. x I/E" 0.D. % No. 18 A, I
5% 909 H WasnER, 21/64" 1.D. x 5/8" 0.0. x No. 8 ca. 1
1 52 520 98 InTAKE MaNIFoLD Enp CovER GASKET 2
i2 56 107 D MaN1FOLD CONTROL SPRING 2
13 263 318 Rl Man1FoLD CoNTROL SPRING STuD TDFM 3804 ue 2
13 s 964 D MantroLo ConTRoL SPRING STuD TOFM 26001 1o 38993 2
ik 172 545 THTAKE MantFoLe Expansion Prug, |M (WiLe Worx ror 23 CO7 V) 2
15 265 1O4 RG2 | INTAKE ManiroLp, CompLeTe (WiLL WoRk FOR 254 903 RI2 |
anp BU73 DAXA) (MaaneTo _beNrTion) .
(ComposeD oF =
2 GASKET 52 520 DB 1 Hex, Nut 103 025
| Enp Cover, 263 312 R1 1 Hex.NuT 120 61k
REAR
t  Ewo Cover, 263 345 R92 1 Lotk wasner138 LTS
FRoONT
| ManiFoLp 265 193 R12 2  Cap Screw 179 800
2  WASHER sh 909 H 2 WASHER Lhg 186)
15 265 193 R12 | IuTAKE MaNIFoLD, CoMPLETE (BaTTERY lGNITIONY) !
{ComPosen oF -
2 VaLvE 50 697 D 2  SPRING 56 107 D
| LeveR S0 698 D W Screw 228 148
4 Stuo 50 705 D 1 Maniroo §265 193 RI
| SHaFT 265 195 R92 1 Nur 103 024
| SHAFT 53 673 DX 2 PLus 103 883
2 SeaL 53 083 D i WASHER Lile 60Y
2 Stup 263 318RI 2 PLus 172 Sh9)
102 392 Set Screw, 5/16 x 1" N.C., HeADLESS (Rounp Point) 2
179 S12 Cap Screw, 5/16 x /2" H.C., Hex. HeaD 2
220 065 Hex. Nut, 5/16" N.C. 2
103 320 Lock WasHer, 5/16" 2
16 50 705 D CARBURETOR STUD 4
17 42 739 DA Maniroro ConTror LEVER Pl !
103 024 Hex. Nur, /4" N.F. t
17A 114 604 Lock Wasder, |/4%" :
§ - NoT SEAVIGED SEPARATELY.




1C-42

— U2

DIESEL ENGINE

REF. NO. NUMBER DESCHRIPTION SERIAL NUMBER -
MANIFOLD AND EXHAUST PIPE—Continued
8 263 330 R Pan Heap Scmew, No. 10-32 N.F. x " (Brass) TDFM 3359% up 2
. (OnE Usep wiTh MagaeTo 1GNETION)
18 263 356 RI__|Pan HEaD Screw, No. 10-32 N.F. x 5/8" (Baass) TDFM 38594 ue t
(Uszp w1TH MAGNETE louiTion ATTACHMENT oNLY)
19 263 328 Ri SwITCH CONTACT BLADE {BATTERY IsnIT1ON oNLY) TOFM 3855k ue 1
19 263 158 Ry MaGNETO GROunDING BLADE (MAGNETO |GNITIGN ATTACHMENT onL¥) TOFM 38554 e 1
20 50 698 0 ManiroLo Contror Lever (OprionaL wiTe 263 032 R9I) |
20 263 032 R9! | ManiroLp ConTrRoL LEvER (OPTioNAL wiTH 50 698 D) |
20 263 327 Ri SwTicH CONTACT BLADE TOFM 3859k ue [
21 53 672 DX |ManiroLo CoNTRoL SHAFT, FRONT, wiTH LEVER AND RIVET TOFM 2600f To 38593 1
22 265 195 R92 | ManiFoLD ConTror SHAFT, w/EYELET 188664, Frost TDOFM 3853k up 1
23 263 325 R2 | SwiteH BLADE MoUNTinG STRIP TOFM 38594 ue :
2h 263 31 Ry InTAkE ManiForp Ewp Cover, Front (Qacer 263 312 Rl or 283 345 R92) TOFM 38594 ue I
25 263 326 RI TeaminalL EnsutaTor [BATTERY 1GNITION ONLY) ToFM 3859% ue 2
25 263 357 RI MagnETO GrRounDing SLEEve (MAGNETO 1GNITioN ATTACHMENT ONLY) TDFM 38504 ue |
{
26 263 329 R1 " | FLAT Rouno Hoie WASHER TDFM 38594 ue 2
27 138 479 Lock WasHER, No. §0 ExTeanaL-TooTH TOFM_ 38594 ue 2
28 120 61k Hex. Nut, No. 10-32 TDFM 38594 ue 2
29 263711 R12_| Invake ManiFoLo Enp CoveER, FRONT TOFM 38594 ue I
i (BatTERy laMiTion onLy)
- {ComMPosED oF -
2  Nut 120 61k |  BLape 263 327 Ri
2  WAsHER 138 479 1 Brape 263 328 RI
1 Cover §263 311 RI 2 WasHer 263 329 Ri
| STRIP 263 325 Rl 2  Screw 263 330 RI)
2 Insurator 263 326 RI
179 800 Cap Screw, (/420 N.C. x 1-3/8" Hex. Mt !
103 025 _ Hex. Nut, 5/16-24 N.F. I
5% 509 H Coprer WasHer, 20/64" 1,D. x 5/8" 0.D. x No, 18 ca. 1
445 186 Correr Washer, |I/4" 1.0, x 1/2" 0.D. x No. 18 aa. ]
29 263 345 R92 [ Intake MansroLo Ewo CovER, FRONT TOFM 38594 ue !
(MaanETO IGniTion ATTACHMENT ONLY)
{Comrosen oF -
2 Nut 120 614 | WASHER 263 329 RI
2 \WasHer 138 k79 I Screw 263 330 RI
i Coven §263 311 Rl 1 ScRew 263 356 RI
| StrRie 263 325 Rl | SiLeeve 263 357 RI
1 InsuLator 263 326 Rl | Braoe 263 358 RI)
1 BLabe 263 327 Ri
179 800 Cap Screw, 1/4-20 N.C. x 1-3/8" Hex. Heac ]
103 319 Lock WasHer, |/4" (Meorum) '
103 320 Lock Wasuesr, 5/16" (Meoium) !
103 025 Hex. NoT, 5/16-24 N.F. I
120 614 Hex. Nut, No. 10-32 N.F. I
138 4yg Lock WasHer, No, 10 EXTERMAL-ToOTH 1

§ ~ NoT SERVICED SEPARATELY.

PRINTED IN UNITED STATES OF AMERIGA



1C-42

__h3_....

DIESEL ENGINE

REF. NG, MR ER PESCRIPTION SERIAL NUMBER Sy
MANIFOLD AND EXHAUST PIPE—Continued

30 52 515 DA iauITioN CuT-out Switcd ContacT anp TerminaL Puate TOFM 26001 To 38593 |
3 52 514 D lauiT1oN CuT-ouT SWITCH INSULATION PLATE TDFM 26001 vo 38593 2
110 504 Screw, No. 10-24 x I", Roung Heao 1

106 ha7 Lock Wasuer, 3/16" 0

Q 102 Wasugr, 13/64" 1.D. x 1/2" 0.D. x No. I8 e, 1

103 883 Intake Manirolo Prus {1/8" SiottEp, HeaoLess) 2

188 664 EvELeT, 1/% x 7/32 (Useo on §wTake ManiFoLp CONTROL SHAFT) i

250 151 RI ExHAusT ManiroLp STuo Nut 3

250 451 Rl INTAKE MAnIFOLD STub NuT L

263 308 Rgl | CasLE CLip - Russer COVERED 1

103 343 FLaT Wasuker, L7/321.D. x 1-1/16 0.D. x 3/32" i

265 913 RYl | ConracT Disc, w/Everer 188864 (WiLL Wors ror 263 317 R92) 1




— Y -

1¢-42

DIESEL ENGINE

CARBURETOR, Intemational Model F-8 {
(For Starting on Gasoline} "
{(TDFM 26001 to 38592)

~
) -82
i 813 -59
30° . 33 @
L. A-9809E

£

PRIRTED I UMITED STATES OF AMERICA




1C-42

— b5—
DIESEL ENGINE

REFT, NO. NE:’%“E‘R DESCRIPTION SERIAL. NUMBER Rgg:n
CARBURETOR, Intemnational Model F-8
(For Starting on Gasoline)
(TDFM 26001 to 39892)

I 53 458 DEX | Carburetor, 53 458 DE witw Prus, 61 338 D ]
103 025 Hex. Nur, 5/16" N.F. i

103 320 Lock WasHer, 5/16" Y

2 53 459 DA CARBURETOR GASKET |
3 25 038 HA | Drain Tuse Nur i
4 58 859 0X | Dratn Tuse with Nut, 25 038 HA I
5 61 338 0 PRIMER CONNECTION PLUG I
3 51 70l D | Drarn Tuse CLip t
7 58 8U3 DX | Drain TROUGH WITH SUPPGRT aND CLIP. i
8 250 097 RI AR VALvE ]
9 250 100 R AtR VALVE SPacer ]
120 216 Screw, No, 10-32 x 1/2" Storvep, FiLLisTer Heao ]

120 217 Lock WAsHErR, No. 10 t

e 56 537 DAX | STARTING SHUTTER SHAFT, Lona wiTH LEver anp Scaew, 31 636 D [
I 55 W@ o DUST SEAL RETAINER 5
12 45 149 Da DusT SEAL )
124 b5 110D STARTING LEVER SToP PIN 2
13 56 5h2 DX STARTING SHUTTER WITH VALvE, VALVE GUIDE AND SPRING 1
1 56 538 DAX | STARTING SHUTTER SHAFT, SHORT witH LEver aao Serew, 31 636 © |
15 52 791 Rl | Faierion Serins BaLy, 3/16" {WitL Work ror 46184 D) 1
6 g 659 D STARTING LEVER FRIGTION SPRING I
17 31 636 D STARTING SHUTTER SCREW 2
18 50 802 D DRtP TusE ADAPTER I
19 27 Bh5 D8 | Drie Hole FiLrer (Osper 60 GUT DY ]
20 50 803 D FUuer iNLET Tuee i
21 32 606 0B FuEL BowL GASKET 1
22 32 604 D FLOAT LEVER SPACER I
23 25 948 o FLeAT LEVER PIvoT ScAEW GASKET §
2Y 32 578 D FLOAT LEVER SPRiING LeaF, UPPER !
25 32 5771 D FLoAT LevER SPRING LEAF, Lower |
26 251 650 RIE | FLOAT wiTH FemrruLE anp NuT, |14 777 Anp Scaew 132 646 I




1C-42

— 45 —

DIESEL ENGINE

REF. NO, NSER DESCRIPTION SERIAL NUMBER e
CARBURETOR, International Model F-8—Continued
{For Starting on Gasolina)
(TDFM 26001 to 39592)
27 1y 777 FLOAT, RE1NFORCING NUT, No. 4-40 (Brass) ]
132 646 SLotTed Screw, No. §-40 x §/2" Rouno Heap {CaoMium PraTED) 1
28 32 575 D FLoat LeEVEr (WiLL Womrk For §251 651 R1) (Brass) I
357 030 RI FLoat Lever [WiLL Work For §251 650 Rt} (ALuminum) ]
29 251 652 R9l | Fioar anp Lever, CoMpLETE ]
(Couposep oF -
1 Lear 32 571D
| LeaF 32 578 0
{ FrLoar 251 650 Ril
| Lever 357 090 Rl)
30 5 051 DX FueL BowlL WtTH SPACER, 32 G0N D (CpriomaL wita § 390 DX) 1
|2t 7ul Lock WASHER, No, [2 (CaDHMium PLATED) 5
132 203 Screw, No. 12 - 24 x 7/8", FiiListes Heao (Caomiun PLaTep) 5
30 G 390 DX | FueL Bowl WiTH Seacer, 32 GO4 D (Cpriomac wiTw 5 051 DX) I
121 74 Lock Wasner, No. 12 (CAoMium PLATED) 5
132 203, Screw, Mo, 12 - 24 x 7/8", FiecisTer Heap (Capmium PLaTeD) 5.
31 58 840 DAX | DRain YaLve, witi Locknut, 58 837 D Boov, 64 932 D, Stem 64 536 DA ]
32 88370 DRAIN VALVE LOCKNUT i
33 €4 536 DA | DRAIN VALVE S7EM i
EU] 32 582D tocking SHAFT CAM |
35 352 352 R LOCKING SHAFT BEARING LocK I
36 32 505 DA | LocxiNG SHAFT BEARiHG "
364 359 158 Ri LockinNg SHAFT "0" Riwg 19/64 1.D. x 27/6% 0-.D. x I/I6™ THick |
37 363 Ush RI LOCKING SHAFT WASHER }
37A 32 586 D LOCKING SHAFT DUST WASHER t
33 32 87 D LockING SHAFT DusT WASHER RETAHER ]
39 32 586 O LockING SHAFT DusT WASHER SPRING
o 5080 D LOCKING SHAFT AND LEVER 1
120 622 Hex. Mur, No. 8 - 32 {CapMiud PraTeo) Ol
121 841 Lock Wasnea, No. B (Capius PLaTen) i
by 8 179 DCX | CarsureTOR Booy, COMPLETE i
(Composen oF -
I Booy § 8 419-DC
2 Pin 45 110 D
2 Retainer 45 148 D
2 SEAL 55 149 D)
L 53 837 DX | NozzLe wiTh Tuse 1
) 53 836 D METERING WELL ]
il 32 576 DX FLOAT Prvor ano SCREW i

§ — NoT SERVICED SESARATELY

PRINTED IK UNITED SBTATES OF AMERICA




TC-42

: DIESEL ENGINE

REF. NO. NS?,“;En DESCRIPTION SERIAL NUMBER R‘:g;b
CARBURETOR, International Model F-8—Continued
(For Starting on Gasoline)
(TDFM 26001 to 39592)
45 12 501 DXB | NefoLE VALVE AND CAGE WITH GAsker, 25 948 D I
he 59 241 D MesoLE VALVE CAGE GASKET I
hy 121 4b FoLLows RerFeaence No, 30
48 132 203 FoLLows REFERENCE No. 30 0
] 18377 D _5TRAINER SCREEN GASKET 7
50 29 902 DX STRAIMER SCREEN RETAIRER WITH SCREEN |
51 35 691 DA Fuer Bowr, COMPLETE :
(Composen ofF -
i Bowl 5 05t DX
| GASKET 18 3770
| GASKET 25 G48 D
| RETAIHER 29 902 DX
I Piver 32 576 DX
| ChcE 32 581 DXB
| FLoaT. 251 652 R9I)
52 64 932 D DRA IN YALVE Booy .
52 60 947 D Drip Hore FILTER FtELD REPLACEMENT Packase (ConsIsTs oF FILTER, }
27 445 DB awo Prus, 57 957 D) (Wit Work ror 27 W45 DaX) 1
37 006 D CARBURETOR NUMBER PLATE BLAsk ]
38 525 0. Drive ScREW (NaME PLate)} No. O x 3/16" 1




1¢-42

DIESEL ENGINE

CARBURETOR
{For Starting on Gascline)
(TDFM 339593 up)

171819 20 22 2324 95 g,

@ %@3,@ & dat <)

A-37902

PAINTED TN UNTTED BTRTES OF AMERNCA




TC-42

DIESEL. ENGINE

REF. NO. NTOER DESCRIFPTION SERIAL NUMBER REa D
CARBURETOR
(For Starting on Gasoline)
(TDFM 359593 up)

i 271 204 R9! | CarbursTOR, COMPLETE |
103 025 Hex. Nut, 5/16" N.F. 4
103 320 Lock Wasser, 5/16" 4
2 53 459 pa CARBURETOR GASKET |
3 58 843 DX | DraIn THROUGH wiTH SurporT anp CLIP 1
4 56 537 DA% | STARTING SHUTTER SHAFY, LONG WiTH Lever aND Scazv, 31 636 D |
5 45 148 D DusT SeaL RETAINER z
6 45 14y DA DusT SeEAL 2
7 362 551 Ri CHoKE |
8 56 530 DAX | STARTING SkuTTER SuAFT, SHORT WiTh LEVER AND SCREW, 31 636 D 1
9 52 791 R FricTion Sering BaLL, 3/16" (WiLL Work ror 46 184 D) [
0 L6 059 D STARTING LEVER FRICTION SPRING !
1 31 636 0 STARTING SHUTTER SCREW 2
iz 362 550 Ri FyeL ApJustHeEnT LEVER !
132 760 Screw, No. 8-32 x 1/2" Rounp Heao !
13 360 599 Rol | “0" Rins, 3/18" t.D. x 5/16" 0.D. x I/16" Wibe i
14 362 548 RI NEEDLE VALVE !
5 45 110 D STARTING LEVER STOP PIN 2
6 362 SUT RI VENTURI 1
17 32 582 D LOCKING SHAFT CaM ¢
18 352 352 RI LoCck ING SHAFT Bearing Lock 1

i9 32 585 DA Lock ING SHAFT BEARING b
20 359 158 RI LocK ING Suart "O" Rins, 19/64" 1.0, x 27/64" 0.D. x V/I6" Wiee I
21 -363 4sh RI LOCK ING SKAFT WASHER !
22 32 588 D Lock ING SRAFT Dust WASHER !
23 32 587 D LeckING SHAFT DusT WasHER RETAINER |
24 Lock ING SRAFT DusT WasHER SPRING i

32 586'0




T€-42

DIESEL ENGINE

REF. NO. NOMOER DESCRIPTION SERIAL NUMBER RESD
CARBURETOR—Continued
(For Starting on Gasoline)
(TDFM 39583 up}
25 50 801 D Lotk ING SHAFT AND LEVER ;
120 622 Hex. Nur, 8-32 {Caomtum Praven) ]
121 8l Lock WasHer, No. § {Capmium PLaTeD) |
26 362 543 R9Y | CarsureToR Booy, CoMPLETE 1
(ComPosED oF ~
2 Pin 45 110 D
2 Rerainer U5 148 D
2 SEAL - b5 1hg DA
1 Boor §362 54k RE
I VENTURI 162 547 RI)
21 362 552 RI Fuer IwieT Tuse 1
28 32 606 DB FueL BowL GASKET i
29 32 &0l D FLOAT LEVER SPACER I
30 25 948 D FLoat LEvER PivoT SCREW GASKET ]
3l 32 578 0 FLoaT LEVER SPRING LEAF, UPPER 1
32 32 577 D FLoaT LEVER SPRING LEAF, LOWER 1
33 251 650 RIt | FLoAT wiTn FerauLe, wiTa NuT, L4 777 anD Screw, 132 646 1
3k 114 777 FLoaT, REinFoRcinG NuT, No. L-BO (Brass) 1
132 6Ls SLotTen Screw, No. W-LO x 1/2" Rouno Heao {Capuium Praves) I
35 32 575 D FLoaT Lever (WiLL Work ror § 251 651 R1) (Prass) t
35 357 050 Rl FLoaT LEver {WiLL Work ror § 251 &5E R1) (ALuminum) |
36 251 652 R9I | Froat AnD LEVER, COMPLETE |
{ComPoseD oF -
| Lear 32 577 D
| Lear 32 578 D
| FLOAT 251 650 RE|
[ . Lever 357 090 R1)
37 5 05t DX FueL BowL wiTH Spacer, 32 604 D {Oprvional wiTH 9 390 DX) |
121 74y Lock Wasueg, No. 12 {Capmium PLATED) 5
132 203 Screw, No. 12-24% x 7/8", FiLcisTer Heao (Capmium PLaTen) 5
37 9 390 DX Fuel Bows WITH SPACER, 32 604 D (OeTronaL wiThH 5 051 DX) |
121 74t Lock WAsHER, No. 12 (Caomium PLATED) 5
132 203 Screw, No. 12-24 x 7/8" Fiivister Heap {Cabmium PLaten) 5
38 58 840 0aX | Dratn VaLve, with Lockwut, 58 837 D Booy, 64 932 D Svem, 64 536 DA ]

§ - NoT SERVICED SEPARATELY

PRINTED IN UMITED 8TATES COF AMERICAR




1¢-42

DIESEL ENGINE

REF. NO, NiSER DESCRIPTION SERIAL NUMBER po
CARBURETOR-Continued
(For Starting on Gasoline)
{TDFM 39593 up)
£ 58 837 D DRa 1N VALvE Locxnot | !
o 64 536 DA | Drain VALVE STEM ]
1]
b 32 576 DX § FLoaT PiveT AND SCREW 1
b2 32 581 DXB | NeeoLe VALvE awp CAGE wiTH GaskeT, 25 948 D 1
i3 59 241 D NeeoLe VALVE CaGE GASKET 1
Ty iz5 7h FoLLows Rergrence No. 37
Lg 132 203 FoLLows RerErence No. 37
kg 18 377 D STRAINER SCREEN GASKET H
47 29 902 DX STRAINER SCREW RETAINER WITH SCREEN l
48 35 691 DA Fuee Bowe, COMPLETE !
{CoMposED OF ~

| BowL 5 031 DX

| GASKET 18 377 D

| GASKET 25 948 D

| RETAINER 29 902 DX

| Pivor 32 576 DX

| Cact 32 501 DXB

| Froat 25§ 652 R9I)
g 6t 932 D DraIN VaLve Boor ;

37 006 D CanpuReTor NuMBerR PLATE BLANK

38 525 D

Drive Screw (Mame PLate) Ne. O x 3/16"




— 52 —

DIFSEL ENGINE

TC-42

FUEL INJIECTION NOZZLES, PIPES, GEAR AND CONNECTIONS (8
(For engines equipped with IH Fuel Injection Pump)

Injection pump
air cleaner

B-5796D
REF, NO, NOEER DESCRIPTIGN SERIAL NUMBER reoo
i 251 0]45 RI2 InJecTion PirPe, CoMPLETE {CvLispER No. 1) [
(Conposep oF -
2 Sueeve 250 610 R2 | Pire - § 251 O45 R|
i Nut 250 617 R1 | Nut 251 050 R2)
A 250 617 RI InJeEcTion PiPe Nut (Nozzie Ewp) N
IB 250 610 R2 INJECTION P3sPE SLEEVE g
2 251 Ob6 R12 | InsEcrion Pipe, CompLETE (CYLinDER No. 2) T
(CofPosen oF -
2 SLeeve 250 610 R2 I Pipe  § 251 OUE RI
I Nut 250 61T RI | HNuv 251 050 R2}
3 251 o7 RI2.] twuecTion Pire, CowpLeTe {Cviimper No. 3) I
{CouposEn oF -
2 SuLeRve 250 610 R2 i Pipe  § 251 D47 RI
1 Nur 250 617 RI | Nur 251 050 R2)
Y. 251 048 RI2 | ImuecTion Pirg, CompLETE (CyLiNoER No. W) |
(ComPosen oF -
t Brock § 27 926 DA i Nur 250 617 RI -
2 Steeve 250 810 R2 ! Piee  §251 OM8 RI S !
T NuT 251 050 R2) ' ‘ o
§ ~ NOT SERVICED SEPARATELY
@— Preing FoR CHASSIS REFER TO "FUEL AND GASOLINE TANKS AND PiPING"

" PIUNTED IN UNTTED HTRATES OF AMERICA




- — 53—

DIESEL, _ENGINE

1¢-42

PART )
ACF. NO. ohaRr DESCRIPTION SERIAL NUMBER R:g.‘b

FUEL INJECTION NOZZLES, PIPES, GEAR AND CONNECTIONS—Continued
(For engines aquipped with IH Fuel Injection Pump)

5 251 049 R92 | Sev or Y InyzcTion Piees, CompreTe )
{CoMposeD ofF -
1 Pire 251 o5 R12 | PirE 251 O47 RI2
I Pire 251 Obg Ri2 I Piee 251 OWG RI2)
5A 3L 12i b NozzLe Booy Stup Nut 8
6 250 607 R3I | Nozzee FiTring WiTh Sear, 250 608 RI, Screen 26H 037 Ano
Ring, 264 038 R9I) L
181 380 Car Scaev, 3/8 x 2-1/4" N.F., Hex, Heao B
1 12 593 D NozzLe BLEEDER VALYE i
74 26l 037 R92 { NozzLz Screen b
1B 264 038 RI NozzLE SCREEM RETArnER Ring (TRu-ARC IaTERNAL .5000-50) p
8 250 608 Ri | Nozzie FiTTing Dust SEAL D
9 37 148 0. | NozzLe VaLve GaskeT 8
94 37 47 b Nozzte VaLve Nur. 2
10 37 15C¢ D NozzLE VALVE SPACER }
I 37 156 DA NozzLE SPRING I
12 37 152 D8 Nozzie VALVE wiTH SPRING, 37 46 DA awo 2 Nuts, 37 147 0 L
13 250 OT9R9Y | InsecTion NozzLE, COMPLETE B

(Couposep oF -
I Vave 32 93 0
I Seacer 37 150D
3 Gasker 37 18
|

VALVE AND

PLaTE 250 60U R3
Frrrine 250 607 R3I
Booy 251 043 R |
SEAL 251 okl R

R[] —|—1—

Serines 37 I52 DB SCREW 151 380)

14 © 250 604 R3 NozzLE [NJECTOR PLATE I
i5 37 18 o NozzLe INJEcTOR PLATE GAsseT (WiLL Worx For 250 605 RJ) 1
16 251 OB3 RIT | Nozzig Bopy witH DusT Sears, 250 608 RI AND 250 OU4 R1 H

17 251 ol pe Nozzie Bobr DusT SeAL N
18 25t oh2 Ry PRE-CoMBUST 1ON CHAMBER GASKET 8
19 251 o[ R1 Pre-CoMBUST 1ON CHAMBER I
21 27 927 DA INJECTION PIPE BRACE WASHER i
22 63 035 D INJECTION Prere BracE I
179 816 Cap Serew, 5/16 x 3/4" N.C., Hex. Heap [

103 320 tock Waswer, 5/16" !

/
23 ' 37 165 D FeNaL FueL FILTER OutLEY Pipe Nut (Punp Enp) 2
2l 29 538 D fwsecTion Puwp BREATHER Tuse Cirp 1
25 16 45 p INJECTION Pusp BREATHER TuBE CLip FELT i
26 &l 642 DX INJECTION Pudp BREATHER TuBE WITH 2 Nuts, 37 165 D ]
27 YRR INJECTION Pusp AR CLEANER Tuse NuT 2
28 37 383 0 INJECTION PUNP AIR CLEANER TUBE ELBOW i
28 37 323 oX [NJECTioN Pune AR CLEANER Tuse ELsow witH Nut, 37 [65 D ol
29 260 390 R93 | Fuer O1L PRESSURE GAUGE WiTH Dampenew, 262 856 RI

(Oroer 263 791 R92) TDFM 27237 ue f

30 63 009 DAX | FyNAL FuelL FILYER OUTLET PIPE WITH 2 Nuts, 37 165 D |
304 22 507 D FueL FiLTer OutLeT Pree ConMeEcTor (FriTer END) i
3] 63 047 DAX | FimaL Fuet FiLver InLeT Pipe with 2 Nuvs, 37 165 D I
32 37 165 D Fuel FiLTER IMLET Piee Nut 2
. 33 38 026 DM FueL FieTER INLET P1PE CoNneECTOR (WATER TRAP END) 1
33 30 026 DMX | FueL FILTER INLET PiPE CONNECTOR wiITH NUT, 37 165 D (WATER TRAP END) I
= 34 37 323 D FuEL RETURN TuBe ELsow (Pusp Eno) !
3 37 323 DX | FueL Revumn Tuae Eteow wivs Nur, 37 165 D i
I,

5 37 165 D. FueL Retuad Tuse Nut {IN CHECK VALVE END).




— 5h —

DIESEL ENGINE

TC-42

REF. NO. HUmBER DESCRIPTION SERTAL NUMBER Aron
FUEL INJECTION NOZZLES, PIPES, GEAR AND CONNECTIONS—Continued
(For engines equipped with IH Fuel Injection Pump)
35 25| 050 R2 | Imoection Piee Nut Ty
37 22 507 D AUX) L1ARY FUEL FILTER INLET PIPE CONwECTOR (WATER TRAP EnD)
36 22 510 D AUXIL1ARY FUgL FILTER OutLeET Prere ELBov {(Pump Eno) |
39 63 045 DAX | Auxrirary Fugl FiaTer Outiet PIPE WiTH Nuts AND NiPPLES [
Lo 250 54 R1I | Avxiirary Fuer FirTer InteT Pipe WivH HuTs anp NiPPLES |
Ly 46 58 b INJECT1ON PuMP GEAR TiMIHG [NDICATOR TDFM 24794 e |
425 4715 cap Serew, 3/B x 1-1/8" N.F., Hex. Heao TOFM 24794 ue 3
i5 50 kiz oA INSECTION Punp Gear, 5% TEETH I
ke Iits cap Screw, 3/8 x 1-1/8" N.F., Hex. Heao 3
ke 62 939 DB FUEL INJECTION PuMp GASKET ]
k7 59 676 D CAMSHAFT GEAR NuT ]
173 62 943 D INJECTION Pumup Gear Hus I
9 260 157 R92 | ScAvEseING CHECK VaLve, ComLere {ORDER 266 £05 R9I) TOFM 27067 1o 37016 1
55 264 710 RI fHJECTION PIPE CLAMP TOFM 35194 e !
56 263 131 Ri InJEcTion PIPE CLAMP Pad TDFM 35194 ue 2
57 263 180 RI IHJECTION PiRE CLAMP ’ TOFM 35150 we
58 264 712 RI IngeeTion PIPE CLAMP TOFM 3550 up 1
59 264 142 RI tNJECTION Pipe CLAMP PaD TOFM 35194 ue 2
181 316 cap Screw, |/ N.E. x 1-1/8" Hex. Heap TOFM 35194 up 8
115 547 Locknut, 1/4-28 Hex. TOFM 35194 ue 8
£0 264 143 RI 1MJECTION PIPE CLAHP TOFM 35194 we 1
69'\
103 026. fnaEcTioN Pump MounTine Stup Mut, 3/8-24 N.F.
{Use witH 260 U89 FLange STup}, ]
16 45 0 Fuel FILTER PIPE CLAMP FELT
37 323 BX FuEL ReTurn TUBE ELBOW (NOT USED WiTH SCAVENGING CHECK Vaive) I
37 323 DX FINAL FUEL FILTER INLET PIPE ELBOW wITH NuT,37 165 D (FiLTer Enp) t
38 026 DMX | FinAL Fuew FILTER FNLET PIPE CONREGTOR WrTH NuT, 37 165D {FiLTER END) !
259 549 R9| | ImuecTion Pup GEAR TiHInG INDICATOR SERVICE PACKAGE
{ConsisTs oF ONE INDICATOR, 46 581 O awD THREE ScREws, 425 L75)
(WsLL Work ror 46 581 pX) TOFM 26001 1o 27236 1
259 637 RI InJection Pipe Crawe (Osoer 264 1W4 R91) TOFM 26001 ta 35193
* 260 304 R FUEL RETURN TuBr ELsow (USED WITH SCAVENGING CHECK VaLve,2€0 757 R92) 1
260 189 r1 INJECT 10N PuMp France Stup (T Be Useo WiTh 8 73 DX
Founp In Pude CAtaLos, PU-27A) J
262 856 R SPIRAL TYPE DAMPENER TOFM 27237 up 1
263 791 R92 | FueL 0. PREssure Gauee FIELD SERVICE PACKAGE (CansisTs oF Gauce,
260 390 R93, Dampener, 262 856 RI anp InsTRucTion Tac)
(Wit Work rFor 260 390 RS2) TOFM 27237 vp
264 14N R92 | PiPE CLAMP SERVICE Packace (WiLL Worx rom 259 637 RI) TDFM 26001 To 35193 %
(ConstsTs oF =
| CLawp 263 180 RI 1 CLAMP 264 710 R
2 Pap 263 181 RI I Came 260 712 RI
2 Pap 26L 142 R 8 LocknuT 115 ShT
| Crawp 264 143 RrI 8 Cap Screv 181 316 )
265 605 ROl | Fucl RETURN Tuat SERViCE PACKAGE (COnsIsTs of | Tuse (Puwp 7o
Retuan Prpe), | ELsow, 37 323 DX awo | Mut, 37 165 D) {4111 Work .
Fos 260 157 R92, 260 [50 R1, 260 759 Re2, 260 760 RI, 260 761 RI,
260 836 RI1, Anc 354 057 R2) 1 te
X - As REQUIRED

PRINTED IN UNITED STATEZ OF AMERICA




1C-42

— 55 —

DIESEL ENGINE

REF., NO. NS?.T;R DESCRIPTION SERIAL NUMBER R'é‘g;n
IH SINGLE PLUNGER FUEL INJECTION PUMP
65 310 DI03[ FueL IwoecTion Puwe {1k00 RPM) (112 ResuLation) (¥ TO- 14 EncInES 26001 To 26814
&5 3% DIOT| Fuer Imsection Puwe {1400 RPM) (11€ ResuLation) G 70- 1hA Enaines 26815 ue
t6 B4G RII MAcHINE Screw, 3/8 x 2-1/2" N.C., Hex. Heao wiTh Lotk WASHER ?
179 851 Cap Screw, 3/8 x 3" N.C., Hex. Heao I
179 843 Cap Screw, 3/8 x I-1/2" N.C., HEX. Heap
103 32} Lock Wasner, 3/8" i 2
AMERICAN BOSCH FUEL INJECTION PUMP (Special)
257 64t R9] | Bosch FueL [NJECTION PUMP ATTACHMENT
{FOR FACTORY APPLICATION - ORDER ON MACHINE ORDER FORM) 1
0-40 FueL fNJECTION PuMe SEAL, SHORT |
B 000 DA | FueL lwsecTion Punp GeAr Hus [
2736 D FUEL INJECTIGN Pudp GASKET, LonG 3
17 OBk R{ . IngECTION Pukp BoLT Nut 2
27 927 DA fnagcTion PyPE BRACE WASHER 1
§6 583 DA | Fuer InJecTion Pump GAskeT I
50 626 D ;| iwsection PrPE BRace i
253 415 R12 | IngEcTion Pipe, CompueTe (Criinper No. I} wirH 2 SLEEVES,
. 250 610 R2 anp 2 nuTs, 25C 617 Ri 1
253 416 R12 | (nJecTion Pipe, CowrigTe {CYLinoer No. 2) WiTH SLEEVES,
250 610 R2 anp 2 Nuts, 250 BIT RI I
253 §17 R12 | Insecyion Pree, CowpLery (Cviinoer No. 3) wiThH 2 SLEEVES,
250 410 R2 ano 2 Nuts, 250 617 R] ]
253 518 RI2 | Iwaection Piee, CowpLeTE (CYLiwper No. L) wiTi 2 SLEEVES,
250 6i0 R2 ano 2 Nuts, 250 617 Rl I
253 519 R92 | 51 of U IsyecTion PiPES, COMPLETE I
j (CoNsisTs oF -
I Pire 253 4I5S RI2 I Piee 253 BT RI2
I Pire 253 MIGRIZ I Piee 253 M8 Ri2)
258 B33 R92 | FusL InaecTion Pukp, COMPLETE & (rvre "R™)
{1400 RPM - 11% RecuLaTion) {WiLL Work For TyPE Ky,
253 420 ROj asp Jvee "Q", 295 833 RI1) !
179 B2 car Screw, 3/8 x 1-3/8" N.C., Hex. Heao 2
179 851 cap Screw, 3/8 x 3" N.C., Hex. Heao
Iz3 35k MacHinge Screw, 3/8 x I" N.C., Hex. Heap WITH lock WASHER 1
Y23 357 MacHine Screw, 3/8 x 1-1/2" N.C., Hex. Heao wiTH Lock WASHER 1
103 321 Lock WasHer, 3/8". 2

TAIRETER YO - INJECTION PUMP PARTS CATALOG, PU-2TA WHEN ORDERING DETAIL PARTS

FOR COMPLETE IHJECTION PUMES AND ALSO FOR SPECIAL INJECTION PuMps NOT

LISTED ABOVE. FOR SPEED CHARTS SEE INJgEcTiON Puwp Parts Catalos, PU-27A.




— 56

1C-42 DIESEL ENGINE

FUEL INJECTION NOZZLES, PIPES, GEAR AND CONNECTIONS
(For Engines Equipped with IH Fuel Injection Pump) (Special)

18<

TB~wae

h: s o

Vw

¥

PRINTED IN UNITED STATES OF AMERICA




T¢-42

DIESEL ENGINE

REF. NO, Wb ART DESCRIPTION SERIAL NUMBER REaE
FUEL INJECTION NOZZLES, PIPES, GEAR AND CONNECTIONS
(For Engines Equipped with Bosch Fuel Injection Pump) (Special) ,
| 253 415 R12 | Ingection Pire {MNo. | Cviinoer) Witk Two SLeeves, 250 610 R92
anp Two NuTs, 250 617 RI ]
2 253 46 RI2 | InsecTion Pipe (No. 2 Cviiwoer) with Two Steeves, 250 610 R92
anD Two Nuts, 250 617 RI I
3 253 417 RI2 | Ingection Pipe (No. 3 Cviimper} wiTh Two SLeeves, 250 610 Rg2
anp Two Nuts, 250 617 RI ] I
4 253 418 Ri2 | invecyios Piee {No, ¥ Cviinper) wiTh Two SLeeves, 250 610 R9Z
ano Two Nuts, 250 67 RI : 1
5 253 419 R92 | Set or Four IngEcTlow Pires, 293 U415 Ri2, 253 Lig RIZ2,
253 417 RIZ_ano 253 18 RI2 I
54 3 121 D NozzLE Bopy STuc Nut 8
6 250 607 R3) | MNozzie FisTing Wirs DusT Sear, 250 608 RI, Screew
26% 037 R92 anp Rina, 264 038 R9I i
181 380 Car Screw, 3/8 x 2" N.F., Hex. Heao 8
7 32 493 D NozzLe BLEEDER VALVE N
T4 264 037 R92 | Nozzie ScREEN N
Ji:] 264 038 RI NozzLE ScREEN ReTAinins Rine [TRU-ARC |NTERNAL .5000-50) 4
8 250 608 Ri MozzLe FiTTsne Dust SEAL 4
9 37 148 D NozzLe VALVE GASKET 8
94 37 147 D NozzLe VaLve Nurt 2
o 37 150 D NozzLE VALYE SPACER 4
“ 37 146 DA NozzZLE SPRING i
i2 37 152 B NezzlL€ VALVE AND SPRING ]
13 250 079 R93 InJEcTion NozziLe, COMPLETE L
(Composep oF -
I VALVE 32 k93 D 1 PLATE 250 604 R2
| Spacer 37 150 D 1 FITTING 250 607 R
3 GASKET 37 18 {  Booy 251 QU3 Ril
I VaLve awn 1 SeaL 251 oub RI
SPRINGS 37 152 DB 2  Screw 181 380)
th 250 604 R2 NozzLe Booy InJECTOR PLATE N
15 37 148 D MozzLE Boby INUECTOR PLATE GAskeET (WiLL Work For 250 605 R1) N
i6 251 043 RII | Nozzie Booy wiTH DusT Seacs, 250 608 RI awo 251 ol rI N
17 251 Obiy Rl NozzLE Soor DusT SEAL 3




— 58 —
| 1C-42 DIESEL ENGINE

REF. NO, N RER DESCRIPTION SERIAL NUMBER po
FUEL INJECTION NOZZLES, PIPES, GEAR AND CONNECTIONS—Continued
{For Engines Equipped with Bosch Fuel Injection Pump) (Spacial)
18 251 042 RY PRE-COMBUST 10N CHAMBER GASKET 3
] 251 0t) Rl Pre—ComBusTIoN CHAMBER 4
21 8 000 DA InJecT 1ok Pump GEAR Hus I
22 46 583 pa INJECTION PuMP GASKET 1
23 50 k12 DA IngecTion Pume Gear, T4 TEETH [
hz5 475 MacHine Screw, 3/8 x [-1/8" N.F. T3
25 45 58k o lagecTIon Pump Gear TImMing INDICATOR !
425 75 MacHine Screw, 3/8 x 1-1/8" N.F. 3
26 50 626 D INJECTION PIPE BRACE i
179 816 Cap Screw, 5/16 x 3/4" N.C., Hex. Heap t
103 320 Lock Wasker, 5/16" i
264 27 927 DA INJECTION PIPE BRACE WaskER |
27 253 42l RA1 | Fuee FiiTeR OutLeT Pire witH 2 Nuts, 37 165 D |
iz, - . 28 37 165D FueL Pipe NuT h
S
35 g2 128 o INJECTION PumMe QverFLow PiIpg CLiP i
37 30 ko2 D IndecTioN Pump QuerFlLOw PIPE ELBow H
38 29 898 b insECTION PuMp OverFLow PipE ELsow NuT '
39 30 402 DX InJecTion Pume OverFLow Pipe Eceow wite Nut, 29 898 D
i 50 607 DX FueL FiiTer OutLeT Pipe ELsow with NuT, 37 165 D {Pume Exp)
L2 50 607 D fueL FioTer OuTLeT Pire ELeow (Pume Enp) | Q
I3 60 144 ox IndECTION PuMp OvereLow Pire wiTH Nut, 29 898 0 |
li5 38 026 DM | PRiMaRY PumP INLET PIPE ConnecTorR (PuMP Exp) t
45 38 026 OMX | Primary Pudp 1aLet Pipe ConnecTor wiTs Nut, 37 165 D (Pump Enp) i
IT4 51 b3k p Primary PuMp lncer Pipe ELacw {Pump Eno) |
47 50 607 DX FuEL FILTER INLET PipE ELsow witd Nut, 37 (65 D {Pump Enp) 1
g 253 423 R1t | Primary Pump To FueL FiLTER PipE, wiTH 2 NuTs, 37 165 D |
50 250 610 R2 InJECTION Pipe Sigeve {Nozzie Emp) 8
51 250 617 Rl ImuecTson PiPe Nur (Nozzie Eno) 8
52 251 080 Re Ingection Pipe Nut (Pump Eno) y
26l 149 R [NJECTION PiPE CLAMP 2
181 316 Cap Screw, |/B N.F. x I-1/8", Hex. Heao 3
115 547 Lock WasHEr, /4" 3
264 715 RI INJECTION PiPE CLAMP 2
181 116 Car Screw, [/4 N.F. x I-1/8" Hex. Heap 3
115 547 Leck Wasuer, |/4" 3
264 150 RI InJECTION PIPE CLAMP Pap 4
264 154 R9Z | InsecTion PreE CLAMP FIELD SERVICE PACKAGE (Wili WORK FOR
259 637 Rl on 1H Pump) ]
(ConsisTs oF -
2 CLamp 264 tho Rl & Screw 181 316
4 Pao 264 150 R 6 Wasuer P15 547) \
2 CLamp 264 715 RI

PRINTED It# DNITED STATES OF AMIRICA




1C-42

DIESEL ENGINE

AUXILIARY AND FINAL FUEL FILTERS
(For Engines Equipped with IH Fuel Injection Pump)

o ———1
i

[

et — — -2

——=

e — 3 A

A-18081€
REF. NO, v DESCRIPTION SERIAL NUMBER Aain
259 632 ROI | Auxiviary ano FinaL Fuet Fi1LTER, CoMPLETE (CONSISTS OF
ReFgReNCE No. 1 TO 15 IncLusive) T
179 860 Cap Serew, /16 x 1-1/4" d.C., Hex. Heac 2
103 332 Lock Wasuer, 7/16" 2
| 3% 671 D FugL O1L FILTER BLEEDER z
2 13 727D FUEL O1t FILTER CaSE S7uD GaAsKET (OPTIONAL WiTH 365 130 R1) 2
2 365 110 Rl Fuelr Ot FiLTER CASE STuD GASKET (oeTioMAL WiTH 13 T27 D} 2




TC-42

— €0 —

DIESEL ENGINE

REF, NO. MG DESCHRIPTION SERIAL NUMBER e,
AUXILIARY AND FINAL FUEL FILTERS-—Continued
(For Engines Equipped with IH Fuel Injection Pump)
3 g 591 B Auxitviary Fuer Q1L Fiurer Case Bout 1
.34 259 482 ROl | FimaL FueL @ii FiuTer Case Boiy |
I 13 729 D Fuer Ore Fiuter Case 2
5 62 98 D AuXiLiaRy FUEL OrL Fiuter ToP Prave |
6 62 9U5 DA | AuxiLiary FueL O1L FILTER ELEMENT, COMPLEYE ]
{CoMPOSED OF -
! Erewsnt 62 SH6 DA
| PuaTe g2 948 b
1 PLATE 64 520 DA
| GASKET 64 521 D)
1. 62 9kh DA AUXTLIARY FUEL Q1L FILTER ELEHENT ]
8 64 520 DA AuxiLlary Fugy Ol FiuTeErR BorToM PLATE |
9 &4 521 D AuxiLisRy FueL CiL Fiuver BotroM PLATE GASKET 1
10 13 7128 D FueL O1L FILTER CASE GASKEY 2
b 22 516D AUX1LIARY FUEL OL FILTER InLeT PiPE EpoW {Fi1LTER END) -l
It 22 510 D AUXILIARY FUEL Ol FILTER OUTLET PiepeE ELeow {(Fi1LTER Enp) ]
12 9982 T FueL Fie7er DRAIN Cock )
13 37 3R3 D FiNaL FueL OrL FILTER IMLET PIPE ELBOW !
3 373230 Finar Fuer O1L FiLTer OurLey Pire Elbow 1
13 37 323 DX FINAL FUEL OiL FILTER QUTLET Pree E£iBow Witk Nut, 37 165 D |
13 37 323 DX FinaL FueL OiL FILTER InLET PIPE ELBow wiTH NuT, 37 §65 D f
1] 9313 D FueL O1L FiLTER BAse ]
179 860 Cap Screw, T/16 x I1-1/M4" N.C., Hex. Heap 2
103 332 tock Wasner, J/16" 2
i5 2599 479 R92 | FinaL FUEL FILTER ELEMENT {PuraLator) (OPTionaL wits 266 839 R9I) 1
15 266 839 Rl | FinaL Fust FILTER ELEMENT {Skinner) (OpTionan witH 259 79 R92) t

PRIMTED IN UNITED BYATES OF AMERICA




DIESEL ENGINE

FUEL FILTER
(For Engines with Bosch Fuel Injection Pumps) (Special)

TC-42

™ . N

> 1

_/ B.2802p
REF. NO, NE‘:";ER DESGRIPTION SERIAL NUMBER ’ n:g"u
1 255 6909 RGI | FueL FILTER, COMPLETE
179 82 Cap Screw, (/16 x 1-1/2" N. C., HeEx. Heap I
163 322 Lock Waswer, 7/16" 1
1A 39 677 DA | FueL FiLTer BLeeoer 1
2 259 482 rol FUEL FiLTER CasSE BoLT . |
3 13 7270 FUEL FILTER CAST STUD GASKET |

b 13 729 b FUeL FiLTeER Case |




7¢-42

— G —

DIESEL ENGINE

REF. NO, et A DESCRIPTION SERI1AL NUMBER Ao
FUEL FILTER—Continued
{For Engines with Bosch Fuel Injection Pumps) (Special}
9 259 U479 R92 | FusL FiL7er ELeMENT (PurcLaToR PR-66-3) !
ih 13 728 D FUEL FILTER GASKET 1
12 251 189 Ri2 | Fuer FiuTer Base i
13 9582 71 FueL F1e7eR DRAIN VALVE 1
ih 172 558 ExpaNsIGN Prua, I-1/4" 1
t03 878 PiPe PLuG, 1/4" Sauare HeaD t
103 883 PiPE PLUG, 1/8" StorTEn {HEADLESS) ]
103 834 Pire PLUg, |/B"™ StoTTED (HEADLESS) 1

PRINTED IM UNITED STATES OF AMERICA

-t




1C-42 DIESEL ENGINE

WATER TRAP AND CONNECTIONS

B-4480 4
REF. NoO, NS:!I:ER . DESCRIPTION SERIAL NUMBER o
1 251 355 Rl | WATer Trap, CompLETE ‘ ]
{CoMposep ofF -
| VENT ScREW 60 871 DA
| GLAss 60 877 D
I BarL 60 878 ox
| ScrREW 251 3W7 RI1t
I Screen 251 348 r9I
| GASKET 251 352 Ri
! Top wiTH Pus. 251 380 R9I)
103 323 Lock Washer, [/2" !
179 893 Cap ScrEw, |/2 x 3" N.C., Hex. Heao ]
2 251 749 r1 WA TER TRAP BRACKET I
179 839 Car Scmev, 3/8 x 1™ N.C., Hex. Heap 2
103 321 Lock WasHer, 3/8" 2
3 51 527 DB WA TER TRAP BRACKET GASKET ]
N 251 34T RI1 | WATER TRAP DRAIN SCREW WiTH SCREW HANDLE ]
5 24 805 D ExPansion PLus, 3/8". i
6 251 380 R91 | WA TER TRAP ToP wiTH PLus, 28 805 D ]
7 60 871 DA WA TER TRAP VENT ScReEW ]
3 251 348 R91 | WA TER TRAP ScREEN WITH Top ANG BoTTOM I
9 251 352 RI WA TER TRA® BOWL BASKET ]
10 60 877 © WA TER TRAP GLASS BowL ]
11 60 878 px WA TER TRAP BAIL WITH THUMB SCREW- I-




— &y —

TC-42 MEMORANDA

PRINTED TN UNITED STATES OF AMERICA




— 5

TC-42

ELECTRICAL SYSTEM




ELECTRICAL SYSTEM

SPARK PLUG, CABLES, DISTRIEUTOR OR MAGNETO DRIVE AND BRACKET . o

1C-42

4
.

I

[

-

AT I

<
REF. NO, Wty 1 DESCRIPTION SERIAL NUMBER B -
| 3 405 H SPARK PLUG GASKET n
2 262 U5l R91 | Spark PLua (CHampion 44) 7/8"-18-15/16" (OpTionar wiTh
42 713 DB or 258 999 R9I) h
2 32 713 DB | Seark PLue (AC-18) 7/8"-18-15/16" (OpTioNsL wiTH
262 454 R91 or 258 999 ROI) ! Q
2 258 999 R91 | Seaak PLue (Auto-Lite T-15) (OPTionaL wiT 262 45U RII or 32 713 DB) l
3 266 766 RII | CoiL 7o MamIFoLD SwiTeh CAsLE TDFM 38594 ue !
h 266 769 R91 | Seark PLus Casie No. | (WiLL work ror 65 335 D) [
5 266 783 R9) | Seark PLuc Casie No. 2 [WriL womk ror 65 342 D) |
6 266 782 R9! | Seark PLus CaBLE No. 3 {WiLL work For 65 337 D) !
7 266 719 R91 | Seark PLu¢ CamLE No. U (Wil work ror 65 325 D} ! g
) 263 3t4 R91 | Ruseew Rina, 3/8" I.D. , TOFM 38594 ue !
) 263 313 Rt | Ruseer Ring, 9/16" 1.D. TOFM 3859% ue I
9 25 900 HO | RuBBER Ring, 1727 1.D. TDFM 26001 1o 38593 [
10 el 543 DISTRIBUTOR OR MAGNETO DRIVE GEAR Key (Wooorurr, 3-1/8 x 1/2") I <
1 {03 ook SERViCE MeTER DRIVE GEAR KeY R
12 62 1493 3] DisTRIBUTOR OR MAGNETO BoLT WasHER {TWO USED w1 TH MAGNETO laNiT1ON) |

PRINTED IN UNITED STATES OF AMERICA




T¢-42

— 67 —
ELECTRICAL SYSTEM

REF, NO. NG;‘;'ER DESCRIPTION SERIAL NUMBER nzg-'n
SPARK PLUG, CABLES, DISTRIBUTOR OR MAGNETO DRIVE AND BRACKET-Continued
13 179 846 Cxp Screw, 3/8 x 1-7/8" N.C., Hex. Heso !
103 321 Lock WASHER, 3/8" Serine (Meoium) I
14 179 843 Cap Screw, 3/8 x [-1/2" N.C., Hex. Hean i
103 321 Lock WAsHER, 3/8" Semine (Mepium} |
15 55 780 DD Dt8TRiBUTOR OR MAGNETO FLANGE GASKET ]
16 352 560 RI DISTRIBUTOR OR MAGNETO DRIVE SHAFT . !
11k 498 HExedaM Nu.. /8" N.F. i
17 352 080 R91 | Disvrisutor or MaGNETO DRIVE SHAFT OfL SeaL |
18 2 473 pa DisTRIBUTOR OR MAGNETO DR1VE SHAFT BUSHING 1
19 258 178 R91 | MacnETa BrackeT, B 394 DAX wiTs SHaFT 352 560 R1 (WiLL Work For B 394 DX}
TOFM 26001 To 26286 I
19 8 39% 0AX | MacueTo BrAckeT, CompLETE TOFM 26287 vo 2980k 1
{ComposeD oF -
i BRACKET § 8 394 pa
I BUSH I NG 2l 73 DA
] WASHER 62 493 p
I SEAL 352 080 Rot)
179 82 CAP Screw, 3/8 x 1-3/8" N.C., Hex. Heac LD
179 83 car Screw, 3/8 x 1-1/2" N.C., Hex. Heao 1
179 846 Car Screw, 3/8 x 1-7/8" n.C., Hex. Heap |
103 321 Lock Washgr, 3/8" 6
19 261 206 RI1 | DIsTRIBUTOR OR MAGNETO BRACKET TOFM 29895 up {
(Comrosen or —
1 BusHING 24 473 oA
2 Washer 64 ko3 p
1 BRACKE T $261 206 RI|
I SEAL 352 080 R91)
179 842 Car Screw, 3/8 x 1-3/8" N.C., HeEx. Heap 4
1Y 606 Lack Wasser, 3/8" ExTernaL Toots y
20 262 622 R[ DisTaIBUTOR OR MAGNETO Drive GEAR, 27 TEETH 1
21 hs 3 o DisTaRtBUTCR OR MAGNETO GEAR NUT Lock |
22 1t 498 FaiLows REFERENCE No. 16
23 51 001 D SERVICE METER DRIVE GEAR |
24 21 362 D SERVICE METER DRIVE GEAR RETALNER 1
25 50 360 DB MAGNETO BRACKET GASKET ) TOFM 26001 7o 2980k I
25 26| 203 Rt DI sTRiBUTOR OR MAGNETO BRACKET GASKET TOFM 29835 ue |
26 251 553 Ri Di sTR1BUTOR o Maawneto CAP TERMINAL NIPPLE 4
266 792 R9! | SPark Pruc CaeLE FleLD SERVICE PACKAGE TOF 26001 To 38593 1
(WiLL work For 65 365 D) !
(ComMPosED oF =
| RuBBER RING 25 900 HO
I CaBLE 53 262 DA
I RUBBER RING 263 313 R9I
] RUBBER RING 263 314 R9I
1 CABLE 266 769 RO|
I CaaLE 266 779 RO
l CaBLE 266 782 Rot
! CaBLE 266 783 R91)
53 262 DA | MaGNETO SHORT CIRCUITING CABLE TOFM 26001 To 38593

$ - NoT SERVICED SEPARATELY




7€-42

ELECTRICAL SYSTEM

BATTERY IGNITION UNIT

A-28258

REF, NG, W e N BESCRIPTION SERIAL NUMBER s
356 610 R9E | BATTERY lamiTion Univ {Less ReFERence No. 1) !

179 846 cap Screw, 3/8 x 1-7/8" N.€., Hex. Heap i

179 8o cap Screw, 3/8 x 1-1/8" §.C., Hex. Heao 1

103 321 Lock Waswer, 3/8" 2

1 356 686 R9l | CAiL To DISTRIBUTOR SECONDARY CASLE 1
2 251 553 Ri NirPLE 2
3 353 937 R! D1STREBUTOR CLAMP 2
180 078 Cap ScRew, 5/16 x 7/8" N.C., Hex. Heap {CaoMiuM PraTen) 2

120 21k Lock WasHEr, 5/16", Mepium {CADMIUM PLATED) 2

Yy 353 936 R2 DISTRIBUTOR GASKET I
5 353 875 ROl | lewrTion CorL {i2 VoL7) |
120 614 HEX. NuT, No. 10-32 N.F. (CApmium PraTED) 2

120 217 Lock WASHER, No. 10, Meoium {CapMium PLATED} 2

6 353 883 Rl Coir CLamp 1
120 6t SquARe NuT, No. 1Q N.F., {CapmiuM PLATED) 1

132 926 SLoTTED Roumo Heap Screw, No. 10 x I—1/H™ N.F., (Caomsum PLatep) |

120 217 Lock WASHER, No. 10, Meotum (CapMium PLATED ) 1

PRINTED IN UNITED 8TATES OF AKMERICA




A

0}“""”\

L

1€-42

ELECTRICAL SYSTEM

REF. NO, N DESCRIBTION SERIAL NUMBER rES'D
BATTERY IGNITION UNIT--Continued
T 353 942 RiL ColL 7O DISTRIBUTOR PRIMARY CABLE t
8 353 94t RI IGN1TION COrL BRACKET I
120 376 Hex. Nut, 5/16™ N.C., {CapMium PLATED) 2
t80 075 Cap Screw, 5/16" 5/8" N.C. Hex. Heao (Camium PLaTED) i
120 214 Lock WasHER, 5/16", Mensum (Caomium PLATED) 1
20 393 PLatn WasHER, 5/16" (CabMium PLaTeD) 6
9 353 933 RIl | DisTriBUTOR DRIVE Housing |
103 883 Piee Prus, |/8" SLotren HeapLess 1
179 84 Car Screw, 3/8" % 1-1/2" N.C., HEX. Heap i
179 86 Car Serew, 3/8" x I-7/8" N.C., Hex. Hzap 1
103 321 Lock Wasuer, 3/8%, Mecium 2
10 353 93% RI1 | DisTRIBUTOR DRIvE SHarT l
11 55 780 DD DISTRIBUTER DRIVE Housing GASKET 1
t2 356 65'{ RS D1STRIBUTOR ASSEMBLY (FCR COMPONENTS SEE LIST OF PARTS UNDER

DETAIL OF "DistriBuToa")




7C-42

— 76—
ELECTRICAL SYSTEM

REF. NO. NUMER BESCRIPTION SERIAL NUMBER o
MAGNETO, International Type H-4—Continued
48 36 692 STATIONARY POINT SUPPORT ScREW, No. 8 — 32 x 5/16" Pan Heao (CaomiuMm PLaTED)
(WiLL work ror 21 939 D) [
g 47 ¥33 0% | Prisary Leavout i
50 & 482 DAY | FrAME, COMPLETE [
{ComPOSED OF —
| FRAME § 6 U2 pax
1 RETAINER 47 b5k D
1 PosT § W74 0
] GASKET 359 966 RI
i CoveRr 55015 D
i FELT EY 226
1 FELT gl 226
i RACE £ha 352
2 SCREW 21 832
2 Lock WASHER 12l 8}
g1 FoLi.ows REFERENCE No, 52
52 48 339 D Conpenser Cuip, LEFT I
131 992 SLOTTED FILLISTER HEAD ScREW, No. B — 32 x b-1/4" {Capmium PLATED) |
121 84 LocK WASHER, No. & (CapMium PLATED) 1
53 21 109 0B | Cowpenser (WiLL womk ror 47 546 D) 1
534 359 1ok RI SHORT CIRCUITING TERMINAL LNSULATOR I
132 760 SLoTTED Roump Heao Scikew, No. 8-32 N.C. x §/2" {CAomium Praten) 2
izl B Locx WasHER, No. 8, Mepium [CapMium Pratec) 2
38 609 DA TERMINAL INSULATOR SCREW WASHER 2
538 359 965 RI SHORY CIRCUITING TERMINAL LOCK WASHER i
y21 637 Locx WasHER, |/W", Liest (Caomium PLaten) 1
5k 17 438 0A | SHORT CIRCUITING TERMINAL INNER WASHER MaaneTo 501 7o 1350408 0
55 k&8s p SHORT CIRCUITING TERMINAL OUTER WASHER Magneto 501 o (458408 1
56 43 3lz DA | SnomT CimecurTing TeERMINAL Lock WAsher MagneTo 501 To (45808 I
57 %8 340 DA | SHoRT CimcuiTing TERMINAL MagnETo SO1 To 12584068 ]
57 359 967 Ri SHORT CIRCUITING TERMINAL Magneto | 1458409 ue 1
58  |sT 307 RoTor SHAFT BALL BEARING 2
59 eha 305 ROTOR SHIM, LIGHT %
60 £l 212 ROTOR SHIM, MEDiuM X
6t ELa 372 ROTOR SH1IM, Heavy X
&2 FoLLows REFERENGE No. 64
63 27 311D iMPULSE CouPL NG O1LER I
&l 6 783 DAX | HounTine FLANGE, COMPLETE ]
(Composep oF -
i FLANGE § 67830D
i CILER 27311 D
1 Pin L7 L68 p
I WASHER § 353 052 R!
1 WASHER § 353 053 RI
1 011 SEAL § 353 050 Rt
173 b6l SLOTTED FLAT HEAD Screw, |/4-20 x 9/16" i
1 616 Lock WasHer, |/3" CounTErR SUNK TOGTH L
§ = Not SeErviceD SEPARATELY X ~ As ReQuiReo

Always give MAGNETO NUMBER when ordering Parts.

PRINTE:D IN UNITED ATATLS OF AMERICK




1C-42

—_ 7? ——
ELECTRICAL SYSTEM

REF. NO. M DESCRIBTION SERIAL MUMBDER n:g:n
MAGNETO, International Type H-4—Continued
£5 353 053 RI OIL Retaines WasHER, Inmer (Omper 353 051 R9I) i
66 353 050 R} | O1L SeaL (Oapem 353 051 R91) ]
67 353 052 RI DiIL RETAINER WasHEr, OuTer (Oroer 353 051 R9I) ]
68 b7 hEB D | MPULSE COURLING STOP PIN I
&9 Lt 616 MOUNTENG FLANGE LOCK WasHER {SHakerroor 1514} {WiLL work ror 46 785 D) 4
70 106 T4g RoTorR SHAFT XKey {Wooorurr 3—1/8 x 1/2") (Wiuw work ror 4 167 T) 1
Fl TN Pawl PIN WASHER MAGHETO 501 To [H5EH08 2
T 2 610 D PawL PIn WASHER MacneTo 1458409 ue 2
12 30 114 D PAWL PIN SNAP RENG MagaeTo (U58109 ue 2
12 L7 he2 p PawL PIN SNAP RING MagueTo 504 to 1k58508 2
i ho 0g2 D PawL Macneto 501 To 458408 2
TH 358 006 R} Paw Magretoe 1455409
5 49 091 DX | MacneETo MEMBER J
5B 358 005 R1T | MacneTo Memper Macneto (5809 i
76 49 091 DY MAGNETO MEMBER WiTH PAWLS, COMPLETE MagneTo 501 To 1458408 1
(ComeosED OF —
2 WASHER TR T
2 R1NgG L7 WE2 D
1 MEMBER L9 g9y px
2 PawL kg 092 D)
76 358 004 RO | ™MacNETO MeMBER wiTH PAWLS, COMPLETE MagneTo 1458109 up ]
{ComposED OF ~
2 WASHER 24 610 D
2 Ring 30 ilh D
i MemaER 358 005 R11
2 PawL 358 006 R1)
77 251 555 R SPRING END Button (WILL worx For BTG 630]) 2
19 b7 822 D MAGNETO COUPLING SPRING ]
& 358 003 ROt | RoTaTing UniT, CompLeTE (WiLL work rFor 49 091 DX) !
(ComPoSED OF -
1 SPRLNG 7 &z o
1 MemaER 358 007 RI| .
} MeMBER 358 00k ROl
2 BuTTON 251 555 R1)

Blwaye give MAGNETO NUMBER when ordering Parts.



7C-42

ELECTRICAL SYSTEM

REF. NO, N DESCRIPTION SERIAL NUMBER A
MAGNETO, International Type H-4-~Continued
8 358 CO7 RE1 | DRive Memagr MaangTo 1458k09 e
83 9 093 oX | Drive Meweer MagneTo 50T To 1658408 1
3] 2k 603 D MAGHETO MEMBER LoCK WASHER |
& 251 591 Ri IMPULSE CouPLING LOCK WASHER |
86 47 k70 IMPULSE COUPLING NUT I
353 051 RGI C1L Seat FieLD ServicE PACKAGE |
{Conroscn of -
I OrL SeaL § 383 030 R SHIM Ela 305
[ WASHER § 353 052 RI SHIM €y 212
1 WASHER § 353 053 RI SHiM glia 372)
1 SHIK § 353 05% RI
2! 3712 b Tuee oF MAGNETO GREASE {FURNISHED WHEN ORDERED) I
S5T155 0 BrREAKER PoiNT GAUGE [
57 315 D MAGNET KEEPER I
69 398 o ELECTRICAL [NSULATING VARNISH X
359 766 Rl TuBE OF MAGRETC BALL BEARING GREASE P
§ ~ MoT SERVICED SEPARATELY X - As REQUIRED
- MAGNETO IGNITION SWITCH AND CABLE
A
"'2 3 4 5 6
| A ! 1 y
i ! .
L
@3 — \
pX|
4
C R
8
4
A-32309
REF. NG, NUMSER DESCRIPTION SERI1AL NUMBER Rgg"t)
{ sk 207 pa MAGNETO [GHNITION SWiTcH, COMPLETE f
64 o2z H StoTven Screw, No. 8-32 x 5/16™ N.C. SPeciaL Heao (Cabmive PLaTeD) I
HET Lock Haswemr, No. 8 (Caomium PLavec) :
2 8 17321 MAGNETO [GHITIGN SWITEH KNoB |
120 217 Lock Wasuer, No, 10 {Capmium PLATED) i
3 56 517 D MAGNETO JGNITION SWITCH MOUNT 186G NUT WITH SEAL i
138 553 Lock WasHEr, 9/16", INTERNAL=-TOOTH (CADMiUM PLATED) i
i 50 109 D MAGNETO 1&NITION SWITCH SPAGER 1
5 MaGrETO IGHITION SWiTek (Not Semvicen Seraratery) (Oroer 58 207 DA) |
6 56 654 D MAGHETO GNITION SWiTcH CABLE WitH Two Sifeves, 28 500 H anp TeaMiInaLs I
6 58 189 b MAGMETG IGNITrON SWiTCH CABLE WiTH TWwo SLEeves, 28 500 H ano TERMINALS I
I 28 428 o MAGNETO |GNITION SWITCH CABLE CLAMP 2
8 55 471 DA MAGNETO loNITIoN SWiTCH CABLE CLIP |
132 100 - SLOTTED SCREW, No. 10-32 x 5/16" Friurster Heao (Capmium Praten} !
130 183 tock Hasker, No, 10 (Capbmtum PraTeD) |

Always give MAGNETQ NUMBER when ordering Parts.

PAIHTED IN UNITED STATED OF AMERICA




7¢-42

ELECTRICAL SYSTEM

BATTERY IGNITION PUSH - PULL SWITCH

A-22770A

REF. NO, NS:::ER DESCRIPTION SERIAL NUMBER agg:a
g Gz Bol DC BATTERY LGNITIoN PUSH-PULL SW17cH §
64 o2z H StoTTED ScrEw, No. 8-32 x 5/16" SpeciaL Heso 2
i2t By Lock WasHer, No. 8§ (CacMium Pratep) 2
2 81320 SwiTcH KnoB 1
120 297 Lock WasHer, No. 10 (CapMium PLATER) t
3 56 517 DX SwiTcH MOUNTING NUT WiTH SEAL I
138 553 Lock WASHER, G/16" INTesnaAL-TooTH (Casmium Puaten) l
h Batrery lemiTion SwiTed (Oroer 62 80t DC) !

57 937 0 BATTERY |GNITION SWiTcH SPACER

Alwaye give SWITCH NUMBER when ordering parts.



1C-42

— & -—
ELECTRICAL SYSTEM

BATTERY IGNITION LOCK SWITCH (Special)

REF, NO. i N DESCRIPTION SERIAL NUMBER Ao
2'63 524 R91 1118492 lanITIoN Lock SwiTch, COMPLETE I
! 1523400 Mounting Cover Nut wiTe Hinge Pin anp SPrinG |
2 1923405 NuT 1
3 .|8119889 SwiITCH Bopy WITH Lock anp Key |
i 1864099 TERMINAL SCREW 3
5 1855978 Lock CLiP {TeRMINAL) 3
4 1855978 Kev (Orper 1849889)
270 876 R9| taniTioN Lock Switen ATTAchMENT (CoMsists oF laNiTion Lock SwitcH,
263 52k R9I anp Cover 263 692 RI1) 1
263 692 R lentTioM SwiTcH CoveR 1

Always give SWITCH NUMBER when ordering Parts.

FRIMNTED IN UNITED BTATES OF AMERICA




TC-42
o

— B —
ELECTRICAL SYSTEM

GENERATOR AND CONNECTIONS (Special)

(TDFM 26001 to 39593)

A-1057A

( REF. NO, Ns:";’én

DESCRIPTION

SERIAL NUMBER

HO.
rEQ'D

[ 54 857 o8 GENERATOR BELT |
2 50 893 D GENERATOR WATER Punp BOLT |
3 50 892 pa (GENERATOR BRACE |
4 8081 b GENERATOR PULLEY I
103 323 STEEL WASHER, 1/2" |
102 647 HEx, NuT, /2" N.F., CASTELLATED L
7 695 TH PuLLEY KEY ]
5 45 634 D GENERATOR (6 VoLt) {wiTH GENERATOR RELAY 4 k12 D) (See NOTE) 1
5 50 895 D Generator (12 VorT) (WiTH GeEngraTOR ReLAY 42 998 D) {See NOTE) [
6 5o 891 b (GENERATOR BRACKET g t
7 103 323 FoLLows REFERENCE No. A
102 647 FoLLows REFERENGE No. U
g 7 695 TM FoLLoWS REFERENCE No. U

NOTE -~ FOR COMPONENTS SEE LiST oF PARTS Unper DETAIL OF

"GENERATOR"




— 82—

7C¢-42 ELECTRICAL SYSTEM

GENERATOR AND CONNECTIONS
(TDFM 38594 up) =z

A-38052
REF. NO, MU BER DESGRIPTION SERIAL NUMBER REoD
| 9 502 D GENERATOR Brace BolT !
163 026 Hex. Nev, 3/8-24 N.F. |
103 321 Lock Wasner, 3/8" MEDium I
2 265 188 Rt GENERATOR BRace ]
179 818 Cap Screw, 5/16~18 N.C. x " HEx, Heap |
3 8 08t p GENERATOR PULLEY |
L 54 857 DB | GengraTOR BELT !
5 360 899 RYI | VoLtace Recuraton (DeLco-Remy ) 118779) (WiLL Work ron 355 701 R9I}
(For COMPONENTS SEE LIST OF PARTS UNDER DETAILS OF "VOLTAGE REGULATOR") 1
179 793 Car Screw, |/4-20 N.C. x 5/8" Hex. Hean 2
13 000 RI Hex. MNuv, |/4-20 N.C. 2
103 319 Lock Washer, [/Y4" MEpium 2
3 50 891 p GENERATOR BRACKET I s
179 858 Car Scaew, 7/16-1Y4 N.C. Hex. Heap 3
103 322 Lock Wasuer, 7/16" Meoium 3
T 355 694 R9| | Gewemator (DeLco-Remy 110096L) {For CoMPONENTS SEE LIST OF PARTS
UNDER DETAILS oF "GENERATOR") I
179 818 Cap Screw, 5/16-18 N.C. x 1" Hex. Heao . 2 @
103 320 Lacx Wasner, 5/16", Meoium 2
24 523 D GENERATOR BRACE SPACER 1
173 127 Lock Wasker, 5/16" InTernaL-EXTERNAL TOOTH !
263 506 R2 VOLTAGE REGULATOR MounTING BRACKET 1 d
179 885 CaP Screw, 1/2 N.C. x 1-5/8" Hex, Heao t
103 323 Lock Wasuer, |/2" ) !

PRAINTED 1IN UNITED 3TATES OF AMERICA




TC-42
(

ELECTRICAL SYSTEM

GENERATOR (Delco-Hemy)
{TDFM 26001 to 38593)

23 24 25 26 'a}T 26 29

/ \
P |

Bl

T e pescrieTioN seia momeeR SRR
KEY TO LETTERS IN CAPTION
A 45 3% 0 1101355 GenErATOR, CompLeTe (6 Vort) (LiaHTing oniy) o
B . 50 895 D 1i01725 GENERATOR, CompLeTe (12 Vout) {STARTING aNS LIGHTING) 0
I 819018 THrU BoLT 21 2
120638 Lock Wasrer, 5/16" {CAoMiuN PLaves) 2| 2
|
2 188698 CoMMUTATOR END COYER PLATE SCREW 31 3
106496 Lock Wasuer, No. 8 I 3
1605376 Lock WaSHER 3]
!
I
3 8zos2l CoMsUTATOR END FramMe Covem PLATE 1l
!
i 817220 COMMUTATOR END FRAME COVER PLATE GASKET 1]
i
5 812823 COMMUTATOR END BUSHING B
|
[ 8oloTo CoMMuTATOR END OIL WiCK N
|

Always give GENERATOR NUMBER when ordering Parts.



1€-42

— 8l

ELECTRICAL SYSTEM

REF. NO. 1:3:;2; N":Ii‘“é:}‘ DESCRIPTION SERIAL NUMPBER NAt*i ;
GENERATOR (Delco-Remy}—Continued
(TDFM 26001 to 38533)
1 1880635 COMMUTATOR END OILER 1]
8 816315 CormutaToR EMp Ot Mick PLua ! i
9 817216 COMMUTATOR [ND FRAME, COMPLETE 1]
(¢onPosen oF -
[ Wick golo7s
{ BusHing 812823
i Puua 816315
i OILER 1830635)
10 1880225 THIRD BRUSH ]
10 1850768 THIRD BRUSH ]
141540 Brus LEAD ATTACHING SCREW 1]
1862803 BrUSH ATTACHING SCREW 1)
1904377 BrRUsH LEAD ATTACHING SCREW LOCK WASHER 1 |
13104k BausH ATTACHING Lack WAsHER Iyt
I 1836664 M4 1N BausH 2
il 809637 Moty Brusk 2
1415h0 BrusH LEAD ATTACHING SCREW 212
1862803 BRUSH ATTACHING SCREW 2|2
1904377 BRUSH LEAD ATTACHING SCREW LOCK WASHER 212
131044 BRUSH ATTACHING LoCK WASHER 2 [z
2 187305Y ARMATURE i
12 18786 15 ARMATURE I
13 124545 Wooorurr Key, 5, 1/8 x 5/8" (Drive Enp) 11t
1 816331 PoLE SHOE 2
1y 813496 PoLE SHOE 2
1843646 POLE SHOE SCREW 2z
15 200182 TerMInAL (Tvre "K™) 2|z
16 1902 102 Fieed Coil SeT 1
16 1502 10l FieLb Goit Set 1
17 18587hg TERMINAEL 5TUD 1
7 1858751 TeRMINAL STUD |
121743 Hex, Nur, No. 12-24 N.C. {Caosiun PLateD) 2|2
1904651 TERMINAL 5TUD Lock WASHER 2|2
18 1872638 Cover Bano IEEE
132930 SCREW, No. 10-32 N.F. x 1-1/2", SLoYTE®, ROUND HEAD {CaDMIUM PLATED) [
1206 1) Hex. Nut, No. 10-32 N.F, (CapMiun PLaTed) 1
19 188thoo TERMINAL STUbD WaSHER 2] 2
20 1858753 TERHINAL STUD INSULATING WASHER 2]z
21 185875h TERMINAL 5TUD AND LEAD 1
121743 Hex, Nur, No. 12-20 N,C. (CapMium PLaTen) 2|2
BT TERMINAL STUD Lock WASHER 2|2
22 FRAME {NOT SERVICED SEPARATELY)

Rlways give GENERATOR NUMBER when ordexing Parts. PILITED Ii UNITED OTATES OF AMENICA




1¢-42

— 85—
ELECTRICAL SYSTEM

REF. NO. Fatiends oty DESCRIPTION SERIAL NUMBER -Eﬁ;—p
GENERATOR (Delco-Remy)—Continued
(TDFM 26001 to 38593}

23 18436k 6 FoLLows REFERENCE No, 1)
2L 1501370 RETAINER PLATE SCREW 303
1880781 Leck WASHER 3] 3
25 1911263 BALL BEARING RETAINER PLATE N
26 1912008 BALL BEARING RETAINER PLATE GASKET 11
271 8og9Ls De1ve END SPACE WASHER 1
28 951378 DrIvE EnD BALL BEARING 1]
29 81910k DRIvE END FELT WASHER RETAINER 1T
30 809961 Drive EnD FELT WASHER 111
31 1873830 Drive ENo FRaMe wivH OiLer, I8806k41 1]
32 18806Y | DRivE END BEARING QILER 111
33 81722y PULLEY SPACER - Xq 1
34 Bolooo DRIVE END SHAFT NuT Lock WasHER N
35 1914308 DRIVE END SHAFT NuT RN
42 998 D 1116777 GENERATOR RELAY (SEE GENERATOR RELAY SECTION FOR DETAILS) X1 1

L 412 o 1116766 GENERATOR RELAY (SEE GENERATOR RELAY SECTION FOR DETAILS) I

809642 BrRUsK HoLDER 313
80964h MA 1N BRUSH SPRING (L.H.} 1
80964k THiRD BRUSH SPRING i1
805658 Ma1N BrusH SPRiNg (R.H.) 11
809698 THIRO BRUSH PLATE 1)

X-As REQUIRED

Llways give GENERATOR NUMBER whan erdering Paxta.



1C-42

ELECTRICAL SYSTEM

GENERATOR (Delco-Remy)
(TOFM 38594 up)

B-8871

28 29 30 81 32 33 34

bbb

s

22 23 2l4 25 26 27

/

PRINTED IN UNITED STATES OFf AMERICA




TC-42

— 87 —
ELECTRICAL SYSTEM

NUMBER NUMBER PESCRIPTION SERIAL NUMBER ’ 1
GENERATOR {Delco-Remy)
{TDFM 38594 up)
] 335 694 ro1 | L0096k Generator, CompLere ,_'

[ 815018 Tvry Boir
2 J 120638 Lock Waskzr, 5/16" (Caprivy Praten)
S
820521 CoMMUTATOR END FRAME Cover PLATE
| 1886hg8 COMMUTATOR END CovER PLATE Scmew
1218k Lock Waswer, No. B
87220 CoMMuTaTOR END FRaAME Cover PLate GASKET
812823 COMMUTATOR EnD Bush g
1880635 | Commurator Ene Orren
191356} COMMUTATOR Enp FrRamME, CoMmpLETE
X
1872638 Cover Banp
132930 SLOTTED Screw, No., 18-32 x 1-1/2" N.F., Roumn
Heab (Caomiim PLATED)
120614 Hex. Nur, Ne. 10-32 §.F. {Cacuium PLaTED)
FrRame (Not SERVICED SEPARATELY)
1913735 ARMATURE
I2kshs WoODRUFF Kev, No. 5, 1/8 x 5/8"
309945 DRIve END SeacE Wasnep
1513565 Matn BrRusn Prate
1888kgg SCREW
1218 Lock WaASHER
1850760 Main Brusn Serine (R.H.)
1850767 THIRD BRruss Spring
1 850760 Marw Brusw Serins (L.H.)
200182 TERMINAL, Type "K¥
1858754 TERMINAL STUD AND Leap
E885090 BusHing
RENE Hex. Nut, Ne, (222K N.c. (Cabmiuk PLaten)
tookest Lock Wasmer
I@N}O9 WASHER
1858753 INSULAT1NG Waswer
1850759 BrusH HoLoEer

Always give GENERATOR NUMEBER when ordering parts.



1¢-42

J— 88 p—
ELECTRICAL SYSTEM

REF. NO. | 1 PATT NTJF;«RE';%R ‘ DESCRIFTION SERIAL NUMBER il
GENERATOR (Delco-Remy)— Continued
(TDFM 38594 up)
20 1850768 ThirD BRUSH 1
1326838 SLoTrED Screw, No. 6-32 x I/H" N.C. Rounp Head
{Capmium Praten) 1
1904377 Lock WASHER I
21 1866148 Main BRusH 2
132685 Seaew, SLoTTeED, No. 6-32 x 1/L" N.C. Rouno Heap
(CaoMium PLATED) 2
1904377 Lock WASHER 2
22 1858751 TERMINAL STUD !
121743 Hex. Nut, No. l2-24 N.C. (CaoMium Prateo) 2
1858753 TNSULAT ING WASHER 2
1881409 WASHER 2
1885000 BUsHING !
15Ck661 Lock WASHER 2
23 1913732 Fiewo CoiL SeT |
24 1914618 PoLf SHOE 2
18U38k6 ScREW 2
25 1911263 BALL BEARING RETAINER PLATE i
1504370 SCREW 3
1 880781 Lock WASHER 3
26 1912008 BaLL BEARING RETATNER PLATE GASKET ]
27 954378 DRive Enp BaLL BEARING !
28 819104 DRIVE END FELT WasHeER RETAINER !
29 809961 DRIVE END FELT WASHER i
30 1 874339 PuLLEY SPACER 1
31 1838678 Drive Enp FRAME wiTH OILER, 1880635 \
32 1880635 Drive END OILER 1
33 301000 DRIVE END SHAFT NUT Locx WASHER 1
3 1914308 Drive END SHart NuT i

Always give GENERATOR NUMBER when ordering parts.

PRINTED (¥ UNFTED BTATCE OF AMIRICA




42 ELECTRICAL SYSTEM

GENERATOR RELAY
(TDFM 28001 to 38593)

A-28212
rerovo. | peanr o | o e
KEY TO LETTERS IN CAPTION -
A - 42 998 D GeneraTomr Recay
B -4 412 D Gencrator RELay [Liauting ONLY)
4z 958 p 116777 GENERATOR RELAY i
ke iz D L6766 GENERATOR RELAY 1
[ 186561L Cover SCREW 1]
1865616 INSULAT ING WASKER ol
2 1865603 Cover ]
3 1871636 Cover GASKET 111
4 1869662 ARMATURE 1]
1904818 SCREW 2l 2
813157 . INNER WASHER [
813170 OUTER WASHER [
12181 Lock WASHER 2] 2
5 . 1872012 RESISTANCE !
132688 ScREW 2
13104 WASHER 2
5 1871890 RES | STANCE 1
132688 Screw 2
13504 Lock WaSHER 2
6 GENERATOR ReEvLay Base (NoT Servicep SEPARATELY) H I
186099 TERMINAL ScRew 313
1904376 Lock Waswer, No. 8 3{ 3

Always give GENERATOR RELAY NUMBER when ordering Parts.



1¢-42

— 90 —

ELECTRICAL SYSTEM

VOLTAGE REGULATOR (Delco-Remy)
(TDFM 38594 up)

REF. NO. ALY O aeR DESCRIPTION I SERIAL NUMBER o
355 701 R9I 1518381 VoLTAGE REGULATOR (OrDER 360 899 RQI) I
1 1909035 COVER GASKET 1 {

2 1909034 Cover I
3 NoT isgo

] 187850; T -rue CONTACT ATTACHING SCREW WASHER N

5 1878493 CONTACT AND SURPGRT 2

1878505 Lock Wasuer (2 HoLe) 2

1878516 ScREW i

6 1912159 ADJUSTING SCREW 1

7 1878780 ARMATURE 1

1504377 Lock WasHER F]

1504817 ScREW 2

8 1912365 ADJUSTING SCREW 2

9 1912176 SPRING 2
10 Not Ustgp
L Mot Usep

12 1510E7Y RES13TOR 3

13 1864099 TERMINAL SCREW 3

R 1868137 TERMINAL CLAMP 3
15 NoT Usep

16 1878506 INSULATING ATTACHING SCREW BUSHING 1

191306k SHOELK MounTING PACKAGE !

Always give CRANKING MOTOR NUMBER when ordering Parts.

PIINTED IN UNITED STATES OF AMERICA



ELECTRICAL SYSTEM

I

]

VOLTAGE REGULATOR {Delco-Remy)
{IDFM 38594 up)

7

T

7

7

© Ol hmdll
i =N
\
\
~ \
8 17
A.33775

REF, NO N maRT N, DESCRIPTION SERIAL NUMBER Ha.
REQ'D
360 839 ROl L8779 VoLTAGE REGULATOR (Witl WoRk FOR 395 70! R9I) [
I 1927982 COVER ATTACHMENT SCREW 2
2 1922996 lusuLAT ING COVER ATTACHMEMT SCREW WASHER 2
3 1527980 Cover |
4 1927581 Cover GASKET |
5 1868137 TerminalL CLamp 4
6 1864099 TERMINAL SCREW I
7 1878516 REGULATGR CONTACT ATTACHMENT SCREW 2
8 1912155 ACJUSTMENT RELAY ARMATURE SCREW |
g 1878507 INSULAT NG REGULATOR CONTACT ATTACHING SCREW WASHER 2
ta 1878505 REGULATOR CONTACT ATTACH ING ScREW Lock WASHER ]
1 1878517 RecuLaToR CONTACT AND SUPPORT |
12 1878780 RELAY ARMATURE |
IIVEY RELAY ARMATURE SCREW 2
1904377 RELAY AAMATURE ATTACHMENT SCREW LoCk WASHER 2
13 192176 REGULATOR ARMATURE SPRING 1
1l 1922408 REGULATOR ARMATURE ADJUST ING SCREW 1
15 1922599 REGULATOR CONTACT ATTACHING SCREW [NSULATOR |
13 1927975 GROUND LEAD, ASSEMBLY 1
17 1910174 "EM TERMINAL TO GROUND RESISTOR i

Always give VOLTAGE REGULATOR NUMBER when ordering pats.



TC-42

— o —

ELECTRICAL SYSTEM

CRANKING MOTOR (Delco-Remy)

R-8766

A

2

11 14 16
.

=20

3
\
\\b \
22— ——ugm
&
@/
0 a3 2/5 26 27 28

21—
18-
16

0

PRINTED IN UNITED STATEB OF AMERYCA




TC-42

ELECTRICAL SYSTEM

REF, MO, P rpsisl R DESCRIPTION SERIAL NUMEBER Mo. REQ'L
A B
CRANKING MOTOR (Delco Remy)
KEY TO LETTERS IN CAPTION -
A — 377530 Caasxing Motor {Decco-Remy 710) (Osroer 37 753 DA)
B — 37 753 DA Cmanxinc Mcvor {DeLce-Remy 1108014) (WiLL Work For 37 753 D)
] 415868 CoMMuTATOR END FRAME COVER PLATE 1T
12210 ScrREW 313
106kg7 LocK WaSHER 3
2 1838568 ComMuTATOR END SPACE WASHER [
3 95|45I9 CoMMuTATOR END FRAME BALL BEARING | i
L 1925957 CommuratTor Enp I;RAME Pipe PLua, SLovTep Hous. |
1924588 Commutator Eno O1L Wick 1
b 18806he ComMuTATOR Eno FrRame OILER I
802692 CoMMUTATOR END Q1L WicK I
5 1925955 CommuTaTOR END FRAME ¢
5 1841854 COMMUTATOR END FRAME |
37872 SCREW 66
138kT79 Lock WaSHER 6 ¢
120217 Lock WASHER [4
6 1 866846 ARMATURE 1]
7 124546 Woopaurs Kev, 5/32 x 5/8" 212
8 38367 BRUSH [
115607 Screw, 0-32 x 5/16" [
106494 Lotk WASHER o
3 38367 BrusH 6
121749 Screw, 8-32 N.C. x 5/16" 3
1218h1 Lotk WASHER [
9 348he BRUSH SPRING 614
10 36497 POLE SHOE £16
828675 SCREW 12
1843646 SCREW 12
11 38279 Frero CoiL (L.H.) R
12 36278 Freeo Corr (R.H.) i |
13 1868810 Fleup CoiL insuLaTor (TRUANGLE ) 2
13 1953534 F1ero Coit InsuLator (TRIANGLE) 2
1 826938 TERM INAL STUD b
(5 1861076 InsuLats ne Wasner (3/4" G.0.) 2|2

Always give CRANKING MOTOR NUMBER when ordering Parts.




TC-42

_9k_

ELECTRICAL SYSTEM

I H PART

MFR'S.

REF. NO. e R R DESCRIPTION SERIAL NUMBER Mo. REQ'D
A B
CRANKING MOTOR (Delco-Remy)—Continued
6 1504669 INSULATING BRUSHING WASHER 313
17 1880355 Cover Bano T
132926 ScRew ]
120614 Nut i
18 FRAME {NoT SERVICED SEPARATELY) ]
19 805790 WasHER (PLain, 3/4" 0.D., Steed) RN
20 110730 Lock WASHER 2
20 120381 Lock WASHER 2
21 134566 Nut (1/8" Trick) tl
22 805258 Nut (5/32" THick) 1]
23 33345 Fieen Coin InsuLator (Unpez Stup) El
2h 1902073 FreLe Coil Iusutator (010 x I x §") ]
25 36974 SHarT Wasner (GEar Housing) 1
26 1866851 Gear Housineg BusinG {ARMATURE SHAFT) P11
27 117520 Enp Prue (In Gear Housing) b
28 1866850 Gear Housine BusHing (DRIVE SHAFT) 1]
29 1925957 Gear Housing Pipe Prug 2
1924589 Gear Housine Q1L Wick 2
29 1850642 Gear Housing QILER 2
82691 GeaRr Housing D1t Wick ‘2
30 1925954 GEAR Housing [
181566 Cap Screw, §/4-28 N.F. Bex. Hean =
128484 LOCK WASHER 5
30 1881606 Gear Housing i
1872h13 SEREW 5
121753 LoCcK WASHER 5
3 103884 PipE PLUG L]l
32 36968 DRIVE GEAR {ARMATURE SHAFT) (R
33 1840517 GEAR RETAINER NUT (ARMATURE SHAFT) 2
33 36974 GEAR ReTAINER NUT (ARMATURE SHAFT) 2
3k 1866854 Driven Gear {DRIVE SHAFT) 1|
[
35 1866856 Dr1vE HousIng Cover PLATE b
36 1866853 DRIVE SHAFT LT
37 1067514 WooorurF Key, 3/16 x 3/4" {Drive SHarT) 212

Always give CRANKING MOTOR NUMBER when ordering Parts.

PRINTED IN UNITED STATES OF AMERICA

¢




ELECTRICAL SYSTEM

" rEr. No. i DESCRIPTION SERIAL NUMBER
CRANKING MOTOR (Delco-Remy)—Continued
35 124546 WoocruFF Kev, 5/32 x 5/8"
39 1866855 Space CoLtar {Between Gear anp MoTor Dmive)
ife 1840516 MoTor Drive, CoumpLeTE
(CompPosep oF -
|  SPRING 37701
I Screw 37702
| Screw 37703
I Stop 37706
| ScrRew 37707
2 WASHER 805057
I Sueeve Bi7I147
| Heao 1838098
i Gean ano SuarT  18YOST3)
by 1838098 MoTor DRive Heao
k2 37708 Motor DRIVE SPRinG
3 37703 MoTor ORive SPRING Screw {AT Heap)
il 37702 Motor Drive SPrinG Screw (SHarT Eno)
b5 8os057 DriIvE SPRING ScrEw Lock WASHER
i 1840573 GEAR AND SHAFT (MoTor DRive)
b7 1925953 DR1vE HousING
181566 Cap Screw, §/4%-28 N.F. Hex. Heao 5
13848k LoCK WASHER 5
47 1871549 Dr1ve Housing
| 872kls SCREW
121753 Lock WASHER
18 125947 Drive £no PiPE PLUG, SLOTTED HDLS.
1 90965k Drive Eno OQIL Wick
18 1 8806k2 DrRIvE Enp O1LER
o266 Drive Eno O1L Wick
Iig 1838470 DrIVE Housing BUSHING
50 1838472 Dr1vE END SPACE WASHER
817147 SEAVICE SLEEVE
37706 Back STopP
37707 Back Stop ScREW
125947 Drive Enp Pipe Prus (IN GEamr Housiwng)
i 921855 Orive Enp QiL Wiex

Always give CRANEING MOTOR NUMBER when ordaring Parts.




1¢-42

__.96_

ELECTRICAL SYSTEM

LIGHTING SWITCH (Delco-Remy)
(TDFM 28001 to 38593}

1
A
% ] il 8
. | ; i
. ! i E
i 1
\ ! = /
| : |
]
A-28065A
REF. NO. [ty NraeR DESCRIPTION SERIAL NUMBER o
| 1994319 switcn, ComeLere (6 Vour) (LiaHTing ONeY) ]
| 1994020 SwiTCH, CompLETE (12 VoLt) (STARTING AND LIGHTENG ) ]
2 B1lshs RES!STANCE Cotl (Dinngr} (5 Oums) {6 Vort) ]
2 1877830 REsIstance Colt (Dimuen) {2 Ovus) (12 Vort) I
1882994 ScREW 2
138530 Lock WASHER 2
3 1878070 GENERATOR F1eLD REs(sTance (2.8 Oums) (6 Vour) |
3 187781 GeneraTor FIELD REsisTance (8 Owms) (12 Vour) I
1864099 SCREW 2
187380k ScREW WASHER 2
1 SWITCH (NOT SERVICED SEPARATELY) 1
5 th1 706 1230 SWITCH MounTIng Lock WasHer, 1§/16" INTERNAL TooTH
{Not Sezavicen sy DeLco-Reny) (WiLL Woak rFor 49 425 1) I
4 1882012 SWITCH MOUNT INg NuT 1
121 84 Lock WasHER, No. B (Caoiud PLaTED) (NoT SERVICED
By DELCO~REMY} |
7 1882013 SWiTCH KNoB §
8 1864099 SWITEH KNoB MOUNTiNG SCREW !
121 8kl

Lock WASHER, No. 8 (Caouium PLated) (Nor SsrvIcED BY

DELCO-REHY )

Always give SWITCH NUMBER when ordering Parts.

PRINTED IN UNITED STATES OF AMERICR




ELECTRICAI SYSTEM

LIGHTING SWITCH (Delco-Remy)
(TDFM 38584 up)

A-32313

REF. NO. M aRT RS DESCRIPTION SERIAL NUMBER Ao
| 1994043 LIGHT ING SWITCH, CoMPLETE 1
141 706 Lock WasHer, 11/16" INTERNAL-TOOTH (SAME A8 bg h25 H) f
{”” _ 2 Ligkring Swites (NoT SERVICED SEPARATELY) (ORDER 1994048 [
(um’ e 3 1882012 LiGHTi18G SWITCH MounTing Nut |
L 1882013 LicHTing SwiTcH Knos 1
3 1864099 L1GHT NG SWiTCH KNoB MOUNTING SCREW ]
121 84

Lotk WasHer, No. 8 (Caomium PLATED) (NOoT Servicco or DeLco-Remy )

o

Always give SWITCH NUMBER when ordering parts.



1¢-42

— 00 —

ELECTRICAL SYSTEM

REF. NG. b paRt \ R R DESCRIPTION SERIAL NUMBER L
HEADLIGHTS AND REAR LIGHTS (Guide Lamp Corporation)—Continued
13 69 848 o FoLLows REFERENCE No. 3
14 120 380 FouLows REFERENCE No. 3
15 106 495 FoLLOWS REFERENCE NO. 17
1€ 132 684 FoLLows REFERENCE No. |7
17 9 371D R 1£33 LENS LocaTING CLIP I
106 495 Lock WasHer, No. 6 0
132 &34 Screw, No. 6-32 x 3/16", Ovat Heao 0
18 50 539 H 91255 LENS RETAIRING SPRING 2
19 125 S04 HEAGDLIGHT anD/oR ReaR Liahr Lamp, 12 Vo1, D.C. 32-21 C.P.
(Mazoa 2326) (For use wiTh 13 035 DA) (WiLL work For £6 340 H) I
19 110 185 HeaDLIGHT AnD/OR REAR LIGHT Lawp, § Vour, D.C. 32-32 C.P.
(Mazoa £2330) (For use wiTh 47 926 DA} (OeTtoNaL wiThH 191 £40) ]
19 191 64O HEADLIGHT AND/oR Rear LiaHT Lawe, 6 Vout, D.C. 32-21 C.P,
(Mazoa 2320) (For wse wiTh 47 926 DA) (Grrionan wiTh 110 185) |
20 200 006 1867662 WiRe TerMenaL (WiLL Work ror 27 GHO H) i
21 63 o84 Db dolke3 INSULATING SLEEVE 0
22 121 358 FoLLows ReFereNcE No, 10
23 121 574 FolLiows REFERENCE Neo, 10
a2k 36 273 D FoLLows REFEREncE No. 10
25 h2 921 D BRACKET 1
26 103 323 Lock Washer, /2" )
27 179 881 Cap ScrReM, /2 x 1" N.C., Hex. Heap 2
29 138 530 TERMINAL Lock Waswer, Mo, 8, InTeamAL ToorH (Caomiuw PLaten}
(snakerroor 1208) {WiLy womrk For 48 716 H) 2
37 121 49 TERMINAL ScREW, No, 8-32 x 5/16", SLorTeEs Round Heao
{Capmiuy PLaveo) (WitL womk For 37 536 H) 2
36 79 407 H TerMinaL SPRING (ORoER 63 4§17 D) ]
39 79 408 H TerminaL PraTe (Droer 68 417 D) r
4o 8 BI7D 5935509 TeauINAL PACKAGE |
(ConsisTs oF -
1 PLATE §79 %OT H
1 Serimc  §79 4B H
2 Scagw 121 749
2 tiasmes 138 530)
85 803 HA 918526 SPACER WASHER {WiLL Worx For 250 376 Ri} I
250 375 R 5936062 SPACER WASHER RETAINING NuT i
255 843 R 593695 LENS RETAINING RIVET !
120 622 Ground ScRew NuT, No. B-32, Hex. Heap (Caomium PLATED) ]
121 749 GRoUND ScREW, No. 8-32 % 5/16", SLoTvEo Rouko Heao (Caomivd Puaten) I
121 192 GaouND SCREW Lock WasHEr, No. 8, EXTERNAL TOOTH {CADM UM PLATED ) |

§ _ NoT SERVICED SEPARATELY

PRINTED 14 UNITED STATES OF AMERICA




- TC-42

— 10l —

FLECTRICAL SYSTEM

TAIL LIGHT (Guide Lamp Clorporation)
(TDFM 26001 to 38593)

11

1
|

2 3
f 1
{ H

A-10676

T
REF, NO. o hanT N DESCRIPTION SERIAL NUMBER A
I It 251 Vv TarL LIGHT LENs RETAININS SPRiNG RING |
2 16 603 H 911505 TatL LieHT GLass (Rusy) I
3 i6 BT H 911506 Tast LiehT OutLook GLass {Ceear) ]
[ 16 662 H 911502 Tatt LiGHT OQuTLoGk Giass Corx WasHER ]
{(‘M N 5 29 939 H Tate LtGuT LamMe, 12 Vour, 3 C,P., SinaLe Contacr {(Mazoa £7) |
[ 16 (RO H 911500 TAiL LiauT Booy N
103 224 Hex. Nut, 147 N,C. 2
103 19 Lock Waskem, | /4" 2
1 22 080 D TAIL LIGHT BRACKET i
181 360 Cap Serew, 3,/8 x 3/4" N.C., Hex. Heao =
103 026 Hex. Mut, 3/3" N.C. 2
103 321 Lock Wasuer, 3/8" 2
8 27 595 D TaiL LiaHT PLug ]
9 103 319 FoLLows REFERENCE No. &
10 103 oz FoLLows ReFer€nce No. 6
il 29 6is H 225-A Tare Licar (6 Vout) 0
il 29 971 H 225-A Tare Lraut {12 Vour) |
27 ok D Taru Liedr, 26 645 H with PLug, 27 595 D
38087 D TaiL Lient, 29 971 H wiTh PLus, 27 595 D




7C-42

- 102 —

ELECTRICAL SYSTEM

BATTERY BOX
(TDFM 26001 to 38593)

A-37903

REF. NO. NS:";—ER DESCRIPTION SERIAL NUMBER Rgg"n
] 41 832 pBX | Batvery Box Cover 2
1 54 Oh2 DAX § BaTvery Box CoveEr wiTH Hoip Down Rueser, 50 23Y D ano 50 235 D

(6 VouT) {LicnTing OnLY) 1

2 50 235 D BATTERY HoLp-Dowy Ruseer (Lowng) 4
3 50 234 D BATTERY HOLD-DOWN RUBBER [SHORT) 2
i 4 800 BATTERY CaverR CLAMP STUD y
220 065 Hex.NuT, 5/16" N.C. 1z

5 Ly 8 o BATTERY COVER CLAMP STUD WASHER 4
3 13 734 Ri BaTTERY Box CovER CLAMP BoiT 4
103 128 Wineg Nut, 5/16" 4

7 47 868 ox | BatTERY BoTTOM SuPPORT 2
179 &1 Cap Screw, [/2 N.C. x 2-1/2" Hex- Heap 8

Q 1 521 STECL WASHER, 17/32" 1.D. x I—1/4" 0.9, x No. |} Ga. 8

7 54 043 DX BaTTERY BoTroM SupporT (6 VouT) {LigHTing Oniv) t
179 & Cap Screw, L/2 N.C. x 2-1/2" Hex. Heap 3

Q I 521 STEEL WasHeEr, 17/32" 1.D. x (—~1/B" 0.D. x No. 14 Ga. N

8 Y &7 0 BATTERY BOTTOM MOUNTING SPACER 8
g 37976 0 BATTERY BOTTOM REST SPRING 8

PRINTED IN UNITED STATES QF AMERICA




TC-42

103 —

ELECTRICAL SYSTEM

BATTERY BOX
{IDF 38594 up}

b

A-37904

PART
NUMBER

DESCRIPTION

266 382 R2

BATTERY HoLp—Doww Mur (WiLL work For 288 3683 RI)

SERIAL NUMBER

NO.
REQI'D

280 703 R

Batyery HoLo-Down CLamp

BaTTE RY HoLb-Down BumpPer

266 381 Rl

-—
Batremy Borrom SurpPorT

179 88

CaP Scaew, 1/2-13 x ¢+ N.C., Hex. Heap

179 883

CaP ScRew, |/2-13 x (¥ N.C., Hex. Heao

103 323

Lock Wasuer, 1/

103 343

WasHER, 17/32" 1.D, & I-1/16" 0.0, x No. I3 Ga.

.

n

i

-

267 917 R1 BATTERY HoLo-Doww Bort
107 761 Cotrer Pin, 1/16 x 5/8"
103 321 Lock Waswer, 3/87

[

I




— o} —

1C-42 MEMORANDA

PRINTED IN UMITED S5TATES OF AMERICA




—105 —

ELECTRICAL SYSTEM

HEADLIGHT BRUSH GUARD (Special)

REF. NO, PART
MUMBER

250 537 R92 HeaoLiant Brusn Guanp ATTACHMENT

- (FacTery Aprircarion - ORDER ON MacHing Omoen FORM)

FlELn APPLICATION - ORDER THROUGH REGULLAR Service Paryrs CHANNELS)

DESCRIPTION , SERFIAL NUMBER

254 071 R8I | HesoL renr BRUsSH Guarp
179 303 Cap Screw, 1/2 % 107

N.C., Hex. Heap
103 323 Lock Haswer, |727




—10h —

1¢-42 ELECTRICAL SYSTEM

ELECTRIC LIGHTING AND STARTING (Battery Ignition) ' P

A-37905 q

View showing headlights mounted
on side of radiator

PRINTED IN UNITED STATES OF AMERICA




7C-42

~—— 107 —

ELECTRICAL SYSTEM

REF, NO, NUMBER DESCRIFTION SERIAL NUMBER RZS:D
ELECTRIC LIGHTING AND STARTING (Battery Ignition)
i 43 035 oA ReArR L1iGHT !
2 263 717 R91 | CasLe CLir (Rupses Coverep) |
3 263 514 R91 | Camie Cuip {Rupaer Covereo) 1
b 265 273 R31 LIGHTING SWwiTCH To REAR LiGHT CABLE |
5 IGNLTION SWITCH To LIGHTING SwitcH CABLE (OmpEr 265 269 R91)
SA 106 653 LIGHTING $WiTCH FUSE I
[ 62 &1 oo 1GNI TtoN SW1TcH, ComPLETE (For CoMPoneNnTs SEe LIST OF PARTS UNDER
GETAILS OF "leNtTion SwitcH") 1
7 TGNLTION SWETCH TO MANEFOLD SwiTcH CaeLE (OrRpeRr 255 269 R9I)
8 263 514 R9l | CasLe Cure {Rusaer Covereo) {Om Dasu) Y
9 26% 269 Rl | CapLe Harness 1
10 AMMZTER TO "BAT" ON REGULATOR CABLE (Orper 265 269 RSI)
I 50 818 o L1GHTING SwiteH To "[™ TeamiNAL on REGULATOR CABLE ]
I2 AT TerMINAL ON GENERATOR TO "A"™ TERMINAL ON REGULATOR CABLE I
i3 263 514 A9l | casie CLie (Ruseer Coveren) 3
4 356 657 B9l | Drstriauior, CompLeTE (For CompowenTS SEE LiST OF PARTS UNDER
N DETAILS OF "DISTRIBUTOR") I
15 357 929 R9I CollL 7o DisTRIBUTOR PRiMARY CABLE 1
16 353 875 891§ lewition Cort (12 Vouy) 1
120 614 Hex, Nut, No. [0 N.F. {CapMium Praveo) 2
120 217 Lock WASHER, No. 10 Mepiuu (CabMmium PLATED ) 2
t7 266 766 R9! | CoiL 10 MANIFoLD SWiTCH CABLE |
18 "EY TERMIMAL ON GENERATOR To "F" TErMINAL oN REGULATOR CABLE
19 263 308 R9) | Caeie €uip {Ruseer Covered) 1
20 263 311 RI2 | 1 nrake ManiFoup Enn COVER, FRONT 1
21l 143 035 DA Meap LiGHT, L.H. anp R.H. {(For CoMPONENTS SEE LIST oF PARYS UNDER
DETAILS OF "HEAD LIGHTS AND REAR LigHTs") 2
22 266 767 R9! | JuncTion Brock 1o L.H. HEAD LiGHT CABLE |
23 26l 164 R9l | CasLe CLir {RuBeer Coveren) 9
2k 358 56l R91 | Junction Brock to R.H. Heap LigHT CasLe !
25 42 917 D Heap L1aHT JUuNCTION BLOCK AND BRACKET |
26 L. 1GHTING SWITcH TO HEAD LIGHT Junction BLock Caste {Oroer 265 269 R9I)
27 263 514 Rl | Case Ctip (Ruseer CoveERED) 1
28 355 694 R9L | Gewnerator [Deuco-Remy 110096l) (For CoMPONENTS SEE LIST OF PARTS UNDER
DETAILS OF "GENERATOR™) §
179 819 CAP Screw, 5/16 N.C. x [-1/8" Hex. Heap -
220 065 Hexo NuT, 5/16" N.C. ReguLar 2
103 320 Lack WASHER, 5/16"™, sPRING=MED UM z
28 263 51% R9) | CabLe Coie {Ruseer Covereo) I




1C-42

— 108 —

ELECTRICAL SYSTEM

REF. NO. NUNSER BESCRIPTION SERIAL NUMBER REals
ELECTRIC LIGHTING AND STARTING-(Battery Ignition)—Continued
29 37 753 DA CRANKING MoTor {DEtco-Remy 110914) (For Compongnts SEE LIST OF PARTS UNDER
pETAILS OF "CRANKING MaTor") |
181 452 cap Screw, 9/16 x 1=1/8" Hex. Heao 3
103 324 Lock WasHgr, 9/16" SprinG, Meplum 3
30 AMMZTER TO STARTING SwiTcH CaBez (ORpER 265 269 R9I)
31 265 272 Rl | STARTING SWiTcH To CRANKiNG MoTOR CABLE 1
32 § 532 Y Tast L1GHT GROMMET 1
33 63 323 D BATTERY CaBLE GROMMET (OPTiomat wiTH 134 231 H) 1
33 134 231 H BATTERY CamLE GRoMMeT (OPTIonAL wiTH 63 323 D) 1
3 260 255 R9L | SvarTing SwitcH (Derco-Remy 1996475) (For ComPoNENTS see L1ST of PARTS UNDER
: DETAILS OF "STARTING SwiTcH") |
18 309 Cap Screw, |/ N.F. x L/2", HEx. Heae 2
103 024 Hex. Nut, (/4" N.F., LicHT 2
103 319 Lock Wasuer, |/4" Spring, Meptum 2
35 355 701 R9| | VoLTaee ReguLavor {Derco-Rewy 1118381) (For CoMPONENTS SEE L1ST 0F PARTS
UNDER DETAILS OF "VoLTAGE RecuLator") {Oroer 360 899 ROI) |
t81 309 cap Screw, |/l N.F. X 1/2", Hex. Heao 2 {
103 024 Hex. Nut, (/8 N.F., LiGHT * 2
103 319 Lock WasHer, I/4" Spring, Mepium 2
35 360 899 R9| | VoLTace Resuiavor (Devco-Remy 1118779) (Wil work For 355 701 R91} ]
181 309 Car Screw, L/l N.F. x 1/2" Hex. Hesp 2
103 o2k Hex. Nut, /4" N.F., LiguT 2
103 319 Lock Waswcr, |/4" 2
36 265 268 R91 | STARTING SwiTcH 10 BATTERY CABLE L
37 LigHTING SwiTeH (DELco—Remy 1994048) 1
06 Lock WasHER, |1/{BY, InTERNAL TooTH 1
12y 8y Lock Wasuer, No. 8 1
38 67 031 DA DASH | 1GHT CABLE 1
39 269 467 ROI | Cuarce Inpicator (RocHESTER) (WiLL wosk rFor 360 053 R91) |
4o 265 385 R92 | BatreRy {Auto-Lite MHE-153R) TOF 373E7 ve 2
i 265 267 R9I | BaTTERY To BATTERY CABLE t
Y2 263 716 RY1 | casug Cui» (Russer Coverep) 3
k3 256 671 R92 Dasu LisnT, LEss Bure L
it b2 833 pa BATTERY TO GROUND CABLE 1
178 591 Lack WASHER, |/2 INTERNAL, EXTERNAL TOOTH |
kg 1 627 ¥ GROMMET  {IH RADLATOR GRILLE) 2
808 o GENERATOR PULLEY |

PRINTED [N UNITED 2TATES OF AMERICA



7C-42

_109...—

ELECTRICAL SYSTEM

PART

NUMBER DESCRIPTION SERIAL RUMBER ey
FLECTRIC LIGHTING AND STARTING (Battery Ignition)—Continued

2h 523 O GENERATOR BRACE SPACER I
103 026 Hex. MNut, 3/8 N.F. 1
103 321 Lock WasHer, 3/8° 1
103 40 PUAIN STEEL WASHER, 11/32 1.D. x 11716 0.D. x No- |6 ca. L
103 320 Lock Wasuer, 5/16" I
b2 921 D Heao LIGHT BRACKET 2
1719 88 Cap ScrREw, 1/2-13 % |", HEx. HesD 3
42 921 O REAR L1GHT BRACKET !
181 k27 Car Screw, [f2 N.F. % 1" HEX. HEAD 2
103 028 Hex. Nut, /2" N.F. 2
103 323 Lock WasHeEr, 1/27 2
50 i D GENERATGR BRACKET . 1
179 &8 CAP ScREW, /%6 N.C. x §", Hex. Heap 3
103 322 Lock WasHer, 7/16" 3
sh 04 D BATTERY CABLE SHIELD 1
179 835 Car Scaew, 3/8 N.C. x 5/8", Hex. Heap 3
220 066 Hex. Nut, 3/87 N.C. 3
103 321 Lock Wasner, 3/8" 3
5% 857 DB | GemeraTor BeLt ]
57 937 D lGN1TIGN SWIlTcH SPACER 2
58 220 DX | Crasking MoTom SHiELD

113 958 SLoTren Rousd HeAp Maching Serew, /B N.c. x 7/8" 1
103 319 Lock Waswer, /L7 |
67 032 DA DasH LigHT SHIELD 1
190 917 DasH Liens Bute (12 YouT, 3 C.P.) (Mazoa 1247] 1
265 188 R GENERATOR BRACE 1
179 818 CaP ScREW, 9/16 N.C. x 1", Hex. Heao |
265 263 RYI | STARTing SWiTcH To BATTERY CABLE 1
266 381 Ri§ | BatTERY BoiToM SuPPoRT, COMPLETE TOF 37317 up 2
179 881 Cap ScrEw, 1/2-13 x |" Hex. Heao ¢
179 883 Car Screw, 1/2=13 x L=1/4", Hex. Heap 3
103 383 PLAIN SiEEL WASHER, 17/32 1.D. % i=1/16 0.D. x No. 13 @a. ¢
103 323 Lock Wasuew, | /27 t
266 383 RI BaTTeRY HoLo-DowN NUT TDF 37317 up !
267 917 RI BATTERY HoLD-DowH BotLT TOF 37317 wp i
107 164 CotTER Pin, 1/16 % 5/8" :
103 321 Lock Washer, 3/8"

280 703 RI BattTeRy HoLo-Down CLAMP TOF 37317 ve

280 70k RI BATTERY HoLo-Down BuMPER TOF 37317 ue

356 o2 9|

BATTERY TO GROUND CABLE TERMINAL BoLT




— L0 —

TC-42 ELECTRICAL SYSTEM

ELECTRIC LIGHTING, STARTING AND MAGNETO IGNITION (Special) o |
(Magneto Ignition) .

View showing headlights mounted e
on side of radiator

Magneto ignition only A-37906

PRINTED IN UNITED STATES OF AMERICA




TC-42

— Hil—

ELECTRICAL SYSTEM

No. REQUIRED

/,. REF, NO. NE:!’;I:R DESCRIPTION AlBIC|D|E|FfGIH,J IB
ELECTRIC LIGHTING, STARTING AND MAGNETO IGNITION (Special)
(Magneto Ignition)
KEY TO LETTERS 1N CAPTION -
A - 54cCh5D STARTING ATTACHMENT TOF 26001 7o 38593 (See MOTE)
8- 54o7D LIGHTING ATTACHMENT (2 HEADLIGHTS ANg | REAR LIGHT)
TOF 26001 To 38593 (Ses NOTE)
c- 5hohgop LIGHTING ATTACHMENT {2 HEADL1GHTS axp | Tarc LIGHT)
TDF 26001 vo 38593 {Sze NOTE}
D~ 54053D STARTING AND LicuTing ATTACHMERT (2 HeADLIGHTS anp
| Rear Lieut) TOF 26001 To 38593 {Sze NOTE}
E- Sha3s50D STARTING AND LIGHTiNG ATTACHMENT (2 HeaoLlsHTs anp |
Taie Ligut) TDF 26001 7o 38593 (See NOTE)]
F - 265 307 RS2 ErEcTRIC STARTING AND LIGHTING ATTACHMENT (T}
G - 261 T47TRYl LigHTing ATTACHMENT {FoR EQUIPHMENT COMBINATIONS
Eouirees wiTk 5% OS5 D STarTing ATTACHMENTS) (2 HEADLIGHTS
AND 1 Rear Liaez) (See NOTE} TDF 26001 vo 38593)
J — 265 306 RGl MagneTo fowiTion AtTacHMENT (W1TH ELECTRIC
STARTING aup LicHTing){® TOF 308594 we
K - 265 305 RYl MaaneTo fanivion ATTacHMERT (LEss ELECTRIC STARTING
anp LiaHTine) (B & TDF 38594 ue
@ (FacTory APPLICATION — DRDER ON MACHINE ORDER ForM)
@(FIELD APPLICATION — QROER THROUGH REGULAR SERVICE
PARTS CHANNELS)
é NOTE - COMPLETE ATTACHMENTS NO LONGER AVAILABLE, SERVICE PARTS WILL
BE FURNISHED ONLY.
1 3 035 DA Rear LigHt {Guioe 53% H) {For ComPoNENTS Seg LIST
oF PARTS UNDER DETAIL OF "HeADLIGHT AND Reag LigHTS" B
[ 47 926 DA REAR LigHT (Buipe 534 G) (For ComponenTs SEE LisT
OF PARTS UNDER DETAtL OF "HEAOLIGHT AND REAR L 1GgHTS"
2 263 71T R91 | Casie CLip (Rueser Coveren] |
? 62 302 D Loom CLir (1/8" ror | /2" BoL7) (WiLL Work ror 27 386 B) 1y
3 263 514 RYL | CasLe CLir {Russgr Covereo) 4
3 1o 78 v Loom CLie (7/16" For 3/8" Bout) !
I 265 273 R9I [ LicHTING SwITCH T0 REAR LiaHT CABLE |
L L1GnTinG Switen 10 REar Lignt CaBLe (Oroer 90 gl D)
5 263 716 R91 | Casie CLie (Rueser Covesen) 3
181 309 CAP Screw, |/# N.F. x 1/2", Hex. Heao 3
103 o2k Hex. Nut, 174" N.F., LianT 3
103 319 Lock WASHER, 1/8" 3
[3 GENERATOR TO AVMETER CABLE {orozr 50 Sgb D)‘
TOF 26001 10 38593
é AMMETER T0 "BaT" on ReauLar CaBLE (ORDER 269 298 RGI}
ToF 3850k ue
o
7. 265 298 R92 | Caste Hamness [
N 1 50 &l D L1gHTING CABLE HARNESS ! :
L 263 514 Rl | CasLe CLir (Rueser CoveRen) 3




TC-42

w112 —

ELECTRICAL SYSTEM

Ha. REQUIRED

REF. NO. NS?AZER _ LDESCRIPTION ‘ AlB |CID|E!FIG|H[J |K
ELECTRIC LIGHTING, STARTING AND MAGNETO IGNITION {Special)—Continued
(Magneto Ignition)
] 9 YA" TERMINAL ON GENERATOR To "A" TERMINAL ON REGULATOR
Caere {OroEr 265 298 R9I) TOF 38594 ue-
9 "A" TERKINAL ON GENERATOR TO "GEN" TERMINAL ON RELAY
caene {OroEr 50 €9% D) TOF 26001 To 38593
10 60 938 D Loow CLie {1 /4" rox 3/8" BoLv) 3 717
179 830 cap Screw, 3/8 x 1" N.C., HEX. HEAD 2
220 066 Hex. Nut, 3/8" N.C. 2
103 321 Lock WasHer, 3/8"- 2 1.
io 263 514 R91 | CasLe CLip (Ruseer Coveaep) 3
11 4o ogh pp MiGneTo, CoMPLETE (Fom CeMPonekts See LIST oF PaRrTS
Unpesr DeTAILS oF "MAGRETO") 1 }
179 843 CaP Screw, 3/8 N.C. x 1-1/2", HEx. Heao Pl
179 846 car Screw, 3/8 N.C. x 1-7/8", Hex. Heao 1]
103 321 Lock Wasuer, 3/8% 2] 2
12 266 766 RY| | MAGNETC To MANSFOLD Switci CABLE {NoT PART OF ATTACHMENT) B
13 263 345 R92 | INTAKE ManioFLD END Cover, FRONT, COMPLETE
(1LLusTRATED WiTH MAniFoLD) | 1]
179 8o Cap Seaew, /4 N.C. x 1=3/8", Hex. Heap 1
R 103 025 Hex. Nuv, 5/16", N.F. T 1]
120 614 Hex. Nuv, No. 10-32, Tyre "F" 1]
138 479 Lock WASHER, No. |0, EXTEANAL-TOOTH ]l
sS4 909 H CorPer Wasuer, 21/64 1.D. x 5/8” 0.D. x No. I8 ga. 1
46 186 CoPPER WASHER, |/47 {.D. % 1/2" 0.D. x No. I8 Ga. i)t
RIS 1437035 DA HeaoLiaHT, L.H. anp R.H..(GuipE 534 H) {For ComronenTs
See LIST BF PARTS UNDER DEFAIL OF "HEADLIGHT AND .
Rear LigHTs") 22|z 212
1 b7 926 DA HeabL1cHT, L.H. ano R.H. {GuipE 534 G} (For
) CoMpoNENTS SEE L1ST oF PARTS UnpEr DETAIL oF
"HEADLIGHT ANG Rear L1GHTS™) 2zl 2
15 32 oké px LeFT HEADLIGHT CABLE N ERE 1 {1
15 266 767 R91 | JuncTion Brock To L.H. HeAp LIGHT CABLe 1
16 60 938 0 Loou Ce1p (1/4" ror 3/8% BoL7] {WiLL Womk For 27 305 D) 10 110 [50 {10
179 839 Car Screw, 3/8 x 1" N.C., Hex. Heao IEERE
220 066 Hex. Nut, 3/8" N.C. el aleafz
103 321 Lock WAsHer, 3/8" zlaleioz
t6 264 164 Rgl | CaBLE CLiP (RuBBER Covereo) 9
¥ 31 522 DX R16#T HEADLIGHT CABLE 1 1 ] | [ 1
ki 358 584 R9L | JuscTion BLock To R.H. HEAD LignT CAoLe |
18 4z 916 o HEADLEGHT JURCTION BLOCK BRACKET Ll vbel ]
19 Y2 5170 HeAoLiceT JuncTion Buock, U2 G915 D awno Bracket, 42 916 D HEEREERN BN
20 LIGHTING SWITCH TO HEADLIGHT JUNCTION BLOCK CABLE
(Oroer 265 298 R91} TOF 3859% ue
20 SWITCH To JuncTion Brock CasLE (OroER 50 894 D)
TOF 26001 To 38593

PRINTED IN UNITED STATES OF AMERICA



TC-42 ELECTRICAIL SYSTEM

REF. NO. PART DESCRIPTION Hie: REQUITED
. NUMBER AlBlCID(E|F}G!H|J[K
ELECTRIC. LIGHTING, STARTING AND MAGNETO IGNITION (Special)—Continued
(Magneto Ignition)
4l 263 54 R | Casie CLip {Rueser CoveRres ) I
22 50 85 D GENERATOR W1TH ReLay, 42 998 b (Deico-Rewy L10§725)
(12 vour) (For ComronenTs See LisT ofF ParTs UnDER
DETATL oF "GENERATOR") 1 (N
103 374 CoTTER PiN, 3/32 x 1" ! [
22 355 604 R9l | GeneraTor (DELco-Remy 1100964) (For CoMmoNEnTS SeE
LIST 0f PARTS UNDER DETAIL OF "GENERATOR") 1
179 ig Cap Screw, 5/16 N.C. x 1-1/8", Hex. Heso 2
220 065 Hex. Nut, 5/16" N.C. 2
103 320 Lock Waswer, 5/16" 2
23 "F" TeaMINAL ON GEMERATOR TC "F" TERMINAL ON REGULATOR
casLe (Orogr 265 298 R91) TOF 3859k we
2l 263 308 R91 | camLe Cuip (Rueeer Coverep ) (No7 PARYT OF ATTACHMENT) 1 | 1
25 62 302 D Loom Cuie (I/B" For 1/2" Bolt) IR
25 263 51k R9t | Capie Cute {Ruescr Coveren ) 1
26 37 753 oA CRanKiNG MoTorR {DeLco—-Rewy 1L09014) {12 vouT)
{For CoMPONENTS SEE L1sT oF PARTS UNDER DETAIL OF
"Cranking Motor") (WiLL Woamk ror 37 753 D) 1 1] 1y
181 b5 CAP Screw, 8/16" x -1 /8" N.F., Hex. Heao 3 T3] 371 31
103 324 Lock Wasser, 9/16" 3 3] 3] 3
27 50 899 D STARTING SWITCH To CRANKING MoTOR CaBLe | | |
27 265 272 Rl STARTIHG SWwiITCH TO CRANKING MoTOR CABLE [ 1
28 {532 ¥ TaiL LIGHT GROMMET v il
29 63 323 D BatTERy CABLE GROMMET {OPT1onaL wiTH 3134 231 H) i i H | | H 1 |
29 i34 231 H BATTERY CABLE GROMMET (0BT 1omAL witw 63 323 D) [ o] o] T i) 17 111
j0 265 268 R9l | BavTerY To STarTing SWITCH CABLE 1
30 57 056 DB BATTERY 70 STARTING SW1TeH CABLE 1 I |
|
3 55 466 D BatteRy (MiLLAaRe 5283} (OpTiomaL wiTn 254 930 R91) [
(NoT FurNISHED AS PART OF ATTACHMENT) ) 1 1
3i 55 467 D BATTERY (WiLLaRD 5284) {Op TionaL wite 25% 927 R9Y) |
{NoT FURNLSHED AS PART OF ATTACHMENT) I 2 2t 21 2
31 254 927 R9t | Battery (Auto-LiTe H-15) (Op7ionaL wiTh 55 467 D)
[MoT FURNISHED AS PART OF ATTACHMENT} 2 21 21 2
3l 254 930 R9l | Batreay (Auto-Lite H-13) {OrTionaL wiTH 59 U66 D)
{NoT FURNISHED AS PART OF ATTACHMENT) 1 1
32 50 897 0B SATTERY TO BATTERY CABLE 1 Pl )
32 265 267 R9) | BATTERY 70 BATTERY CABLE |
33 59 175 b DasH LIGHT (WITH Wire, 67 O31 DA, Suiern, 67 032 oA = !
. ano Lamp, (42 303) (Devta—A-674B) 1o
13 257 671 R92 | Dasn LigHT Wits Mire, 67 O3 DA anp SKiewo, 67 032 DA
{Less Lawp) {DeLta 6TEK) (WiLL Work ror 42 918
aNp 65 534 D) g il




— Y

T¢-42 ELECTRICAL SYSTEM

[ L
REF, NG, NUMBER DESCRIPTION mﬂ I I P | 5 tNE T'; TDG , m | 5 | ” {/’Q
ELECTRIC LIGHTING, STARTING AND MAGNETO IGNITION {Special)—Continued
(Magneto Ignition)
34 42 833 pa BATYERY TO GROUND CABLE wivH TerminaL, 98 okl H
awp BoLt, 26 U53 BX) 1 Pl 1
178 591 Lock WASHER, |/2", INTERNAL-EXTERNAL-TOOTH |
- . |
35 354 473 ROt | AmmeTER (RocHESTER) (OPTIoONAL WETH U2 383 os}
TOF 26001 7o 3780 (Not(®) Vg
35 42 383 OC | Awmerer wiTH CLAMP, 250 H&6 R| anp Four Nouts, 120 G1L,
Two WASHERS, [20 217 {OPTroNAL WiITR 3514 h'{?} R9I)
TOF 26001 10 37407 (Not (®)) BREEEEERE
35 26G U6T R | CHaraE |NDICATOR (RGCHESTER) (WILL WORK FOR 360 053 R9I) |
TOF 37408 ({acso(®) [ 1
36 57 055 DX STARTING SwiTcH To AMMETER CABLE I I |
36 STARTING SWITCH To AMMETER CABLE (Oaper 265 298 R9I)
ToF 3859k we
37 50 818 D LigHTiNGg SwitcH To "L" TERMINAL ON REGULATOR CABLE t
38 264 255 RGI | StarTing SwitcH {Decco-Remy 1996E75) TOF 33382 ue 1 vl
181 309 Car Screw, 1/% N.F. x 1/2", Hex. Heao 2 2|12]|2
103 0zk Hex. NuT, [/L" 2 2lz2]e
103 319 Lock WASHER, 1/4" 2 21212
R
{
39 355 70 R91 | VoLvace ReGULATOR (DeLco-Remy 1118381) (Omoem 360 899 R9I} [ ’
181 309 Cae Screw, 1/b N.F. x 1/2%, Hex. Heao 2
103 02k Hex. NuT, 1/4" NoF. 2
193 319 Lock WasHER, 1/4* 2
39 360 899 R9t | VoLTAGeE REcuULaTOR (DELco-Remy 1) 18779) (W1 LL Work
For 355 TOI R9I) 1
£81 309 Car Screw, 1/% N.F. x 1/2", Hex. Heas 2
103 o2l Hex. NuT, |/4" N.F. 2
103 319 Lock WasHer, |/4" 3
4o LIGHTING SWiTcH (DeLco—Remy 1994048} (Far ComponenTs
See LIST of PARTS UNDER DETAILS OF "LIGHTING SwiTcH") |
12e 841 Lock WaSHER, No. 8 1 %
1] job tock WasHer, |1/16" InTERNAL-ToOTH I
Lo LeouTing Switch (6 VoLt) (DeLco-Remy 1994019)
(For CouPONENTS SEE L1ST oF PARTS UnoER DETAIL oF
"LIGHTING SwiTcH") I |
121 84 Lock Wasder, No. 8 [Capmium Prateo) 1]
th 706 Lock WasHer, I1/16", INTERHAL—ToaTH Pl @
ho LigH¥ing SwiTeh (12 VoLT) (DeLco-Remy [994020) (For
. CoMPONENTS SEE LIST oF PARTS UNDER DETAIL OF
"LIGHTING SWiTcH") 1)1
12y By Lock WasHER, No. 8 {Caomium PLatEn) 111
14t 06 Lock WasHer, [1/[16™, |NTERNAL—TOOTH tl
k) 67 031 DA | DasH LicHT Wine (DeL7a PA-9872) B <
® 37319 ~ 37365

PAINTED IN UNITED BTATES OF AMERICA




e 115

7€-42 FLECTRICAL SYSTEM

REF, NO, PART DESCRIPTION e, PEQUAREE
: NUMBER alejc|plEl[F|G[H][Ss[K
ELECTHIC LIGHTING, STARTING AND MAGNETO IGNITION (Special)—Continued
{Magneto Ignition)
L2 106 653 LienTing Swiicx Fuse (20 Amp.) (MiLL Woax FOR
12 061 D ano 10 815 V) ple ey
43 | 627 Y GrommeT (En PapiaToR GRILLE) K3
@ i 524 STecL WASHER, '7/32" -D. x 1-1/%" 0.D. x No. 14 ca. 8 ‘ B]18]8
§ 0810 GENERATOR PULLEY vl g [l
103 323 STeEL WAsHER, 1/2" b g
102 647 HEx- NuT, §/2" N.F., CASTELLATED s el e bn
7 695 ™ PuLLEY KEY R
13 720 Ri BT ey Cover CLamp BoLT (WiLL Work rom 52 435 D) yela|sil
103 128 Wineg NuT, 5/16" N.C. INENERERE
13 734 Ry SaTTERY COVER CLAMP BoLT N
103 128 Wine NuT, 5/18" N.C. b
21 372 0 Tusg oF MAGNETO GREASE
22 080 D TAIL LiGHT BRACKET I 1
181 360 Cap Screw, 3/8 x 3/4" N.F., Hex. Hean 2 2
103 026 Hex. Mut, 3/8" H.F. 2 2
103 321 Lock WAsker, 3/8" 2 2
23 b1 0 STARTING Swi1TcH TO CRANKING MoToR CaBLE TERMINAL | 1 |
2h 523 0 GENERATOR BRACE SPACER |
173 127 Lock WAsHER, 5/16", INTERNAL=EXTERNAL-TOOTH 1
26 375 H BATTERY TO BATTERY CABLE TERMINAL 1 1
26 376 H CaBLE TERMUNAL 2 212
26 153 HX | BaTTERY TERMINAL BOLT WITH NUT : 3lele
27 3770 BATTERY To GROuNo CaBLE LooM 1 i
27 3718 STARTING SwiTCH To AMMETER CaBLg LooM 1 1 1
27 385 D Toow Cire (174" ror 3/8" Bout} (Omroer 60 938 D} 3]919]91%
179 839 Cap Screws 3/8 x |" N.C., Hex. Heap 2j212i2jz2
220 066 Hex. Nut, 3/8" N.C. 2lzlalalz
103 321 Lock Waswer, 3/8" zl2ai2t2§2
27 386 D Loom Coap (174" For 1/2" Vout) (Omper €2 302 D) zizi2i2;:2
27 4o p TAiL LichT, 29 645 H with PLug, 27 595 D (Fos
CoMPONENTS SEE L15T oF PARTS UNDER DETAIL OF
"TaiL LigHT") 1
27 618 D BATTERY To GROUND CaBLE LooM CLAMP RING L]
27 618 0 BATTERY To AMMETER CABLE Loom CLAMP RING § |
27 618D LEFT HEApLIGHT CasLe Loow CLAMP RiING 212 2
27 618 b RigHT HEAGLIGHT CaBLE LooM LLamP RING 2l2]2]2
27 618D STYARTING SwiTcH To AMMETER CasLe Loom CLamP Ring 2 2452
27 618 D GenERATOR To AMMETER LooM CLAMP RInNG 2
28 428 b CABLE CLAMP NERER RN |
28 438 0 R1GHT HEADLIGHT CaBLE LOOM RN
28 500 H AMMETER T LIGHTING SwiTcy CaBLE INSULATOR 2|l2l2l2
30 700 D GENERATOR TO AMMETER CaBLE LooM 1
30 708 D LEFT HEADLIGHT CaBiE LOOM . | 1 | | |
1| [T 1




—b—

1C-42 £ ECTRICAL SYSTEM
EL'BCTBIC LIGHTING. STARTING AND
(Magr

TARTING MOTOR P
CREM 9

4 | NSULATING Su

gry CRBL
ar CMBLE InsuLhY

CRANRIHG Mov

GENERATOR RE
~or Wi RELAY

UHITED gTatEs OF AMERICR

PRINTED ™




— 17—

7C-42 ELECTRICAL SYSTEM

PART BESCRIFTION ~2 ARSYICED
NUMBER Ale|c|plE|F|a|H[J]|K
ELECTRIC LIGHTING, STARTING AND MAGNETQ IGNITION {Special}—Continued
(Magneto Ignition)
50 203 K .GROMMET (|5 Dasn) AN EEE
50 23% p | BAvTERY Hoip—Down RUBBER, SHORT Wlz|2la|})
S0 235 D | BavTeRy HoLb-Down Russer, Lous 8h k4|8
50 891 9 GENERATOR BRACKET R RN
181 340 Car ScrEw, 9/16 x 1=1/8" N.F., Hex. Heap 2 lz|2 |2 |2
175 858 Cap ScreEw, /16 x |" MN.F., HEx. Heap 3i3134031313
103 025 Hex. Nut, 5/16" N.C. 2j212iz2|=2
103 320 Lock WasHenr, 5/16" 2 laf2je2 ]2
103 322 Lock WasHER, T/I16" 3i3§3 13133
S0 892 DA | GewerATer BRace IR
179 814 - Cap Scaew, 5716 x 5/8" N.C., Hex. HesD {1 T O O B
103 320 Lock WAShER, 5/8" [ N I O A
Q 187 SteeL WAsHER, 11/32" 1.D. x 3/4" 0.0, x No. 16 ga, Lyt b
50 893 D WATER Pute BoLT Pfr gl
103 026 Hex. Nut, 3/8" N.F. [N I T A O R T I
103 324 Lock Wasues, 3/8" e o]
g2 520 p8 InTAKE ManiFoLD EnND CovER GASKETY [ 1
5k o2 pax | BatrERY Box Cover Ty
54 ol px BaTTERY BOoTTOM SUPPORT | i
179 894 Cap Screw, 1/2 x 2-1/2" N.C., Hex. Heao b jh
Q I 521 SteeL WAsHer, 17/32" 1.0. x 1=-1/4" 0.D. x No. 14 ca. y 1y
54 o4 pa CraNKING MoToR SHIELD [
(Wite Work ror Sh OB D) TOFM 26005 To 33814 I 111
179 839 Car ScReEw, 3/8 x 1" N.C., HEx. Hean 2 z |2
220 066 Hex. NuT, 3/8" W.C. 2 2 |2
103 321 Lock WasHeR, 3/8" 2 2|2
D) BATTERY CABLE SHIELD RN
179 835 CAp Screv, 3/8 x 5/8" N.C., Hex. Heao 31303130313
220 066 Hex. NuT, 3/8" N.C. 313130313703
103 321 Lock WAsuea, 3/8" 31373131313
54 857 pe GENERATOR BELT (WILL Worik ror 49 506 D) e e
55 152 D CHoke ConTRoL Rob awo Butyon | 1 1 |
L2 526 CoTTer Pin, 1/16 x 3/8"
55 780 DD MAGNETO FLANGE GASKET 1
56 278 D BATTERY CABLE CLIF 2 2|z
179 837 Ca? Screw, 3/8 x 3/U" N.C., Hex. HEap 2 2|2
220 066 Hex. Nut, 3/8" N.C. 2 2 |2
103 321 Lock Masuer, 3/8" 2 2 |2
57 053 DA BATTERY T0 GROUND CABLE 1 t
57 0514 D BATTERY TO AMMETER CABLE I § |
57 058 D BATTERY TO AMMETER CABLE LooM 1 [ l |
57 157D BaTTERY T0 AMMETER CABLE TERMINAL | 1 I |
57 279 D BATTERY TO AMMETER C{ABLE 1 |
88 220 DX CRANKING MOTOR SHIELD TDFM 33815 up I L]
113 958 Screw, 1/4 x 7/8" N.C., SLoTten, Rouno Heap t rleg
103 309 Lock WasHER, |/4" ] ]y
61 5145 D AMHETER TO LIGHTING SWwITCH CABtE wiTH 2 TERMiNALS
aND 2 |uSuLATORS, 28 500 H 1 | 1 1
61 B13 b TalL Ligut CaBie CLip (WiILL Work ror 62 25% VA) BERERER 3| 3
&2 251 D CLIF, ON SEAT SUPPORT, FRONT R
| I 1




— 18—

1¢-42 ELECTRICAL SYSTEM

PART HNo. REQUINED &

NUMBER DESCRIPTION AIBICEDIEIFJG‘HIJ,K E[,‘

ELECTRIC LIGHTING, STARTING AND MAGNETO IGNITION (Special)— Continued
(Magnete Ignilion}

62 493 D MAGNETO BOLT WASHER 2|2
63 763 D LiGHTING CABLE HARNESS CLIP 1]
179 793 Car Screw, I/B % 578" N.C., HEx. Hesap 1|
220 06Y Hex. Nut, /A" N.c. I
103 3i9 Lock Wasuer, |/L" ]
63 76 D TaiL LiHT CaBLe Ctip (WiLL Work fFor 62 251 VA) 313
179 837 Cap Screw, 3/8 x 3/4" N.C., Hex. Hzap 2| 2
220 066 Hex. Nuz, 3/8" N.C. 2] 2
103 321 * Lock Wasker, 3/8" 2] 2
64 931 H STARTING SwWiTcH
{Orcer 26k 313 R9I) TDF 26001 To 3338l L i 1
181 309 CaP Screw, | /M x 1/2" N.F., HEx. HEap 2 2|2
103 o2l Hex. NuT, 1/4" N.F. 2 2| 2
103 319 Lock Wasuer, |/4" 2 2| 2

&7 032 Da DasH L1GHT Lamr SnieLo (DeLta P-21000 5) ! | |

98 obl ux BaTTERY TO GrounD CABLE TERMINAL | | I .
thz 303 DAsH L1GHT Lawp, 6 VaLT, 3 C.P. {WiLL Work roR
7 494 B) (Mazoa 63) (Useo with 59 |75 O) ]
190 917 DAsH LiGHT Lasr, 12 VoL, 3 C.P. {Mazpa 1247) 48

(Usep wiTH 257 671 R92) RN 1

Trep e

250 W66 R2 AMME TER CLAMP Eo

120 61k Hex. NuT, No. 10-32 IR

120 217 Lock WASHER, No. |0 212|212} 2

251 553 Rl MaGNETO CAP TERMINAL NIPPLE ’ ] 4

26l 313 R91 | STARTING SwiTcH SERVICE PACKAGE wiTH 5W17cH, 260 255 ROl
{WiLL Worx For 64 931 H) TOF 26001 To 33381 1 1] 1

265 188 RI GENERATOR BRACKET i

175 818 Cap Screw, 5/16 N.C. x 1", Hex. Heao I

352 154 Ryl AMMETER CLAMP [ | i 1 1

120 61Y Hex. Nut, No. 10-32 KRR

120 217 Lock WASHER, No. 0 2fej2jza|z

352 265 RI AMMETER CLAMP MOUNTING WASHER 2lelelz2]e §
: |

356 062 R91 | BATTERY To BATTERY CABLE TERMINAL BoiT !

356 062 R} STARTING SwiTCH TO BATTERY CABLE TERMINAL BoOLT |

356 062 R9| BaTTERY To GROUND CABLE TERMINAL BoLT [ | 1L 1

PRINTED (M UNITED STATES OF AMERICA




CHASSIS

T€-42




PRINTEP n BHITED gTATES oFf J\Mf-ﬂ'lch




1¢-42

— |21 -

CHASBSIS

PART

REF. NG. NUMEER DESCREIFTION SERIAL NUMBER R:g"n
RADIATOR AND CONNECTIONS
259 469 R93 |RapiaTor, COMPLETE
{Couposen of - )
1 TANK 6 95D 1 STiFFEneR 263 42 R|
I SPaceRr ¢ %87 o8 ¢ SranpeipE 205 653 R9I
| SPACER 5 988 o6 | GasxET 263 Sl R
| Evsow 30 721 DX I PiPE 263 545 R
| Drain Cock  h2 605 D I Housing 263 Sh6 R
2 GASKET 50 126 DA | DRAIK 263 547 R
| STEFFEMER 50 136 O I Curp 263 S8 RI
2 STIFFENER 50 137 D 8 MWAsHER 103 315
2 Nut 37 288 H L1 WasueR 103 321
| GASKET 25% 595 R1 §7  WASHER 103 323
[ FLANGE 259 596 RI 8 Screw 179 796
I CAP 259 599 R9{ i SCREW 179 837
E 259 €03 R} 20 Screw 179 839
| VaLve 263 897 ”91 20 Screw 179 840
1 Cover 25% 11 RI 12 ScREW £79 885
| Tank 259 €23 R2 i Screw 179 887
| RavoLE 262 603 Rl EE 179 B29)
I ComEe 263 109 R92
] EHLE] NAME PLATE i
262 735 Rl Screw in
2 50 145 DA |RADIATOR GRILLE T
179 B35 Chp ScaEvM, 3/8 x 5/8" N.C., Hex. Heap 1A
"j03 321 Lock WAsHEr, 3/8" 16
I 504 STEEL WAsHER, 13/32" [.D. x {/8" 0.D. x No. 16 Ga, 16
3 265 058 RGI |RAptaTOR CORE {CopreR CLAD STEEL HEADER PLATES)
[OrTionAL WiTH 263 409 R9Z) |
263 409 R92 | Rapratcr Core (WiLL Work For 50 129 DA)
[OPT1omAL wiTH 265 058 RSI)
3A 52 033 D RADIATOR OVERFLOW STANDPIPE GASKET TOF 26001 o 32915
14 263 541 R RADIATOR STANDEIPE GASKET TDF 32916 ue
] 50 135 D RADIATCR CORE ST(FFENER, UPPER, REAR TDF 26001 7o 32915
179 839 Car Screw, 3/80 x | N.C., Hex. Heao
103 321 Lock WAsHER, 3/8°
L 263 542 R RADIATOR CORE STIFFENER, UPPER, REAR TDF 32916 ue
179 839 Cir ScREW, 378 x 1" N.C., Hex. Heao
103 321 LocK WASHER, 3/0°
5 € 588 DB | RaDiATOR CoRz SPAcER, R.H.
179 885 Car Screw, 172 x I-1/2" N.C., Hex. HEAD
175 o871 Car Scmew, 1/2 x 1-3/" N.C., Hex, Heap
103 323 Lock WasHEwr, |/2°
S 6 50 (26 DA |RADIATOR GAskes, UPPER




TC-42

— 22 —

CHASSIS

PART

REF. NO. N DESCRIFPTION SERIAL MUMBER RESD
RADIATOR AND CONNECTIONS—Continued
7 259 620 R12 | Water Tanx, UPPer ;
8 262 603 RI1 |RADIATOR CAP CLAWP HANDLE (WILL WoRk FOR 250 GO4 R1) 1
9 259 603 R9l |[RADIATOR CaP CLaNP ]
10 259 599 R91 |RADIATOR CAP WiTH GaskeT, 259 598 Re 1
1 255 58 R2 RADIATOR CAP GASKET ]
i2 259 596 R Raciator Car FiLier Neck FLanege 1
179 796 Car Screw, |4 x 7/87 N.C., HEx, Heao g
103 319 Lock WasHer, |/4" ]
i3 2R% 595 R RapIATOR CaP FLANGE GASKET 1
L] 255 63l RI RADIATOR OVERFLOW PRESSURE VALVE HOUSING COVER 1
15 263 097 R | Pressure VaLve (Wil Work For 259 610 R9I) I
16 259 625 R RADIATOR OVERFLOW PRESSURE VALVE HOUSING TOF 26001 To 32915 I
16 263 546 RI RapiaTorR OVERFLOW PRESSURE VALVE Housine TOF 32516 ue i
179 882 CaP SCREW, I/2 x 2" M.C., HEX. Heab 1
1037323 Lock Wasver, i/2" 1
17 259 624 R11 | PRESSURE VALVE HOUSING INLET PIPE WItH 2 Nuts, 29 909 D TOF 26001 vo 32915 I
17 263 SU5 RI| | Paessurz VaiLve Housiwe INLET PiPE wiTh MNur, 37 268 H TOF 32916 ue :
18 259 623 R9l {RADIATOR OVERFLOW STAND PIPE WITH NuT, 29 899 D TOF 26001 To 32915 !
18 265 653 Rl |RADIATOR OVERFLOW STANDPIPE TOF 32516 up l
184 40 721 06X |RaDi1ATOR OverfLow ELBOW WiTH NuT, 37 288 H TDF 32916 uf I
19 26 899 D ConnecToRn NuT TOF 26001 10 32915 3
19 37 288 H ConnecToR NUT TOF 32916 ue
194 259 626 R11 | PRessure VALVE Housiwns DRAta WITH Nut, 29 899 D TOF 2600¢ To 32915 |
194 263 547 RI1 | PRessurt VALVE HoUsING DRA(N WITH Nut, 3] 208 H TOF 32916 up I
20 27 307 D PRESSURE VALVE Housing DRAI4 Crie TOF 26001 o 32915 ]
20 263 548 RI PRESSURE VALVE Housing DRain Gt e TOF 32516 up 1
2l 22383 D RADIATOR INLET ELDOW GASKET 1
22 6 950 D RADIATOR INLET ELBOW I
179 81 CAP Screv, 3/8 x I-i /4" N.C., Hex. Heap 2
103 321 Lock WASHER, 3/0° 2
23 91 ho6 HA RADIATOR IMLET Hose CLAMP 2
el 50 137 D RADIATOR CORE ST(FFENER, FRONT 2
179 839 Cap Screw, 3/8 x 1" N.C., HEX, Hean 12
179 8ko Cap Screw, 3/8 x I-1/8" N,C., Hex, Heao 12
103 321 Lock WASHER, 3/0 24
25 50 136 D RADIATOR CORE STIFFENER, LOWER, REAR 1
179 &ho CaP S¢rew, 3/0 x I' N.C., HEX. HEAD ]
103 321 Lock Washer, 3/8° g
26 6 %85 D WATER TANK, LOWER !
27 91 ko6& HA RADIATOR OUTLET Hose CLAMWP 1
2B 16 077 & RADIATOR QuTLeT Hose, 2-1/8" 1.D. x 2-3/8" Lowng, 3 fLY 1

T
FRINTED IN UNITED STATES OF AMERICA

.




TC-42

-1 23—

CHASSIS

AEF, NO. \ NS::;-ER DESCRIPTION SERIAL NUMBER nl::g:n
RADIATOR AND CONNECTIONS—Continued
29 G 992 DA |RADIATOR OUTLET ELBOW !
179 Bh1 CAP SCREW, 3/8 x I-1/8" N.C., HEx. Hedp 2
103 321 LocK WASHER, 3/8" 2
30 22 383 D RaDIATOR OUTLET EtBOW GASKET 1
31 16 077 D RaDIATOR [WLET Hose, 2-178° 1.D. % 2-3/3" Long, 3 PL¥ 1
32 42 605 D RACIATOR DRAIN Cocx 1
33 50 126 DA |RADtaTOR GASKET, LOWER 2
35 % 987 DB |RADIATOR Gome SPacer, L.H. i
179 885 Cap Screw, 172 x 1-1/2" N.C., Hex. Heap [
179 887 CaP ScREW, 172 x [-3/47 N.C., Hex. Heae 2
103 323 Lock WhsHER, |/2" )
35 ‘ 50 (A0 DB | Fan Houstra SHEET, R.H. |
179 €35 Cap ScreW, 3/8 x 5/8" N.C., HEX, Heap g
103 321 lock WASHER, 3/0" 5
36 50 139 DA Fan Housine SHEET, L.H. 3
179 835 CAP ScREW, 3/9 x 5/8° N.C., HEx. Heap 5
103 32t Lock WaSHER, 3/0° 5
37 50 144 D RADIATOR GRILLE SCREEN [
14 606 Pire NipPLE, 3/8 % 1-1/2" (RADIATOR OVERFLOW STANDP |PE)

1||_T'—]'_‘b¥’r_




0££00-8

— 12h—
CHASSIS
ENGINE CONTROLS, INSTRUMENTS, DASH AND COWL

- el um.\ﬂr

k-1
9% um«
- .ﬂw

¥ 8822 1608

1¢-42




— o5 —

1¢-42 CHASSIS

REF. NO. NS‘::;ER DESCRIPTION SERIAL NUMBER N::‘g'
ENGINE CONTROLS, INSTRUMENTS, DASH AND COWL
| 7 597 ba CoMPRESS10M RELEASE LEYER HANDLE 1
2 sz o5 0 ComPressicN RELEASE LEVER RETURN SPRING LINK i
3 52 4o4 p CoMPRESSiON RELEASE LEVER RETURN SPRING i
] 52 L0b DA COMPRESSTON RELEASE ROD 1
103 626 Hex. Nut, 3/8" N.F. z
103 384 CoTTER Pin, /0 % 34"
5 58 906 D CoMPRESSION RELEASE ROD ABJUSTING BLocK I
103 373 COTTER PiN, 3/32 X 374" I
5 1597 D GoVERNGR ConTRolL LevER HaMoLE (Usep wiTH LEVER, G 426 DAX
ano 8 B26 08X ox § 890 DBX ano 8 850 0cX) 1
7 104 039 GovERNOR CONTROL ROD AGJUSTING YoKe (WitL Work For 15 033 H) |
8 103 L8 GoverNoR CONTROL Rop ADJUSTING YOKE PIN 1
103 306k CotTeEr Pin, I3 x 347 1
9 GERTL GOVERNOR CONTROL LEVER LUBRICATOR (WILL WORK FOR Q 3 B15) TOF 26001 to 29353 '
- 10 8 27 0B ComprESSHON RELEASE LEVER i
il H b2z ComPRESSION RELEASE LEvER Pivor Pin T-
103 385 “CotTer Fin, 1B x 1" .1
S
12 52 403 D GoverNOR CoNTROL LEVER SHAFT ' i
13 8 428 DBXA |Goveanor ConTROL LEVER WITH HANDLE, 4 597 D ]
1] 256 897 r1 GOVERNOR CONTROL ROD ;
103 028 Hex. Nut, 1/27 N.F. 1
103 38k coTver Pin, 178 x 3/4" 1
17 52 408 DG DASH AND CoWL WITH O GRoMMETS, 350 (T RI ]
179 891 Cap Screw, /2 x 2-1/2" N.C., Hex. Heao 2
103 323 LOCK WASHER, (/2" 2
17 265 276 RQl {Dasu AND CowlL wiTh Spacer |7 793 D {WiLL Work For 52 408 DGaX) I
J03 343 STEEL Wasmer, |/2" {STANDARD) I
18 55 748 D GovERNOR CONTROL LEVER STOP SCREW )
220 066 Hex, Nur, 3/8° N.C. T
20 258 634 R91 [OrL Pressure GAwee (0-15 Le) i
103 089 Hex, Nut, No. i2-2lt N.C. (For Stups) 2
21 60 505 D 011 PRESSURE GAUGE CLAMP !
22 53 031 D OIL PRESSURE GAUGE CLAMP STUD WASHER (SHAkEPROOF [[12) 2
23 29 895 D O1L PRESSURE GAUGE CGUPLING NUT (IN Gauce [
24 50 772 DX OIL FRESSURE GAUGE TuBe WITH Nut, 29 899 D (GAuGE o ENGINE) 1
25 29 865 D OIL PRESSURE GAUGE PtPE CoUPLING ELBOW NUT ’ 1
26 30 402 D 01L PRESSURE GAUGE PrPe COUFLING ELBOW (IN ENGINE) [
26A T30 402 DX O1L PressURE GAuge PiPe CouPLing ELBOW WitH NuT,
29 898 D (in Encing) [




—i26 —

CHASSIS |

1o

SERLAL NUMEEN

1¢-42

PART
EF. NO. \ NUMBER \

ENGINE C

DESC'RI'PT

H AND cowil—C ontinued

ONTROLS, 1NSTBUMENTS. DAS

Low Boll

ATTACRMENT {Cons187 THERMOSTAT,

{Sce Tan aHD WATE

Ranee T
6o 883 rge) (SeE F

|NE ORDER FoRM )
RYICE

H

Tion - ORDER o MAC
REGULAR =14
TES OF AMERXCR

on - OROLR THROUGH
PRINTED 2.1 UrITED ETA

PARTS GHANNE Ls)




— 127 —

CHASSIS

AIR CLEANER AND CONNECTIONS

1C-42

13 14 161817

>10A
29

Removable 18 2021 29 g3
separable tray
(special)
TDF 27501 up | TDF 26001 to 27500
A-21362¢C
TDF 27501 up
REF. NO. ek R DESCRIBPTION SERIAL NUMBER RESD

1 55 749 DAX Enging BreaTrER Tuee EXTENSION wiTH BolLrt ]
2 L9 LElh DA AR INTAKE CaP (NoT PRE-CLEANER) 1
3 18 921 D AIR PIPE WiTH FLANGE - |
179 831 Cap Screw, 3/8 x 3/4" N.C., Hex. Heap 3
103 321 Lock Wasuer, 3/8" 3

M 114 609 ENGINE BREATHER TUBE EXTENSION ANCHOR Boir
Lock WasHER (SHAkEPRoOF | 128) [
5 8 Iz5 pa Controt HousiNGg AND AIR CLEANER ToP |
179 88 CAP Screw, |/2 x 1" N.C., Hex. Heap N
103 323 Lock WasHer, |/2" 4
5 B0 166 D Atr CLEANER GASKCT !
7 259 711 R92 Pg4g| Booy TOF 27501 wp 1
g 252 343 R91 P-7048 TRAY - TOF 27501 up ]
. 9 255 063 R9I P-683h RETAINING CLANP TOF 27501 ue ' ]
0 252 35 RYI P_7055 orL Cop TOF 27501 up ;




9

20




w127 —

TC-42 CHASSIS

AIR CLEANER AND CONNECTIONS

161617
l‘ l" ‘\

I3 Y

104

-2
HliE
5

Removable
separable tray
(special} -
TDF 27501 up | TDF 26001 to 27500
A-21362C
TDF 27501 up
"EF. NO. N N DESCRIPTION SERIAL NUMBER g
| 25 749 DAX EnGInE BREATHER TusE EXTENSION WITH BoiT |
2 hg hgt DA AIR INTAKE CaP (NoT PRE-CLEAHER) 1
3 L8 921 D AtR PIPE WiTH FLANGE !
19 837 Ca? StrEW, 3/8 x 34" N.C., Hex. Heao 3
103 321 Lock WAswer, 3/8° -3
1 114 60G ENGINE BREATHER TUBE EXTENSfON ANCHOR BoiT
Lock WASHER (SHAkePRoor 1128) '
5 8 h2s DA ConTrROL HousiNg AND AIR CLEANER ToP I
179 881 Car Screw, 1/2 x I" N,C., Kex, Heap y
103 323 Lock Waswew, 1/2" 1
3 50 166 D AR CLEANER GASKET
7 259 711 R92 P-9kgt BooY TOF 27501 ue
8 252 343 R P-7048 TRAY : TOF 27501 up
g 255 063 RII P- 683k RETAINING CLAMP TDF 27501 up
0 252 355 RO P-7059 DiL Cur ToF 27501 ue




T¢-42

— 128 —

CHASSIS

REF. NO. P patidd o BER DESCRIPTION SERIAL NUMBER e
AIR CLEANER AND CONNECTIONS-—Continued
104 259 U5z RO2 A-91li1 mr Cieaner, cowpLete {9") (DoniLpson) TOF. 27501 uP i
{ConPoseD oOF -

I Tray 252 343 R9I

I Cup 252 345 R9I

| Crame 255 063 R9[

! Booy 25% 171 RS2}
11 50 528 D Alr CLEANER ToP COVER GASKET ]
12 Bt 639 D AIR CLEANER TOP COVER i
179 881 cap Screw, 1/2 % 1" N.C., Hex. Heap 2
1c3 323 tock Wasker, I/2" 2
13 50 528 D AR CLEANER PIPE FLANGE GASKET I
14 6 994 D Ala CLEANER PrpE FLANGE 1
179 883 Cap Screw, 172 % 1-1/8" N.C., HEx. Heap 2
103 323 Lock WAsker, /2" 2
15 Lz 613 D AIR CLEANER P1PE HOsE CLAMP 2

13 50 532 D AR CLEANER P(PE Host, 2-3/4" 1.0. x 2-1/4"
Long, 3 PLy !
A7 50 527 DX AR CLEANER PIPE WiTH FLANGE [
179 839 c4p ScreW, 3/8 x 1" N.C., HEx. Heao n
103 321 tock Washem, 3/8" 1
[TA 50 529 D AtR CLEANER PIPE FLANGE GASKET |
18 &4 843 D |NJECTTOH Pudp AtR CLEANER, GCOMPLETE 1
(ComposeD oF -

| Beoy 9 453 b

I Cap 9 ish D

| BGASKET Bh 576 D

2 Evemewr Gl 577D

2 RetA(ner G4 578 B)
19 9 53 D InsecTioN PuMp AIR CLEANER Boby 1
20 [ 571 D InJECT ION Pump AIR CLEANER FILTER ELEMENT a2
2t 6L 578 D INJECT10N PuMP AiR CLEANER FELTER ELEMENT RETAINER 2
22 64 576 D INJECTION PUMP AIR CLEANER BoDY GASKET 1
23 9 Usa b INJECT [oN Pump Als CLEANER Booy Cap i
2l 54 259 D 2-P-3510 Boby TOF 26001 vo 27500 1

PHINTED IN UNITED BTATES OF AMERICA




— 112G —

C-42
T | CHASSIS
REF. NO. | H PART e DESCRIPTION SERIAL NUMBER ]
AIR CLEANER AND CONNECTIONS—Continued
25 135 84| P-1517 MacHINE BoLt, 5/16 x.S-l/E" N.C.
{$Li0E Rop) TDF 26001 7o 27500 2
26 103 128 Wing Nur, 5/16" N.C.-2 TOF 26001 70 27500 2
Q 2l3 Steel WasHer, 57167 TDF 26001 to 27500 I3
27 67 HTD 2-P-4886 Housep ScREEN AND BarFLe (WiLL Work ror
30 088 b, 5i 263 D anp 54 271 D) TDF 26001 70 27500 |
28 5% 267D P-3516 oL Cup _TDF 2600] to 27500 [
29 50 {65 DAX A-914 AR CLEANER, CoMpLeTE (9") (DowaLoson) TDF 26001 To 27500 I
{CoMposep of -
| Bopy 54 259 D
i Cup sh 267
! S5CREEN AND BAFFLE 67 117D
6 WasHeERs 6 23k
2 Nurs 103 28
2 BoLts 135 8h1)
30 265 731 R9I P-0gi5 REMOVABLE SEPARABLE TRAY ATTACHMENT " TDF 27501 up I
(CoMPosED oF - )
I Rine 266 500 RG1
6 ScREEN 266 507 ROI
1 Houstna 266 501 ROY)
31 266 504 RYI P- 10052 SCREEN RETA INER TOF 27501 v ]
32 266 507 R9 F=952 1 CoNED SCREEN ThF 27501 wp &
33 266 501 R9| P-9916 TraY Houstng TOF 275071 ue I




— 130 —

CHASSIS
FUEL AND GASOLINE TANKS AND PIPING

1C-42

(rewads)
1uTens [ang

HoSYD dATEA uamwco,»mow,

e
”

1y Teu] " R :
=19 O

deyy 19em 338
1

uor

dwand
32aful 338

-~
\o L] w
S
8 g

™~

dn gezve JAL PUE
1PSIE 03 09297 JAL

PRINTED IN UNITEE BTATES OF AMERICA




TC-42

CHASSIS

REF. MO, nstuna::n DESGCRIPTION . SERIAL NUMBER R"E‘g;c
FUEL AND GASOLINE TANKS AND PIPING (®
| 23 9995 DL GASOLINE TaNK FiLLER CaP 1
2 23 977 DB GASOLINE TANK FILLER CAP GASKET |
3 1 574 DCXB | GasoLINE Tanx wiTk FILLER Cap, 23 §95 DC ano GaskeT, 23 977 DB I
179 837 Cap Screw, 3/0 x 3/4" N.C., Hex. Heao T
153 321 Lock Wasuer, 3/0° 1
1
TO SEE GASOLINE STRAINER
12
13 €6 360 D GASOLINE Tuse CLiI# |
14 16 4k5 D GASOLINE TUBE CLIP FeLt ]
15 %O G4 DAX | GASOLINE TUBE (GASOLfNE TANK To CARBURETOR) WiTH 2 Nuts, 29 899 D i
16 26 859 D COUPLING NUT (GASOLINE TUBE STRAINER To CARBURETOR ) Y
17 h2 85 D FUEL PIPE CLANP 6
181 37h CAP ScrEW, 3/8 x [-1/2" N.F., HEx. Heao 3
103 026 Hex. Nut, 3/8" 3
103 321 Lock WAsHER, 3/0" 3
18 48 233 D FUEL TuBe ELmow (REAR END OF Fugl RETURN PIPE) [
9 50 4B D FUEL INLET PipE 1
194 S0 148 p Fuet RETURN PIPE ]
20 g 232 D FUEL Tust EL80W (REAR OF FUEL IRLET PIPE) |
zl 18 234 D FUEL RETURN TuBe (WITH U2 304 DXA ano 48 233 D) (FRoNT Ewo Fuer Line Pire) i
22 852 389 b FUEL TuBE (SHUT-OFf VALVE TO FUEL INLET PIPE)} WITH | EACH
I8 2370 a0 B5 232 D [
23 I8 231 D FUEL SHUT-OFF VALVE [

® - Prring For EncINE REFER To "FuEL INJEETION NozzLe, PiPeES, GEAR AND CounecTIONS"







T€-42

—133 —

CHASSIS
o REF, NO. k'f,;;:; i DESCRIPTION SERIAL NUMBER Ao
&
FUEL AND GASOLINE TANKS AND PIPING (H—Continued
32 355 142 R L5 251 GASOLINE STRAINER, COMPLETE (SEE NOTE) ' TDF 31542 1o 3l229 1
1 Nur 29 899 b I Cup 50 06| D
[ Screen 49 923 D I S5ted 259 403 RY|
| Gasker 49 g2k p | Booy 355 |41 R9I
i BaiL kg o7 p I BoWwt 357 958 Ri)
33 ENEED s012-2 STRATNER BODY WITH BAFFLE TOF 31542 ro 3h2e9 ]
34 259 403 R9| L4801~ STEM TOF 31542 10 34229 ]
35 kg 9237 32278-8 STRAINER SCREEN TOF 31542 to 34229 |
36 49 92k p 32275-6 STRAINER GASKET (Cork) TOF 31542 vo 34229 i
37 357 959 Rt 4soliiog STRAINER BoWL (HeAT RESISTANT GLASS) TDF 31542 1o 35229 ]
38 50 061 D 32277-D NUT AND Cup TOF 31542 1o ghz29 1
39 49 g47 D 32279-A BAIL TOF 31542 vo 34229 1
@- PIPING For ENGInE REFER To "FugL INJECTION Nozzte, Pteres,
GEAR AnD CoNNECTONS"
GASQLINE STRAINER (Imperial Brass Mig. Co.)
} 51 066 DCX Iy788 GASO‘LIHE STRAINER, CoMpLETE (Sre NOTE) TDF 26760 7o 31541,
iLso (&) -
(Composen oF -
I ScrReen 13 194 b
1 BarL 7 564 D
I Cup 17 565 DA
s 1 Nut 29 899 b
%\ 1 Booy 259 4oz R9f
= I Stex 259 403 RII
[ GaskeT 355 888 k|
I Bow. 357 957 R1}
5 29 899 p 81-L CourLins Nur {Srratner OutLet) (For 5/16" 0.D. Tuming) ;
6 259 ho2 R9I 4} 185.2 SYRAINER BODY WITH BAFFLE TOF 26760 1o 31541,
ALsoi®) i
7 17 564 D 2698u4-¢ BAIL TOF 267 60 1o 315Ht,
iLso{®) ]
8§ 259 %03 R9! W8o1-7 STEM TOF 26760 70 31541,
: dLso (®) [
9 355 888 r1 higo -3 STRAINER GASKET (Comerene) (WiLL Work ror I3 193 D) TDF 26760 to 31541,
' atso(®) f
73] 13 194 25851 STRAINER SCREEN TOF 26760 10 31541,
i aLsc () [
11 357 957 R L1480 -4 STRAINER BoWL (HEAT RES|STANT GLA3S) .
(Wi Work ror 51 34k v) TDF 26760 1o 31541,
ALso ) |
12 17 565 DA 27208 F NuT anD Cup TDF 26760 10 31541,

ALso(®)

-~

NOTE = WHEN GASOLINE STRAINER WITH HEAT RESISTANT

GLass

Bowr 1s RequiRed ORDER 355 LU2 RG2

()~ 34230 ur.




134 —
N CHASSIS ) JENE
* OVER-CENTER ENGINE CLUTCH (Rockiord) CLUTCH CONTROL AND CONNECTIONS (Hand Operated)”

TC-42

ey R

ot a—u w_u ]
1

i
'
]
I
’
Il
1
]
3

\ \
vooob
Y gles
1
]

v
1
do ¢
1

T

L]
1

[}
-y
bl

PRINTED IN UNITED DTATES OF AMERICA




.
1C-42 CHASSIS

REF. NG. N BDESCRIPTION SERIAL NUMBER i
CLUTCH CONTROL AND CONNECTIONS (Hand Operated)
I 41 597 D ENGing Ctutch HAND Levem Hanore (Usep wiTh LEver 259 704 Ri2) I
1A 259 T03 Ri | Ewnsing CLuTcH HAND LEVER I
1€ 140 R Cap Screw, 5/ x 2-5/8" N.F., Hex. Heap [
103 030 Hex, hut, 58" N.F. ]
103 325 Lock WasHem, 5/8" ]
18 69 076 D GEAR SHIFTER LOCK SHAFT CONNECTING RoD PIR 1
2 259 7ok R12 [Easine CLutck HAnD Lever 259 JOM RI, witH HasoLe,
41 597 ano Prn, 69 076 D
16 140 R Cap Strev, 5/8 x 2-5/8" N.F., Hex. Heap 1
103 030 Hex. Nur, 5/8° N.F. ]
103 325 Lock Wasuer, 5/67 ]
24 103 909 Ensi¥E CLuTch HanD Lever Kev (Wocorurr 18) 1
3 5 723 DB Encine CLUTCH RELEASE FORK 1
179 931 CAP Scaew, 5/0 x 2" N.C., Hex. Hzao 2
103 325 Lock WAsker, 5/8" z
L L2 298 08 fENGINE CLuTCcH RELEASE Pin BusHing 2
) 5 49 977 D ENGINE CLuTCH RELEASE SHAFT |
6 03 909 ENGINE CLuTcH RELEASE FORK KE¥ (Woonrurr 18} 2
1 49 974 © EnGINE CLuTCH COUPLING RINg, |6 TEETH ]
8 19 675 D ENGINE CLUTCH COuUPLING WASHER 2
g 9 973 DA ENGINE CLUTCH COUPLING, |6 TEETH I
10 53 457 DA | ENGiNE CLUTCH SHAFT 1
Il Lo g4z bx ENGIRE CLUTCH BRAKE DIsc wiTH FAcikag, 4O G43 D anp RiveTs, 21 &4l H I
12 Lo 9‘43 D Engine CLuTGH BRAKE Dist Facing I
13 46 974 DA [Emciwe CLUTGH CoupLiNg BoLy Lock 3
14 49 576 DA Engine CiurcH Courtime Rine BoLt Lock 3
15 Lo di5 D Engine CLuTcH CouPLing Ring Bout [
103 028 REx, Nur, 172" N.F. 6
16 3o 945 D ENGINE CLUTEH CouPLING BoLT 13
103 028 Hex. Mut, 1/27 N.F. 6
16A 21 b H ENGINE CLUTCH BRAKE DIsC FAGING RIVET, . 186 x 1/2" (PLAiN - Brass) IS
7
THRU Se¢ OVER-CENTER CLUTCH, 15" EXCEPT REFERENCE No, 21
48
21 109 k59 ENGINE CLUTCH RELEASE BEARING LugricATor (LincoLn 5100)
{Oe71omaL wiTH 109 353) 1
21 109 353 ExGINE CLUTCH RELEASE BEARING LusricATorR (ALEsiTe 1611)
{opTionaL wiTH [09 59) ]
hg §T 302 ENGINE CLUTCE PILOT BEARING I
by 5T 2ho EngiNe CLuTch PriLot BeaRING 1
149 T ENGINE CLUTCE PiLoT Bearing LUBRICATOR (LrncoLn 5000)
(OPTIoNAL WiTH [19 512) ]
119 512 ENGINE CLUTCH PIioT BEARING LUBRICATOR {ALEMITE 1610}
{oPTicsAL wiTH 109 B61) 1




TC-42 CHASSIS '

REF Now | L’::;gg i DESCRIPTION - . SERIAL NUMBER een
OVER-CENTER ENGINE CLUTCH, 18’ (Rockford) (Hand Operated)
) kg 971 DJ CLA-1188-AL EnaINE CLUTCH, CoMPLETE, 50 427 DG wiTH ]
i o DrivEN Mewser, 6] O4b DC . : ]
- 179 884 N CAP Screw, 1/2 x 1-3/8" N.C., Hex. Heap 9
) 103 323 Lock WasHem, 1/2" . , . )
I . :
Thru |, - SEE CLUTCH CONTROL AND CONNECTIONS (HAND CPERATED)
|16
17: 43 498 D ce-lis2 BRAKE DIsc
179 816 CL-3919 Cap Screw, 5/16-18 x 3/4" Hex. Heap
‘ 103 320 CL-3920 Lock WASHER, 5/16" R
18 55 371 DAX ucL-4815-1 ApJusting Rine, COMPLETE
: {ConPosen oF - - o
I Rius -8§55 371 DA I Lotk &I 127D
: 2 Screw bl II5D 2 Nur 27 166 H) ]
15 31 238 D cL-346]1 . JAbJusring Rene PLATE T ) 1
20 . Y3 197D cL-lese BEARING CARRIER ] . o 1
20 b3 197 ox ucL-4256 BEARING CARRIER, COMPLETE
(Composep oF -
- CarrierR 43 197 D 4 WaseEr | 103 320
| Disc I3 198 b 1 Luericator 109 353
2 Pin k3199 D 4 Screw 179 816)
22 43 195 D CL-35900 SHAP RING I
23 ST 273 . ) RELeEAseE BEARING |
2} 43 201 DA CL-4257-1. |Bearing PLATE [
179 816 CL-3919 Cap Screw, 5/16-18 x 3/47 Hex, Heao %
103 320 €L-3920 Lock WAsHER, 5/16" Y
25 4319k o cL-hish BUSH I NG 2
26 50 432 pBX tee-hi50-4 SLEEVE WITH 2 BusHings; 43 164 D I
27 51 611 DB UcL-h450-44 SLEEVE ANC BEARING CARRIER, COMPLETE [
(Conposep oF -
I RiNG I3 195 | SiLEEvE 50 432 DX
1 Camrier 13 197 DX | BeArtne ST 273}
[ Puate 43 201 D
28 50 427 PH UCLA-12-5705-2 | EngIne CLuTcHM CoMPLETE, LEss DRiIVEN MeMBER 1
(CoMPosEn oOF -
1 Puate 31 238D I Ring 55 371 DAX
3 LINK 3 207D I CAMSHAFT 56 996 DX
3 PN b3errp 3 ScRew 268 b RI
3 serims 5002 p 3 Prn 254 621 R1
[ PLate 50 k26 pa 6 WasHER 106 262
| PLate 51 610 DC 6 PiN 107 763)
1 Sieeve 51 6i| DB
29 268 466 RI CL-5329-1 RETURN SPRinG BoLT (ORber BoLt, 270 636 RI,
: WASHER, 120 393 AND WasHER, 267 689 R1) TOF 26001 To 38'{59 3
261 069 RI 8033 Hex. Nut, 5/16" 2t FLec-Lloc TDF 26001 To 38759 6
29 270 636 RI CL-9675 RETURN SPRING STUD ] TOF 38760 up 3
30 50 426 DA cL-h3o5-2 CLUTGH BACK PLATE 1
30 50 k25 DC CL-4304-} CLuTcH PRESSURE PLATE (ORDER 51 10 DC) i !
31 5t 610 DC UcL-lisoli-4 CruTcH PRESSURE PLATE, WiTH CAM BLocks,
43 248 D {WiLL Work Fomr 50 L25 DC) ‘ i
§ NOT BERVICED SEPARATELY

PRINTED IN URITED BTATZS OF AMERICA



£

,.
Paln

1C-42

_|37_.

CHASSIS

REF, NO, il R n DESCRIPTION SERIAL NUMBER rhan
OVER-CENTER ENGINE CLUTCH, 15" (Rockford) {Hand Opexated)r——Conﬁnuéd
32 &7 Bh& DC UCL-8-7902-1 |[Driven Memser wiTH Bonpep Facing (WiLL Woak
. FOR S50 392 DB) 1
32 258 560 R33 UCL-15-7902-1 |ORiven Memsrr (Bi-MeraLLic) {Seeciac}B(® !
33 265 317 RIt cL-he79 CLUTCH FACING PAckAGE (CONSISTS ofF 2 WoveN
Facines wi7H 30 RiveTs, i3 247 D) (WiLl Worx
For 50 423 D anp 31 582 HDX) 1
n 266 396 ROI CiuTeH FACinG PAckace {(ConsisTs oF 2
Bl-MeTALLic FACinGS AND L2 RiveTs, 67 (16 D) ]
14 27 166 H CL- 1608 ADJUSTING LOcK Screw Nur 2
35 6t 115D cL-5215 ADJUSTING LOCK SCREW 2
36 61 127D CL-5223 ACJUSTING Lock ]
37 b3 199 0 CL~1¥052 Dowel PIN 2
38 b3 207 0 cL-b339-1 CONNECT (NG LIHK 3
32 267 679 RYi ucL-h3ik-ic ConnecTing LINg Pin (Lone) FreLp SERvIce Pacxase
{Consists oF PiIn {LonG), WAasneR, 515 029 R1 anp
WasHER, 267 609 Rl For 3/8" Dia. Pin) {WiLL Work
For 43 211 D} 3
106 262 cL-lshy STEEL WAsher, 3/8" 1,D. x 1/8" 9.0,
% No. 16 GA. TDF 26001 1o 38759 3
107 763 cL-b597 SeriING CoTTER, |/0 x 5/8" TOF 26001 1o 38759 k]
615 029 RI cL-U3L7 STeeL Wasuer, 3/8° TOF 38760 ue 1
267 689 Ri cL-9318 WasseR (For 3/8"' Dia. Pin) TOF 38760 ue 1
ho 3 627 CL-5028 CAMSHAFT LUBRICATOR 3
b 56 996 D UCL-1-1337-5-3 [causnart (Sev or Tumee) {Gsoer 56 996 DX) i
Ly 56 96 DX UCL- 1-4337-5-3A]CausnarT, 56 996 D wiTH Brocks, 43 248 p
(ST oF Six) |
2 267 680 Rgl UCL=9315-C ConnECTiNG LiNk Pin (SHorT) Fleip Service
PackAGE (CONSISTS oF Pin (SHoat), Wasuer,
615 020 R1 aup WasHER, 267 689 RI For 3/8"
Dia. Pin) (WILL Work For 258 621 RI) 3
106 262 cL-I3k7 STEEL WasHER, 3/8" (LD. x 7/8" 0.D. ‘
x No. 16 GA. TOF 2600F To 33759 3
107 763 cL-U5g7 SprinG CoTtea, [/8 x 5/8" TDF 26001 to 38759 3
615 029 Rl c1-h3h7 STeEL WasHEr, 3/8" ToF 38760 ue 1
267 689 Rl cL-9318 wWasser (For 3/8" Dia. Pin) TOF 38760 up i
by 50 b2y D cL-4300 RETURN SPRING 3
by 31 231 D cL-3478 Caw BLock (Osper 43 248 D) 6
261 106 C1-3921 Scaew, 1/8-20 x 1/2", FiLLisTER HeaD 6
iy 43 24§ D UCL~3478-5-6 [SET or Six Cam Brocks, 31 231 D
(WiLe Work For 31 231 D) i
cL-3%21 ScrEW, 1/4-20 x 1/2", FiLLIsTER HedD 6
L5 54 953 D cL-1799 CaH BLOCK ScREW Locx 6
46 19 361 D CL-2167 RIvET 12
47 I3 247 D CL-1011-2 CLUTCH FACING RiYET 30
58 31 538 H cL-2086 CLUTEH PLATE, CENTER g !
120 393 CL-9174 RETURN SPRENG STUD FLAT STEEL WASHER TOF 38760 ue 3

@ (FacToRY APPLICATICH - ORDER ON MACHINE ORDER FORM)

@(F:sm APPLICATION - ORDER THROUGH REGULAR SERYICE PARTS CHAHNELS)




1C-42

CHASSIS

MAIN FRAME AND COVER . |

= —— =
1711 T =
17134 O

PRINTED IN UNITED STATES OF AMERICA



i

7C-42

CHASSIS

REF. NO NuSER DESCRIPTION SERIAL NUMBER ea
MAIN FRAME AND COVER
[ 50 |17 DXA [ Ensine Crutcs CovER WITH TaPPING Brack !
179 839 Cap Screw, 3/8 x I" N.C., Hex. Heao g
103 321 Lock WASHER, 378" B
2 b2 sh7 o Encine CLUTCH INSPECTIGR COVER i
179 835 CAP ScREW, 3/0 % 5/8" N.C., HeEx. Heap 3
103 321 Lock Waswer, 3/3" 3
3 56 il D STEERING CLUTCH INSPECTION COVER 2
181 331 Cap Scmew, 5/16 x 1/2" M.F., Hex. Heap g
103 320 Lock WasHER, 5/16" T
] 56 014 D STEERING CLUTCH INSPECTION COVER GASKET z
5 18 535 DA Ma1% FRAME Cover DoweL PIH H
6 266 913 R11  [Main Fraue Coven TDF 38594 ue
6 56 021 DXA | Main Fraue Cover TDF 26001 To 38593
179 87% Cap SereW, /2 x 114" N.C., HEx. Heap 3
£79 833 Car Scaew, 172 x 34" N.C., Hex. Heao (in HoLes For BATTERY Botted SUPPORT } {
103 323 Lock WaswER, 172" ]
T 52 392 D Matk FRAME COVER GASKET
8 6 900 DHX |Main Frame, CowpLeTe (Ompem 269 590 R9IL) TOF 26001 To 37654
8 6 900 DJX [Main Frame, COMPLETE TDF 37655 we
(Coupossn oF -
I PLus 4 926 DBX 4 Stup 52 387 D
| Fraue § 6900 DJ 4 stuo 57 384 D
2 BusHING LI 598 & 2 STuD 57 385 D
 BusHine Ly 599 D 2 PLug 57 2719 H
2 Puuc by 62 D 16 CARRIER 64 815 D
4 Stuc Lo 997 DA 4 DoweL 269 206 R1}
| Prua 4o 998 D
103 875 PiPE PLUG, 3/4" SockeT HEAD
106 64} Pipe PLUG, 1-1/4", SockeT HEaD
06 622 Cork, 13/16" Diancrer x 1" Lowg
117 928 CorK, I-(/47 Diamerer x 1-1/4" Long
167 927 Cork, 1-3/16" DiaMeter x 1-1/4" Long
106 62k Cork, 1 % I-1/8" DraMeTer x [-1/4" Lons
153 188 Pire PLug, !-1/4" SockeT Hesn
9 L1 598D ENGINE CLUTCH RELEASE SHAFT BUSHING
0 Y1599 b STEER1MG BRAKE LEvER Busuing, QuTER
t 41 600 D 5TEERING BRAKE OPERATING SHAFT PLug TOF 26001 10 36589
11 57 279 H STEERING BRAKE OPERATING SHAFT Pruc TDF 36550 up
12 9 998 D TRANSHISSICH REVERSE |OLER SHAFT PLua
13 269 206 RI STECRING DRAXE AnchoR BRACKET Dowel TCF 37655 wP

§ Not SERVICED SEPARATELY




—140 —

CHASSIS

‘!_ié!’. NO, 'NE::;EN' P DESCRIPTION . . :